PARTS CATALOG
25VXL

29\K1 Parts Cataloy

IHI

IHIEZ2E%F =1L

IHI Construction Machinery Limited

PUB.No.1

0000000000






USE OF THE PARTS CATALOG

Preface

[lustrations and diagrams shown in the parts catalog are shown to the extent necessary to
identify the part, but are not meant to serve as a detailed representation of the prat. To
order parts, refer to the itemization giver below, then place your order with the servicing
plant designated by IHI.

How to Read the Parts Catalog
(a) Anindex and table of contents list each item separately. Please refer to the necessary
sections.
(b) Meanings of symbols preceding the parts number
% Part cannot be supplied.

¥¢ Supplied as a separate part.
Part number is indicated in the remarks column.
/\ Special order parts, which are manufactured after the order is received.

#t Detailed diagram provided separately. Sheet number indicated in the remarks
column.

(c) An asterish preceding the part name indicates a compositional part required in part
assembly. All subsequent multiple asterisks indicate parts that are structurally required
for the assembly of the preceding part.

(d) The quantity. in principle, indicates the number of parts required for one unit of
machinery, For parts requiring assembly, the number of parts required to assembly one
set is given.

(e) Interchangeability of parts is shown as follows:

0750 729 UA Change from part shown at the top to part shown below.
0750 744 UA ~ The new part is interchangeable with the old.

0750 659 UA Change from part shown at the top to part shown below.
0750 669 UA . The new part is not interchangeable with the old.

(f) Suitability for various machinery
26127 ~ Part used in equipment numbered 26127 and equipment subsequently
numbered.
26127~26169 Part used in equipment numbered 26127 through 26169.
(g) Notes and meanings of abbreviations

Sh. No. .... Sheet No. ID. ... Inside diameter

| Length O.D. ... Outside diameter

o Thickness P Pitch

W/ o With AR ... As required (numberrequired)

W/O ........ Without

Engine part orders: Please order from your local sales distributor or engine manufacturer,
using their catalog.

When placing an order for parts, please check that you have clearly specified the
following: (1) machinery name, (2) machinery number, (3) parts number,
(4) parts name and (5) quantity of parts you are ordering.

With regard to improvements to equipment, such modifications may be made without
notice.



TABLE OF CONTENTS

LOWER MACHINE

T=T L LOWER MACHINE ASS Y . ot ittt e et e et e et e et et e e e 1
1=2_CRAWLER SHOE ADJ. DEVICE. .. . .. e e e e e i 3
T=8 FRONT IDLER ASS Y. ittt ittt e et ettt et et e e et e e e e e e 5
T=4 L OWER ROLLER ASS Y.ttt ittt ettt et e et et ettt et 7
T=5 _UPPER ROLLER ASS Y. ittt ettt e et ettt et et et ettt 9
1=6_LOWER TRACTION PIPING ASS Y. .\ttt ettt ettt ettt a e ae e aeae s 11
TURNTABLE
2-1_TURNTABLE & SWING BEARING ASS Y. . ..ttt ittt it ettt e et et e e et a i e eeae 13
SWING DRIVE DEVICE
3=T_SWING DRIVE DEVICE. . .. ettt ettt e e et e et e e e e e e et ae e 15
HYDRAULIC PIPING
4=1_RETURN & SUCTION PIPING ASS Y. ..ttt ittt et e et e e 17
4-2_SWING & TRACTION PIPING ASS Y. ..ttt ittt e e e et 19
4-3_PUMP DISCHARGE & BOOM SWING PIPING ASS Y. . ..ttt 21
4-4_CONTROL PIPING ASS"Y(FOR SHORT LEVER). ... uvueeeieieeeaeaeeeeeeeneaenennnnnnnnnnnnnns 23
HYDRAULIC INSTRUMENT
51 _TRACT ION MOTOR ASS Y. .\ttt ettt ettt et et ettt et e e e e e et e e ettt aananas 27
52 _SWING MOTOR ASS Y. . ittt ittt et e e e et e e e e e e e 31
53 ROTARY JOINT A Y . ittt ittt et et et e e et e e e e e e 35
5-4_CONTROL VALVE ASS’'Y
5-4_CONTROL VALVE ASS Y(1/2) . ..ttt et et e e e e e e e 37
5-4_CONTROL VALVE ASS Y(2/2) . ..ttt et e e e 38
5-5_REMOTE CONTROL VALVE ASS’Y(FOR SHORT LEVER). ... .. ...t ieieenes 43
5=6_HYDRAULIC O1L TANK ASS Y. . ittt e e e e e e 45
B 0 L PUMP ASS Y . et it ettt e et et et e e e e e e 47
5=8_BOOM CYLINDER ASS Y. ittt ittt ittt et et et et e ettt e e e e e 51
59 _ARM CYL INDER ASS Y. .\ttt sttt ettt et et ettt e e e e e e 53
5=10_BUCKET CYLINDER ASS Y. .ttt ettt ettt ettt ettt e ettt eeaeanas 55
5-11_BOOM SWING CYLINDER ASS Y. . .ttt ettt e et et et et e e e e 57
5=12_BLADE CYLINDER ASS Y. ..\ttt ittt ittt ettt et et e ettt e e et et e 59
o BT O R 61
OPERATING CONTROLS
61 _TRACTION LEVER ASS Y .. ittt et ettt et e ettt et et et et et e e e e e eaees 63
6—-2_CONTROL LEVER ASS’Y(FOR SHORT LEVER). . ... .cuetet et e e e e e ea e 65
6—-3_BLADE & BOOM SWING CONTROL ASS Y. .. ..ottt et e et e 69
B4 _ENGINE CONTROL ASS Y. . ettt it it e ettt e e e e e e e e e et 71
POWER UNIT
T=T_ENGINE & ACCESSOORIES. ...ttt ittt et et e et e e e i e e a e a e aenanens 73
7-2_AIR CLEANER & MUFFLER ASS Y. ..ttt ittt ettt ettt e et ettt et eeaeanas 77
7=3_0IL PUMP DRIVE DEVICE. . . ettt e e e e 79
T-4_FUEL TANK & PIPING ASS Y. . ittt it e e et e e 81
CAB & RELATED PARTS
S 0 S G 85
2 00 S 2 89
8-3_NOISE ABSORBENT ASS Y. .. ittt ettt ettt ettt et et et et et ettt e e e 93
8-4_CANOPY ASS'Y (FOR TOPS/ROPS) . . ..ttt ettt et ettt e e e et e et e 97
8-5_OPERATOR SEAT & MAT ASS Y. .ttt ittt et e et e e e e e e e e 99
86 _COUNTER WE IGHT ASS Y. ittt it ettt et e et e e e et et et eiaens 101
8-7_NAME PLATE ASS’'Y (FOR FRENCH) . .. ...ttt ettt e et et e et eeeeeieneans 103
ELECTRIC SYSTEM
01 ELECTRIC SY ST M. L o e e e e e 107
9-2 _ INSTRUMENT PANEL ASS Y. . ittt et et et e e e et et et 11

TOOLS & ACCESSORIES
T0=1_TOOLS & ACCESSORIES. . . . .\ttt et ettt et e et e e et e e e e e enaeaeeans 113



TABLE OF CONTENTS

HOE ATTACHMENT

T1=1 _HOE ATTACHMENT ASS Y . ittt et et e et e e e e et e e et e e e aaeae s 115
112 BOOM SWING ASS Y. ettt ittt e et et e et et e e e e et e e e e e e 119
118 HOE BUCKET ASS Y. ittt ettt ettt e et et ettt ettt et e e e e 121
11=4_HOE ATTACHMENT PIPING ASS Y. .ttt ettt et ettt et e a e aeaes 123
BLADE ATTACHMENT
12-1 _BLADE ATTACHMENT ASS Y. .ttt et e et e e e e 125
12-2 BLADE PIPING ASS Y. ittt et et e et e e e e e e e e 127
OPTION SPECIFICATION
15=1 _SPARE PORT PP ING ASS Y. .ttt ettt ettt ettt ettt e aeaeaes 129
L0 € 133
15-3_OPERATOR ROOM ASS’Y (1)
15=3_OPERATOR ROOM ASS’Y (1)(1/2) .. ittt e e 135
15=3_OPERATOR ROOM ASS™Y (1)(2/2) .. ittt ettt e ettt e ieeeans 136
15-4_OPERATOR ROOM ASS™Y (2) ...ttt ettt e e ettt et e et e et ens 141
155 _CAR HEATER ASS Y. ittt ittt e ettt et et ettt ettt et e e 145
15-5[A]_CAR HEATER ASS’Y (FOR DEFROSTER). .. ... utttttt et i ieeeaeaeaeaees 147
156 DEFROSTER ASS Y . ettt ittt e et e e e e e 149

15-7_NAME PLATE ASS™Y (FOR FRENCH) . . . ..ttt ettt e ettt et et et ae e 151



[HI CONSTRUCTION MACHINERY LIMITED

08-25VL-010100-1-0

1-1_LOWER MACHINE ASS’Y

MODEL : 25VXL

Page 1



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0| X| srrk *kk %k | Lower Machine Ass’y 1 WQ000001-

1 0654 102 UA | *xShoe, Rubber Crawler 2 WQ000001-

2| A| D200 066 00 |*Frame, Lower 1 WQ000001-

3 4460 756 00 | *Cover 1 WQ000001-

4 0517 080 12 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- M8X12

5 0690 201 09 | *Plug 12 WQ000001-

6 4461 717 00 | x%Cover, Under 1 WQ000001-

7 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 8 WQ000001- rFJ’n(])xgg

8 D455 244 00 | *Cover 1 WQ000001-

9 0690 201 11 | *Plug 2 WQ000001-

10 D455 245 00 | *Cover 1 WQ000001-

11 0555 120 35 |*Bolt, Treatment 18 WQ000001- M12X35

12 0595 120 00 | *Washer, Treatment 26 WQ000001- M12

13| #| 0781 173 UA | HMotor Ass’y, Traction 2 WQ000001- Sh. No. 5-1
14 D234 007 00 | *Sprocket, Drive 2 WQ000001-

15 0457 120 30 | *Bolt, Treatment (W/Flange) 18 WQ000001- M12X30

16 4003 079 00 | *Bolt, U 4 WQ000001-

17| #| F300 005 00 | *Roller Ass’y, Upper 2 WQ000001- Sh, No. 1-5
18 0590 120 00 | *Washer, Lock 8 WQ000001- M12

19 0535 120 00 | *Nut, Treatment 8 WQ000001- M2 P=1.25
20 0595 160 00 | *xWasher, Treatment 12 WQ000001- M16
21 0555 160 30 | *Bolt, Treatment 12 WQ000001- M16X30
22| #| F300 223 00 | *Roller Ass’y, Lower 6 WQ000001- Sh. No. 1-4

MODEL : 25VXL

1-1_LOWER MACHINE ASS’Y

Page 2



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-010300-1-0

MODEL : 25VXL 1-2_CRAWLER SHOE ADJ. DEVICE

Page 3



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0 F300 111 00 | Cylinder Ass'y, Grease 2 WQ000001-

1 4514 545 00 | *%Cylinder, Grease 1 WQ000001-

2 0760 710 42 | *Ring, O 1 WQ000001- P40-90B

3 0762 120 42 | *Ring, Back-up 1 WQ000001- P40-T2

4 4515 508 00 | *Piston 1 WQ000001-

5 0753 265 UA | *Valve, Check 1 WQ000001-

10 F300 380 00 | Unit Ass’y, Spring 2 WQ000001-

11 4004 161 00 | *Bolt, Adjusting 1 WQ000001-

12 D485 021 00 | *Retainer, Spring 1 WQ000001-

13 4170 177 00 | *Spring 1 WQ000001-

14 4485 513 00 | *Retainer, Spring 1 WQ000001-

15 0580 160 00 | *Nut, Hex. 1 WQ000001- Mi16

20| X| F300 360 00 | Idler Ass'y, Front 2 WQ000001-
20-1| #| F300 361 00 |*Idler Ass’y, Front 1 WQ000001- Sh. No.1-3

21 0595 100 00 | *Washer, Treatment 4 WQ000001- M10

22 0513 100 35 | *Bolt, Treatment 4 WQ000001- M10X35

MODEL : 25VXL

1-2_CRAWLER SHOE ADJ. DEVICE

Page 4



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-010400-1-0

MODEL : 25VXL 1-3_FRONT IDLER ASS'Y

Page 5



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q’TY | CHAN SERIAL No. REMARKS
o. . .

0| X| F300 361 00 | Idler Ass’y, Front 2 WQ000001-

1 0494 651 70 | *xPin, Spring 2 WQ000001- d=10X70

2 4420 732 00 | *Block, Bearing 2 WQ000001-

3 4006 276 00 | *Washer 2 WQ000001-

4 0761 731 40 | *Seal 2 WQ000001-

5 0493 500 80 | *Ring, Snap 2 WQ000001- d=80

6 0630 630 70 | *Bearing, Ball 2 WQ000001- #6307

7 D236 013 00 | *Idler, Front 1 WQ000001-

8 0710 201 01 | *Plug 1 WQ000001- ST-PA-1/8

9 4220 516 00 | *Shaft 1 WQ000001-

MODEL : 25VXL

1-3_FRONT IDLER ASS’Y

Page 6



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-010500-1-0

MODEL : 25VXL 1-4_LOWER ROLLER ASS’Y

Page 7



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0 F300 223 00 |Roller Ass’y, Lower 6 WQ000001-

1 4042 204 00 | xCollar, Roller 2 WQ000001-

2 0761 730 12 | *Seal 2 WQ000001-

3 0493 500 62 | *Ring, Snap 2 WQ000001- d=62

4 0630 620 60 | *Bearing 2 WQ000001- #6206

5 0710 201 01 | *Plug 1 WQ000001- ST-PA-1/8

6 D031 031 00 | *Roller, Guide 1 WQ000001-

7 4220 517 00 | *Shaft 1 WQ000001-

8 0494 608 10 | *xPin, Spring 1 WQ000001- d=5X10

9 0555 160 30 |Bolt, Treatment 2 WQ000001- M16X30

10 0595 160 00 | Washer, Treatment 2 WQ000001- M16

MODEL : 25VXL

1-4_LOWER ROLLER ASS’Y

Page 8



PPPPP



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0 F300 005 00 | Roller Ass’y, Upper 2 WQ000001-

1 4006 214 00 | xWasher 1 WQ000001-

2 0761 690 23 | *Seal 1 WQ000001-

3 0493 500 62 | *Ring, Snap 1 WQ000001- d=62

4 0630 600 70 | *Bearing 2 WQ000001- #6007

5 4220 508 00 | *Shaft, Roller 1 WQ000001-

6| Y| D031 001 00 | *Roller 1 WQ000001- F300 005 00

7 4003 079 00 | Bolt, U 2 WQ000001-

8 0595 120 00 | Washer, Treatment 4 WQ000001- Mi12

9 0535 120 00 | Nut, Treatment 4 WQ000001- Mi12 P=1,25

MODEL : 25VXL

1-5_UPPER ROLLER ASS’Y

Page 10



[HI CONSTRUCTION MACHINERY LIMITED

18 wgr 3R
N " DAL

08-25V0-010700-1-0

MODEL : 25VXL 1-6_LONER TRACTION PIPING ASS’Y

Page 11



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0| X|F340 648 00 |Piping Ass’y, Lower Traction 1 WQ000001-

1 4070 002 64 | xHose Ass’'y 4 WQ000001- L=870

2 0710 114 34 | *Elbow, 45(Reducer) 4 WQ000001- PF3/8XPF1/2

3 0760 710 16 | *Ring, O 4 WQ000001- P14-90B

4 4004 271 02 | xBolt, Special 2 WQ000001- M12X40

5 0595 120 00 | *Washer, Treatment 2 WQ000001- Mi12

6 D260 069 00 | xStay 1 WQ000001-

7| #| 0713 429 UA | %Joint Ass’y, Rotary 1 WQ000001- Sh. No. 5-3

8 4070 551 22 | *Hose Ass'y 2 WQ000001- L=1000

9 0760 710 12 | *Ring, 0 4 WQ000001- P11-90B

10 0719 804 UA | *xElbow 1 WQ000001-

11 4072 662 03 | *Connector 1 WQ000001-

12 0710 707 02 | *Tee 2 WQ000001-

13 0595 100 00 | *xWasher, Treatment 4 WQ000001- M10

14 0514 100 25 | *Bolt, Treatment 4 WQ000001- M1?x§g

15 4070 548 12 | *Hose Ass’'y 2 WQ000001- L=1000

16 0711 402 02 | xAdapter 1 WQ000001-

17 0713 700 02 | xAdapter 2 WQ000001-

18 0790 000 04 | *Tube, Spiral 4 WQ000001- L=100

19 0713 700 04 | xAdapter 4 WQ000001-

20 0760 710 19 | *Ring, O 4 WQ000001- P18-90B

21 4580 729 00 | xPad 4 WQ000001-

22 0820 067 09 | xBand, Cable 2 WQ000001-

MODEL : 25VXL

1-6_LOWER TRACTION PIPING ASS’Y

Page 12



[HI CONSTRUCTION MACHINERY LIMITED

14

08-25V0-020100-1-0

2-1_TURNTABLE & SWING BEARING ASS’Y

MODEL : 25VXL

Page 13



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F311 259 00 | Frame Ass’y, Swing 1 WQ000001-
0-1| X | F320 072 00 |Bearing Ass’y, Swing 1 WQ000001-
0-2| X| F347 006 00 |Piping Ass’y, Grease 1 WQ000001-
1| A| D204 292 00 | *Frame, Swing 1 WQ000001-
2 0690 200 98 | *Cap 1 WQ000001-
3 0518 120 30 | *Bolt, Treatment (W/L.W, F.W) 1 WQ000001- g]fxgg
4 0518 100 35 |*Bolt, Treatment (W/L.W, F.W) 6 WQ000001- Ml?xgg
5 D413 523 00 | *Bracket 1 WQ000001-
6 D007 019 00 | *Shim AR WQ000001- t=1.2
7 0728 111 15 | *xNipple, Grease 1 WQ000001- PT1/8
8 0555 120 60 | *Bolt, Treatment 16 WQ000001- M12X60
9 0605 428 UA | xBearing, Swing 1 WQ000001-
10 D002 001 00 |*Bolt, Reamer 1 WQ000001- M12X70
11 0710 106 27 | *xConnector 1 WQ000001-
11-1 0713 100 02 | *kSleeve 1 WQ000001-
12 0779 000 88 | xTube, Synflex 1 WQ000001- L=310
13 0710 107 27 | *Elbow 1 WQ000001-
13-1 0713 100 02 | *kSleeve 1 WQ000001-
14 D413 559 00 | *Bracket 2 WQ000001-
15 4424 552 00 | *Bracket 1 WQ000001-
16 0590 120 00 | *xWasher, Lock 2 WQ000001- M12
17 0513 120 30 | *Bolt, Treatment 2 WQ000001- M12X30
18 0595 120 00 | *xWasher, Treatment 15 WQ000001- Mi12
19 0555 120 70 | *Bolt, Treatment 15 WQ000001- M12X70

MODEL : 25VXL

2-1_TURNTABLE & SWING BEARING ASS’Y

Page 14



[HI CONSTRUCTION MACHINERY LIMITED

08-25VL-030100-1-0

MODEL : 25VXL 3-1_SWING DRIVE DEVICE

Page 15



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0 X|F320 212 00 | Swing Drive Device 1 WQ000001-
1| #| 0781 297 UA | HMotor Ass’y, Swing 1 WQ000001- Sh. No. 52
2 0555 120 35 | *Bolt, Treatment 4 WQ000001- M12X35
3 0595 120 00 | *Washer, Treatment 4 WQ000001- M12

MODEL : 25VXL 3-1_SWING DRIVE DEVICE

Page 16



[HI CONSTRUCTION MACHINERY LIMITED

IlAlI Ei ﬁ?ﬂ
DETAIL 1‘&
- 5

" ll§¥ ﬁﬂ

C
~ DETAIL i

" DETAL

08-25VL-040100-1-0

MODEL : 25VXL 4-1_RETURN & SUCTION PIPING ASS'Y

Page 17



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0| X|F341 917 00 |Piping Ass’y, Return & Suction 1 WQ000001-

1 D060 040 00 | *xElbow 1 WQ000001-

2 D060 069 00 | *Elbow 1 WQ000001-

3 0690 078 10 | *Clamp, Hose 8 WQ000001-

4 D070 121 00 | *Hose Ass’y 1 WQ000001-

5 0753 205 UA | *Valve, Check 1 WQ000001-

6 D074 000 00 | *xNipple, Pipe 1 WQ000001-

7 0713 300 29 | *Joint, Pipe 1 WQ000001-

8 0712 318 14 | *Elbow 1 WQ000001-

9 4070 728 06 | *xHose Ass’'y 1 WQ000001- L=1500
10 D070 119 05 | *Hose Ass’'y 1 WQ000001- L=1420
11 0712 310 50 | *Elbow 2 WQ000001-

12 4070 548 18 | xHose Ass’y 1 WQ000001- L=1050

13 4070 548 37 | *Hose Ass'y 1 WQ000001- L=1450

14 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 1 WQo00001- M1?x§g

15 4080 000 25 | *Clamp, Hose 1 WQ000001-

16 0820 067 10 | *Band, Cable 3 WQ000001-

17 4070 390 03 | *Cover, Hose 1 WQ000001- L=100

18 4070 494 09 | xHose Ass’y 1 WQ000001- L=1200

19 0710 713 04 | *Tee 1 WQ000001-

20 0760 710 12 | *xRing, O 1 WQ000001- P11-90B

21 0760 312 25 | *Ring, 0 1 WQ000001- 225-90B

22 D285 641 00 | *xTube 1 WQ000001-

23 0562 120 30 | *Bolt, Socket Head 4 WQ000001- M12X30

24 0760 710 16 | *Ring, 0 2 WQ000001- P14-90B

25 0710 113 33 | *xElbow 1 WQ000001-

26 0710 113 32 | xElbow, Reducer 1 WQ000001- PF3/8XPF1/4
27 4072 965 00 | xAdapter, Reducer 1 WQ000001- PF1/2XPF3/8
28 0760 710 19 | *Ring, 0 1 WQ000001- P18-90B

29 0517 100 20 | *Bolt, Treatment (W/L.W, F.W) 3 WQ000001- M10X20

30 0760 710 30 | *Ring, O 1 WQ000001- P29-90B

31 D060 033 00 | *Adapter 1 WQ000001-

32 0712 310 44 | *Elbow, 45 1 WQ000001-

33| #| 0783 907 UA | *Valve Ass’y, Control 1 WQ000001- Sh. No. 5-4
34 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- Ml?xgg

35 4580 016 00 | xPad 2 WQ000001-

36 4080 000 12 | *%Clamp, Hose 1 WQ000001-

37 D580 097 00 | xPad 3 WQ000001-

38 4080 000 10 | *Clamp, Hose 1 WQ000001-

MODEL : 25VXL

4-1_RETURN & SUCTION PIPING ASS’Y

Page 18



[HI CONSTRUCTION MACHINERY LIMITED

08-25VL-040200-1-0

4-2_SWING & TRACTION PIPING ASS’Y

MODEL : 25VXL

Page 19



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0| X|F341 917 00 |Piping Ass’y, Swing & Traction 1 WQ000001-

1 4070 499 07 | *Hose Ass'y 1 WQ000001- L=850

2 4070 502 22 | *Hose Ass’y 1 WQ000001- L=750

3 0820 067 10 | *Band, Cable 2 WQ000001-

4 4070 351 03 | *Hose Ass’y 1 WQ000001- L=150

5 D070 187 07 | *Hose Ass’'y 1 WQ000001- L=800

6 0710 122 00 | *xElbow 1 WQ000001-

7 0760 710 12 | *Ring, 0 2 WQ000001- P11-90B

8 0760 710 16 | *Ring, O 6 WQ000001- P14-90B

9 4070 720 11 | *xHose Ass’y 1 WQ000001- L=500

10 4070 720 12 | *Hose Ass’y 1 WQ000001- L=530

11 4070 720 12 | *Hose Ass’y 1 WQ000001- L=530

12 4070 720 16 | *Hose Ass’y 1 WQ000001- L=400

13 0710 122 02 | *xElbow 2 WQ000001-

14 0713 700 71 | *Adapter 3 WQ000001-

15 0710 122 00 | *xElbow 1 WQ000001-

16 4072 497 00 | *Elbow, Reducer 1 WQ000001- PF3/4XPT3/8
17 0713 700 03 | xAdapter 1 WQ000001-

18 0713 700 03 | xAdapter 1 WQ000001-

19 0712 310 31 | *Adapter 2 WQ000001-
20 4072 498 00 | *Elbow, Reducer 2 WQ000001- PF3/4XPT3/8
21 0760 319 08 | *Ring, 0 4 WQ000001- 908-90B
22 0712 310 51 | *xElbow 1 WQ000001-
23 0713 702 19 | *Adapter, Reducer 1 WQ000001- PF3/4XPF3/8
24 0710 122 02 | *Elbow 1 WQ000001-
25 0760 710 16 | *Ring, 0 2 WQ000001-

MODEL : 25VXL

4-2_SWING & TRACTION PIPING ASS’Y

Page 20



[HI CONSTRUCTION MACHINERY LIMITED

WA g 1 npn §$ %H
A BT "% DETAIL

08-25VL-040300-1-0

MODEL : 25VXL 4-3_PUMP DISCHARGE & BOOM SWING PIPING ASS’Y

Page 21



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F341 917 00 |Piping Ass’y, Pump Discharge & 1 WQo00001-
Boom Swing
1 0712 310 30 | *Adapter 2 WQ000001-
2 4070 532 16 | *Hose Ass’'y 1 WQ000001- L=1400
3 0790 000 04 | *xTube, Spiral 2 WQ000001- L=300
4 4070 500 19 | *Hose Ass’y 1 WQ000001- L=1500
5 4070 502 23 | *Hose Ass’y 1 WQ000001- L=360
6 4070 002 01 | *Hose Ass’'y 1 WQ000001- L=470
7 4070 002 40 | *Hose Ass’y 1 WQ000001- =450
8 4077 061 00 | *Plug 3 WQ000001-
9 4060 147 00 | *Elbow 2 WQ000001-
10 0760 710 19 | *Ring, 0 3 WQ000001- P18-90B
11 D060 035 00 | *Elbow 1 WQ000001-
12 0760 710 16 | *Ring, 0 5 WQ000001- P14-90B
13 0712 312 30 | *Adapter, Reducer 1 WQ000001- PF3/8XPT1/4
14 0710 100 98 | *xElbow 1 WQ000001-
15 0713 700 77 | *Adapter 1 WQ000001-
16 0712 310 42 | xElbow, 45 1 WQ000001-
17 0712 310 52 | *Elbow 1 WQ000001-
18 4072 687 00 | *Elbow 2 WQ000001-
19 0710 113 43 | *Elbow 1 WQ000001-

MODEL : 25VXL

4-3_PUMP DISCHARGE & BOOM SWING PIPING ASS’Y

Page 22



[HI CONSTRUCTION MACHINERY LIMITED

H
DETAIL

25 IIFII

(%, SR
)
&

0"
s 59} &
a .a.”V’M‘J R

i

=2
DETAIL

IIEII

08-25VL-040400-1-0

4-4_CONTROL PIPING ASS’Y(FOR SHORT LEVER)

MODEL : 25VXL

Page 23



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F341 918 00 | Piping Ass’y, Control 1 WQ000001-
1 0712 310 50 | *xElbow 5 WQ000001-
2 4070 548 21 | xHose Ass’y 1 WQ000001- L=2100
2-1| ¥%| 4405 312 01 | *Plate, Name (RT) 2 WQ000001- 4405 312 00
3 4070 548 67 | xHose Ass'y 1 WQ000001- L=2500
3-1| v%| 4405 312 02 | *Plate, Name (LT) 2 WQ000001- 4405 312 00
4 4080 000 12 | *Clamp, Hose 2 WQ000001-
5 0524 100 00 | *Nut, Hex.(W/F.W) 3 WQ000001- M10 P=1.25
6 0820 067 09 |*Band, Cable 3 WQ000001-
7 D070 055 02 | *Hose 1 WQ000001- L=500
8 4070 548 18 | xHose Ass’'y 1 WQ000001- L=1050
8-1| v%| 4405 311 02 | *xPlate, Name (LP) 2 WQ000001- 4405 311 00
9 4070 672 03 | *Hose Ass’y 1 WQ000001- =850
10 4070 548 08 | xHose Ass’'y 1 WQ000001- L=300
11 4070 672 33 | xHose Ass’y 1 WQ000001- L=1350
11-1| ¥Y¢| 4405 308 02 | *Plate, Name (C2) 2 WQ000001- 4405 308 00
12 4070 672 54 | xHose Ass’'y 1 WQ000001- L=730
12-1| Y| 4405 310 01 | *Plate, Name (S1) 2 WQ000001- 4405 310 00
13 4070 672 55 | *Hose Ass'y 1 WQ000001- =380
13-1| ¥¢| 4405 309 02 | *Plate, Name (A2) 2 WQ000001- 4405 309 00
14 4070 884 09 | xHose Ass'y 1 WQ000001- L=900
15 4080 000 09 | *Clamp, Hose 1 WQ000001-
16 4070 551 06 | *Hose Ass’y 1 WQ000001- L=1200
17 4070 672 03 | xHose Ass'y 1 WQ000001- =850
18 4070 548 38 | xHose Ass’'y 1 WQ000001- L=1550
18-1| v¢| 4405 311 01 | *xPlate, Name (RP) 2 WQ000001- 4405 311 00
19 0519 060 25 |*Bolt, Treatment (W/L.W) 6 WQ000001- M6X25
20| #| 0783 867 UA | *Valve Ass’y, Remote Control 2 WQ000001- Sh. No. 5-5
21 0713 700 70 | *Adapter 20 WQ000001-
22 4070 672 35 | *Hose Ass'y 1 WQ000001- L=1550
22-1| v%| 4405 308 04 | *Plate, Name (R4) 2 WQ000001- 4405 308 00
23 4070 672 35 | *Hose Ass’y 1 WQ000001- L=1550
23-1| y%| 4405 307 03 | *Plate, Name (R1) 2 WQ000001- 4405 307 00
24 4070 672 35 | *Hose Ass’y 1 WQ000001- L=1550
24-1| y%| 4405 308 03 | *Plate, Name (R2) 2 WQ000001- 4405 308 00
25 0760 710 12 | *Ring, O 43 WQ000001- P11-90B
26 4060 026 00 | *Elbow, 15 1 WQ000001-
27 4070 672 35 | *Hose Ass’'y 1 WQ000001- L=1550
27-1| v¢| 4405 307 04 | *Plate, Name (R3) 2 WQ000001- 4405 307 00
28 4070 548 16 | *Hose Ass’y 1 WQ000001- L=850
28-1| v¢| 4405 310 04 | *Plate, Name (L4) 2 WQ000001- 4405 310 00
29 4070 548 14 | xHose Ass'y 1 WQ000001- L=800
29-1 | v%| 4405 309 03 | *Plate, Name (L1) 2 WQ000001- 4405 309 00
30 4070 548 34 | *Hose Ass’y 1 WQ000001- L=750
30-1| v¢| 4405 309 04 | *Plate, Name (L3) 2 WQ000001- 4405 309 00

MODEL : 25VXL

4-4_CONTROL PIPING ASS’Y(FOR SHORT LEVER)

Page 24




[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
31 4070 548 34 | xHose Ass’y 1 WQ000001- L=750
31-1| y%| 4405 310 03 | *Plate, Name (L2) 2 WQ000001- 4405 310 00
32 0710 121 00 | *Elbow, 45 3 WQ000001-
33 D060 028 00 | *Elbow 3 WQ000001-
34 0710 122 00 | *Elbow 11 WQ000001-
35 0520 100 16 |*Bolt, Treatment (W/L.W) 2 WQ000001- g]?X;g
36 0520 100 20 | *Bolt, Treatment (W/L.W) 2 WQ000001- Ml?xgg
37 D413 795 00 | *Bracket 1 WQ000001-
38 D065 013 00 | *Manifold 1 WQ000001-
39 4070 672 14 | xHose Ass’y 1 WQ000001- L=600
39-1| v¢| 4405 308 01 | *Plate, Name (C1) 2 WQ000001- 4405 308 00
40 4070 672 11 | *Hose Ass'y 1 WQ000001- L=1000
40-1| vY¢| 4405 309 01 | *Plate, Name (A1) 2 WQ000001- 4405 309 00
41 4070 672 12 | *Hose Ass'y 1 WQ000001- L=450
41-1| vY¢| 4405 310 02 | *Plate, Name (S2) 2 WQ000001- 4405 310 00
42 4070 548 27 | *Hose Ass’y 1 WQ000001- L=600
42-1| Y| 4405 307 02 | *Plate, Name (B2) 2 WQ000001- 4405 307 00
43 4070 548 11 | xHose Ass’'y 1 WQ000001- L=1300
43-1| v¢| 4405 307 01 | *Plate, Name (B1) 2 WQ000001- 4405 307 00
44 0712 310 30 | *Adapter 1 WQ000001-
45 0710 701 02 | *Tee 2 WQ000001-
46 4072 627 01 | *Adapter 2 WQ000001-
47 0710 713 09 | *Tee 2 WQ000001-
48 4072 955 00 | *Adapter 1 WQ000001-

MODEL : 25VXL

4-4_CONTROL PIPING ASS’Y(FOR SHORT LEVER)

Page 25



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 26



[HI CONSTRUCTION MACHINERY LIMITED

35 46 7

T Il
36 1 2 3 446-147 8 9 10 11 12 13 14 15 16 17 18 19 20 21 13

£ 1
!
== W\ v
5?_-“!@.'!,.' A
PSR A G

8

& (o ﬁ)
S
%

o s ORI (rsS— T--?I_ -
Dlj‘Eb“!ﬁii?i%%i;!!!linn'@ﬂq {
X e ||
% g EA-I -1‘ -c‘

8|

N
e)]
~N—

35 62 63 64 65 66 67 68 69 70

Sl T oA
A 7 /“
4 TN
% 74 75 76 77 78 76 79 80 81
wp_pu BT H

59 60 61 B-B SECTION

0781173UA-1-0

MODEL : 25VXL 5-1_TRACTION MOTOR ASS’Y

Page 27



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0 0781 173 UA | Motor Ass’y, Traction 2 WQ000001-
1 0710 200 14 | *xPlug 1 WQ000001-
2 0757 740 14 | *Bearing 1 WQ000001- #6002UU
3 0757 698 32 | *Plate, Valve 1 WQ000001-
4| y¢| 0760 616 20 | *Ring, 0 (G120-70B) 1 WQ000001- 0760 716 20
5 0753 795 11 | *Pin 1 WQ000001-
6 0760 710 07 | *Ring, O 3 WQ000001- P7-90B
7 0781 173 91 | *Reduction Gear Ass’y 1 WQ000001-
8| X| kkrk xkk kk | ¥kF|ange 1 WQ000001-
9 0757 791 02 | *xSeal, Floating 2 WQ000001-
10 0757 740 01 | *xBearing 1 WQ000001-
11| X| *kkk %6k %k | kkHousing 1 WQ000001-
12 0609 010 10 |**Ball, Steel 132 WQ000001- d=5/32
13 0710 201 01 | *kPlug 2 WQ000001- PT1/8
14 0781 229 01 | *¥Nut, Ring 1 WQ000001-
15 0781 100 01 | *¥Plug 2 WQ000001-
16 0781 100 05 | *iWasher, Thrust 4 WQ000001-
17 0781 100 02 | *xGear, Planetary (B) 4 WQ000001-
18 0781 100 03 | *xBearing 4 WQ000001-
19 0781 100 04 | **Race, Inner 4 WQ000001-
20 0753 764 10 | xxPlate, Thrust 1 WQ000001-
21 0753 764 11 | *%xScrew, Flat Head 4 WQ000001-
22 0781 100 06 | **Gear, Sun 1 WQ000001-
23 0493 510 35 | *kRing, Snap 1 WQ000001- d=35
24 0781 173 02 | *xGear, Planetary (A) 3 WQ000001-
25 0781 173 01 | *kHolder 1 WQ000001-
26 0781 173 03 | *kGear, Drive 1 WQ000001-
27 0781 100 12 | xxPlate, Thrust AR WQ000001-
27-1 0781 100 13 | *«Plate, Thrust AR WQ000001-
27-2 0781 100 14 | xxPlate, Thrust AR WQ000001-
28 0753 764 24 | ¥Wire 1 WQ000001-
29 0760 716 55 | *¥Ring, O 1 WQ000001- G155-90B
30 0781 100 15 | skCover 1 WQ000001-
31 0781 100 09 | *xBearing 3 WQ000001-
32 0781 100 10 | *kRace, Inner 3 WQ000001-
33 0753 764 53 | *¥Plug 2 WQ000001-
34 0760 710 12 | *kRing, 0 2 WQ000001- P11-90B
35 0781 173 92 | *Valve Ass’y 1 WQ000001-
36 0760 710 14 | *%Ring, O 3 WQ000001- P12-90B
37 0781 173 09 | *¥Body, Valve 1 WQ000001-
38 0757 785 03 | *%Valve, Check 2 WQ000001-
39 0757 785 04 | *xSpring 2 WQ000001-
40 0760 710 16 | *Ring, O 2 WQ000001- P14-90B
41 0757 785 05 | *¥Plug 2 WQ000001-
42 0562 080 35 | *kBolt, Socket Head 2 WQ000001- M8X35

MODEL : 25VXL

5-1_TRACTION MOTOR ASS’Y

Page 28



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
43 0757 785 06 | *Plug 2 WQ000001-
44 0760 710 08 | *Ring, O 2 WQ000001-
45 0752 054 32 | *Plug 2 WQ000001-
46 0781 100 94 | *Block Ass’y, Cylinder 1 WQ000001-
46-1 0781 100 20 | xkPiston Ass'y 9 WQ000001-
47 0758 698 21 | *#Block, Cylinder 1 WQ000001-
48 0757 698 25 | *xRing, Snap 1 WQ000001-
49 0758 698 24 | xxWasher 1 WQ000001-
50 0758 698 23 | *xSpring 1 WQ000001-
51 0757 698 22 | *kSeat, Spring 1 WQ000001-
52 0757 698 26 | *xPin 3 WQ000001-
53 0757 698 27 | *kHolder, Retainer 1 WQ000001-
54 0781 100 19 | *«Plate, Retainer 1 WQ000001-
55 0757 698 17 | xShaft 1 WQ000001-
56 0781 173 51 | *#Plate, Swash 1 WQ000001-
57 0757 740 12 | xBearing 1 WQ000001-
58 0781 100 16 | *Seal, Oil 1 WQ000001-
59 0781 100 18 |*Ball, Steel 2 WQ000001-
60 0781 229 03 | *Piston Ass’y 2 WQ000001-
61 0781 229 04 | *Spring 2 WQ000001-
62 0781 173 08 | *Cap 2 WQ000001-
63 0760 710 30 | *Ring, O 2 WQ000001- P29-90B
64 0753 764 53 | *xPlug 2 WQ000001-
65 0760 710 12 | *Ring, O 2 WQ000001- P11-90B
66 0562 100 25 | *Bolt, Socket Head 6 WQ000001- M10X25
67 0781 173 07 | *Spring 2 WQ000001-
68 0751 960 03 | *Seat, Spring 2 WQ000001-
69 0781 173 06 | xPlate, Base 1 WQ000001-
70 0781 173 93 | *Spool Ass’y 1 WQ000001-
71 0753 563 59 | *xSpring 1 WQ000001-
72 0760 710 10 | *Ring, O 2 WQ000001- P10-90B
73 0757 740 17 | *¥Plug 1 WQ000001-
74 0781 173 10 | *kPlug 1 WQ000001-
75 0753 764 25 | *Plug 2 WQ000001-
76 0753 764 51 | *0lifice 8 WQ000001-
77 0757 740 19 | *Spool 1 WQ000001-
78 0757 790 01 | *Spring 1 WQ000001-
79 0760 710 16 | *Ring, O 2 WQ000001- P14-90B
80 0753 764 49 | *Plug 2 WQ000001-
81 0753 563 53 | *¥Pin 2 WQ000001-

MODEL : 25VXL 5-1_TRACTION MOTOR ASS’Y

Page 29



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 30



[HI CONSTRUCTION MACHINERY LIMITED

45

0781297UA-1-0

MODEL : 25VXL 5-2_SWING MOTOR ASS'Y

Page 31



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0 0781 297 UA | Motor Ass’y, Swing 1 WQ000001-
1 0781 297 91 | HMotor Ass’y 1 WQ000001-
2 0760 716 25 | *kRing, O 1 WQ000001- G125-90B
3 0760 716 10 | *kRing, 0 1 WQ000001- G110-90B
4 0781 297 92 | xkBody Ass’y 1 WQ000001-
5 0760 716 40 | *®xRing, 0 1 WQ000001- G140-90B
6 0494 608 12 | xxxPin, Spring 1 WQ000001- d=5X12
7 0630 620 10 | *xxBearing 1 WQ000001- #6201
8| X| ®krk ¥k xk | kkkCasing 1 WQ000001-
9| X| %krk *kk *k | kkkValve, Check 2 WQ000001-
10 0760 710 12 | *xxRing, 0 2 WQ000001- P11-90B
11| X| skkk dokok %k | *kkSpring 2 WQ000001-
12| X| %kkk kkk )k | 30KPlug 2 WQ000001-
13 0781 297 93 | **Barrel, Cylinder Ass'y 1 WQ000001-
14| X| %kkx 0k k% | ¥0kShoe 9 WQ000001-
15| X| %kkk kkk kx| ¥0kPiston 9 WQ000001-
16| X | %kkk ¥k %k | *kkHolder, Shoe 1 WQ000001-
17| X| skkk sk %k | ¥rkHolder, Barrel 1 WQ000001-
18| X | sokkk Yook %k | dkkPin 3 WQ000001-
19| X | %kkx ¥kk %k | *kkkBarrel, Cylinder 1 WQ000001-
20| X| %kkk ¥kk Rk | kkkRetainer 2 WQ000001-
21| X | %kkk *kk %k | *kkSpring 1 WQ000001-
22 0493 500 28 | *kRing, Snap 1 WQ000001-
23| X| wpkk bk %k | )ckPlate, Valve 1 WQ000001-
24 0781 248 93 | xkValve Ass’y, Relief 2 WQ000001-
25 0760 710 22 | »xxRing, 0 1 WQ000001- P22-90B
26 0762 120 16 | *xxRing, Back-up 2 WQ000001- P14-T2
27 0760 710 16 | »xxRing, 0 1 WQ000001- P14-90B
28 0562 100 35 |*¥Bolt, Socket Head 8 WQ000001- M10X35
29 0757 618 20 | *xFilter 2 WQ000001-
30 0630 620 44 | *xBearing 1 WQ000001- #62042
31 0781 248 97 | xkPlate Ass’y, Swash 1 WQ000001-
32 0494 808 15 | *xxPin 1 WQ000001-
33| X| ®kkk kkx %k | x0kPlate, Swash 1 WQ000001-
34 0781 248 92 | *Gear Ass’y, Reduction 1 WQ000001-
35 0781 248 94 | xkPinion Ass'y 1 WQ000001-
36| X | ®kkk kbt %k | k0kShaft, Pinion 1 WQ000001-
37 0781 248 01 | xkxRing, Seal 1 WQ000001-
38| X | kkkk *kk %k | kkkBearing 1 WQ000001-
39| X| shkk kkk dk | dkBody 1 WQ000001-
40| X | ®rrk Kk %k | kkkSeal Oil 1 WQ000001-
41| X| ®rrk xkk %k | kkkBear ing 1 WQ000001-
42| X | ®krk dkk dok | dkkGol lar 2 WQ000001-
43 0781 248 02 | xxkRing 1 WQ000001-
44 0760 716 35 | ¥k+Ring, 0 1 WQ000001- G135-90B

MODEL : 25VXL

5-2_SWING MOTOR ASS'Y

Page 32



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY |CHAN|  SERIAL No. REMARKS
o. .

45 0562 080 35 | **Bolt, Socket Head 4 WQ000001- M8X35

MODEL : 25VXL 5-2_SWING MOTOR ASS'Y

Page 33



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 34



[HI CONSTRUCTION MACHINERY LIMITED

0713429UA-1-0

MODEL : 25VXL 5-3_ROTARY JOINT ASS’Y

Page 35



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q’TY | CHAN SERIAL No. REMARKS
o. . .
0 0713 429 UA | Joint Ass’y, Rotary 1 WQ000001-
1 0519 080 30 | *Bolt, Treatment (W/L.W) 4 WQ000001- M8X30
2 0713 429 04 | xCover 1 WQ000001-
3 0493 510 55 | *Ring, Snap 1 WQ000001- d=55
4 0755 821 08 | *Washer, Thrust 1 WQ000001-
5 0713 429 02 | *Hub 1 WQ000001-
6 0713 429 19 | xShaft 1 WQ000001-
7 0713 429 91 | xSeal, Kit 1 WQ000001-
8| X| 0760 615 75 |[*¥Ring, O 1 WQ000001- G75-70B
9| X[ 0783 616 04 | *xSeal, Oil 7 WQ000001-
10| X| 0760 710 60 | **Ring, O 1 W¥Q000001- P60-90B
11] X| 0783 616 05 | *kRing, Back-up 1 WQ000001-
12| X| 0713 429 13 | **Seal, Dust 1 WQ000001-
13 0710 201 01 | *Plug 3 WQ000001- PT1/8
14 0710 200 14 | *Plug 4 WQ000001- PT1/4

MODEL : 25VXL

5-3_ROTARY JOINT ASS’Y

Page 36



[HI CONSTRUCTION MACHINERY LIMITED

55
e
{— 13000006004}
= (1|
[ Po000000&]

T i HOEo008
a o1t
b wod b == Do oo:
d -.. ‘: )|
. e
i [
T
=" 8 WY lboooocoood
o
ety pooooooot
i

1 [ 1 —94
[T} +—95

A
969798 [~

15161718 27282930

2021 22232425 2829 27 31323334
wn an BT H wo oo BT 1]
A-A'SECTION B-B'SECTION 45 46
26 15161718 27 29 28100 101 36373818
=Ll
e
B o)
oooooooo ol (05 Cer/ L
jm— = R eI i = |
S P (T | /e
u—rJo ——%
282007 3132353430 394014 22 21 deeaazaen
"C-C'secTION D-DsecTiON "E
0783907UA-1-0

‘E'SecTION

MODEL : 25VXL 5-4_CONTROL VALVE ASS’Y(1/2)

Page 37



[HI CONSTRUCTION MACHINERY LIMITED

102 49 50 51 185253102 27282932 100 151617 18 100 25

26 28 29 27 313534 30 54 14 21 55 56 57 58 59 18 22 23 24 19
" " % ﬁ n ||% ﬁ
F-F'SEcTION G-GC'secTioN

30 2829273637381894272926

n n % ﬁ " " % ﬁ
34603231"H-Hgpion 616128 2021 "H"gecTiON 22 14 40 39

32282927 36373818 27 29

30346031 wj g BT M 61612826 K- K..&ﬁ [i]
SECTION SECTION
14 6566151617 18 100 69 363738186665 100

54676821 . . ¥ E 2223 192524 70 55 56 18 71
SECTION RV
SECTION

727374 75767778
99 151617 18 10323 25 24

79 80 81 82 83 84 74 85 86 87 88 899091 54 21 7 221419
llN NII % E llo OII w? E
SECTION SECTION

0783907UA-2-0

MODEL : 25VXL 5-4_CONTROL VALVE ASS’Y(2/2)

Page 38



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0 0783 907 UA | Valve Ass’y, Control 1 WQ000001-

1 0783 881 99 | *#Block Ass'y, Swing 1 WQ000001-

2 0783 678 98 | *Block Ass’y, Boom Swing 1 WQ000001-

3 0783 679 95 | *Block Ass’y, Blade 1 WQ000001-

4 0783 764 96 | *Block Ass’y 1 WQ000001-

5 0783 788 91 | *Block Ass’y, Spare Port 1 WQ000001-

6 0783 907 91 | *Block Ass'y, Arm 1 WQ000001-

7 0783 907 92 | *Block Ass’y, Traction (R.H.) 1 WQ000001-

8 0783 907 93 | *xBlock Ass’y 1 WQ000001-

9 0783 678 94 | *Block Ass’y, Traction (L.H.) 1 WQ000001-

10 0783 678 93 | *xBlock Ass’y 1 WQ000001-

11 0783 828 93 | *xBlock Ass’y, Boom 1 WQ000001-

12 0783 679 97 | *Block Ass’y, Boom Lock 1 WQ000001-

13 0783 679 96 | *Block Ass’y, Bucket 1 WQ000001-

14 0783 613 03 | *Bolt, Socket Head (W/Washer) 28 WQ000001- M5X20
15 0756 348 03 | *kSpring 6 WQ000001-

16 0756 348 04 | xkRetainer, Valve 6 WQ000001-

17 0756 348 02 | xxValve, Check 6 WQ000001-

18 0760 710 12 | *kRing, 0 14 WQ000001- P11-90B
19 0756 348 10 | *xEnd, Spool 5 WQ000001-
20 0783 613 01 | xxCover, Pilot 4 WQ000001-
21 0756 348 05 | *kRing, 0 14 WQ000001- $22-90B
22 0756 348 07 | *kRetainer, Spring 7 WQ000001-
23 0756 348 08 | **Spring 4 WQ000001-
24 0783 613 02 | xxCover, Pilot 5 WQ000001-
25 0756 348 09 | xxSeat, Spring 5 WQ000001-
26 0562 050 10 | *kBolt, Socket Head 8 WQ000001- M5X10
27| ¥¢| 0760 610 14 | *xkRing, 0 (P12-70B) 8 WQ000001- 0760 710 14
28 0756 348 13 | %kRetainer, Seal 8 WQ000001-
29 0756 348 12 | xxWiper, Dust 8 WQ000001-
30 0756 348 16 | *xkxVEnd, Spool 4 WQ000001-
31 0756 348 14 | xkRetainer, Spring 8 WQ000001-
32 0562 050 18 | *kBolt, Socket Head 8 WQ000001- M5X18
33 0783 633 02 | *%Spring 1 WQ000001-
34 0756 348 17 | xxCover, Spring 4 WQ000001-
35 0756 348 15 | **Spring 1 WQ000001-
36 0756 348 18 | *kValve, Check 5 WQ000001-
37 0756 348 20 | xkRetainer, Valve 5 WQ000001-
38 0756 348 19 | *%Spring 5 WQ000001-
39 0783 613 04 | *kCover, Pilot 2 WQ000001-
40 0756 348 08 | **Spring 2 WQ000001-
41 0783 764 02 | »kPlug 1 WQ000001-
42 0783 697 03 | »kRing, 0 1 WQ000001- S12-90B
43 0783 697 02 | x¢Case, Piston 1 WQ000001-
44 0783 697 05 | *kPiston 1 WQ000001-

MODEL : 25VXL 5-4_CONTROL VALVE ASS’Y

Page 39



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
45 0593 040 00 | xxWasher, Flat 1 WQ000001- M4
46 0783 697 04 | xxFilter 1 WQ000001-
47 0760 710 08 | *kRing, O 2 WQ000001- P8-90B
48 0783 633 03 | *¥Plug 2 WQ000001- PF1/8
49 0783 764 04 | *kSpring 1 WQ000001-
50 0783 764 05 | xkRetainer, Valve 1 WQ000001-
51 0783 764 03 | xxValve, Check 1 WQ000001-
52 0756 927 11 | *kRetainer, Valve 2 WQ000001-
53 0760 710 16 | *kRing, O 2 WQ000001- P14-90B
54 0783 613 05 | *kCover, Pilot 3 WQ000001-
55 0756 017 04 | *¥Plug 2 WQ000001-
56 0756 984 28 | *kRing, O 2 WQ000001- $16-90B
57 0756 017 01 | *xValve 1 WQ000001-
58 0756 017 02 | xkRetainer, Valve 1 WQ000001-
59 0756 017 03 | *kSpring 1 WQ000001-
60 0756 348 28 | *xSpring 2 WQ000001-
61 0756 348 26 | *¥Plug 4 WQ000001- GPM1/32
62 0783 764 06 | **Block 1 WQ000001-
63 0756 375 01 | *kPlug 2 WQ000001- PF3/4
64 0760 710 25 | *kRing, 0 2 WQ000001- P24-90B
65 0760 710 16 | *kRing, 0 2 WQ000001- P24-90B
66 0756 927 11 | *kRetainer, Valve 2 WQ000001-
67 0568 050 08 | *¥Screw, Set 1 WQ000001- M5X8
68 0609 010 10 |*kBall, Steel 1 WQ000001- d=5/32
69| y%| 0760 610 06 | *xRing, 0 (P6-70B) 1 WQ000001- 0760 710 06
70 0760 310 17 | *kRing, 0 1 WQ000001- 017-90B
71 0756 942 02 | %xPlug 1 WQ000001- PF1/4
72 0783 678 02 | xxCover, Valve Lock 1 WQ000001-
73 0756 547 10 | **Ball, Steel 1 WQ000001- d=7
74 0760 710 08 | *kRing, 0 2 WQ000001- P8-90B
75 0756 927 35 | *kRetainer, Ball 1 WQ000001-
76 0493 500 09 | *xRing, Snap 1 WQ000001- d=
77 0783 678 08 | *kSpring, Lock Valve 1 WQ000001-
78 0783 678 04 | *xSeal, Cap 1 WQ000001-
79 0783 678 15 | »xBush, Reducer 1 WQ000001- PF1/2X1/4
80 0760 710 19 | **Ring, O 1 WQ000001- P18-90B
81 0562 060 65 | *kBolt, Socket Head 2 WQ000001- M6X65
82 0783 678 14 | *xPiston 1 WQ000001-
83 0783 678 13 | *xPiston 1 WQ000001-
84 0783 678 12 | *xGuide, Piston 1 WQ000001-
85 0783 678 11 | *xValve 1 WQ000001-
86 0783 678 09 | x¥Retainer, Spring 1 WQ000001-
87 0783 678 10 | *kPin 2 WQ000001- d=5X10
88 0783 764 08 | xkValve, Lock 1 WQ000001-
89 0783 678 05 | *kFilter 1 WQ000001-

MODEL : 25VXL

5-4_CONTROL VALVE ASS’Y

Page 40



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

90 0783 678 06 | *kSpacer 1 WQ000001-

91 0783 678 07 | *xRing, Snap 1 WQ000001-

92| v%| 0760 610 19 | *Ring, O (P18-70B) 7 WQ000001- 0760 710 19

93| Y| 0760 610 06 | *Ring, O (P6-70B) 4 WQ000001- 0760 710 06

94 0760 710 10 | *Ring, O 2 WQ000001- P10-90B

95 0760 710 09 | *Ring, 0 1 WQ000001- P9-90B

96 0783 764 01 | *Bolt, Tie 4 WQ000001- =437

97 0580 080 00 | *Nut, Hex. 4 WQ000001- M8

98 0760 312 26 | *Ring, O 12 WQ000001- 226-90B

99 0756 348 83 | *Valve Ass’'y, Anti—Cavitation 2 WQ000001-
99-1 0760 710 16 | **Ring, O 1 WQ000001- P14-90B

100 0756 017 91 | *Valve Ass’y, Overload Relief 5 WQ000001- 22, 6MPa—5L
100-1 0760 710 16 | *¥Ring, O 1 WQ000001- P14-90B

101 0783 829 91 | *Valve Ass’y, Relief 1 WQ000001- }g.érPa—
101-1 0760 710 16 | **Ring, O 1 WQ000001- P14-90B

102 0756 348 81 | *Plug Ass’y, Relief 2 WQ000001-
102-1 0756 017 88 | *Valve Ass’y, Overload Relief 2 WQ000001- Option 175k
102-2 0756 349 98 | *Valve Ass’y, Overload Relief 2 WQ000001- Option 140k
102-3 0760 710 16 | *kRing, O 1 WQ000001- P14-90B

103 0783 881 92 | *Valve Ass’y, Overload Relief 1 WQ000001- 24, 5MPa—5L
103-1 0760 710 16 | *kRing, 0 1 WQ000001- P14-90B

104 0783 881 91 | *Valve Ass’y, Relief 2 WQ000001- %g.grPa—
104-1 0760 710 16 | *¥Ring, 0 1 WQ000001- P14-90B

MODEL : 25VXL

5-4_CONTROL VALVE ASS’Y

Page 41



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 42



[HI CONSTRUCTION MACHINERY LIMITED

O NN 0 O

10

11
12
13
1422

15
16
17

18

19

21

t\zo

i
m
i
0
-

io__1
Fran

| e
i
i
\

s

R
E_- my

oooo_ ,

A

I

J—
5

0783867UA-1-0

5-5_REMOTE CONTROL VALVE ASS’Y(FOR SHORT LEVER)

MODEL : 25VXL

Page 43



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0 0783 867 UA | Valve Ass’y, Remote Control 2 WQ000001-

1 0756 303 91 | *Kit, Seal 1 WQ000001-

2| X[ 0756 611 13 | **Seal 4 WQ000001-

3| X| 0760 710 20 | *kRing, O 4 WQ000001- P20-90B
4| X| 0783 700 03 | *kRing, 0 1 WQ000001- S71-90B
5| X| 0756 735 03 | *«Washer, Seal 2 WQ000001-

6 0756 736 21 | *Nut, Adjusting 1 WQ000001-

7 0756 303 07 | *Joint 1 WQ000001-

8 0783 700 12 | *Cam 1 WQ000001-

9 0756 744 11 | *Rod, Push 4 WQ000001-

10 0783 771 02 | *Plate 1 WQ000001-

11 0756 735 09 | *xPlug 4 WQ000001-

12 0783 700 08 | *Seat, Spring 4 WQ000001-

13 0783 826 03 | xSpring 4 WQ000001-

14 0783 867 01 | *Spring (For Ports 28&4) 2 WQ000001-

15 0756 735 15 | *Washer 4 WQ000001-

16| X | *kkk *kk %k | Spool 4 WQ000001-

17 0783 700 04 | *Bushing 1 WQ000001-

18| X| 0783 700 01 | *Cashing 1 WQ000001-

19 0494 608 10 | *Pin, Spring 1 WQ000001- d=5X10
20 0783 700 02 | *Plate, Port 1 WQ000001-
21 0562 080 35 | *Bolt, Socket Head 2 WQ000001- M8X35
22 0783 700 10 | *Spring (For Ports 1&3) 2 WQ000001-

MODEL : 25VXL

5-5_REMOTE CONTROL VALVE ASS’Y(FOR SHORT LEVER)

Page 44



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-050600-1-0

MODEL : 25VXL 5-6_HYDRAULIC OIL TANK ASS'Y

Page 45



[HI CONSTRUCTION MACHINERY LIMITED

nEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F341 676 00 | Tank Ass’y, Hydraulic Oil 1 WQ000001-
1 4079 027 00 | xGauge, Level 1 WQ000001-
2 4060 021 00 | *Plug 1 WQ000001-
3 0760 710 45 | *Ring, O 1 WQ000001- P44-90B
4 0759 115 UA | *Filter Ass’y, Return 1 WQ000001-
4-1 0755 142 03 | »kCartridge Ass’y 1 WQ000001-
4-2 0759 114 UA | *xValve Ass’y 1 WQ000001-
5| A| D284 158 00 | *Tank, Hydraulic Oil 1 WQ000001-
6 0760 312 11 | *Ring, O 1 WQ000001- 211-90B
7 4077 036 00 | *Plug, Drain 1 WQ000001-
8 4007 452 02 | *Shim AR WQ000001- t=1.6
9 0518 120 40 | *Bolt, Treatment (W/L.W, F.W) 3 WQ000001- gl?ng
10 0755 179 UA | *Strainer, Suction 1 WQ000001-
11 0760 711 25 | *Ring, O 1 WQ000001- P125-90B
12 D285 112 00 | *Tube 1 WQ000001-
13 0590 100 00 | *Washer, Lock 6 WQ000001- M10
14 0513 100 20 | *Bolt, Treatment 6 WQ000001- M10X20
15 D468 539 00 | *Panel, Sponge 1 WQ000001-

MODEL : 25VXL

5-6_HYDRAULIC OIL TANK ASS’Y

Page 46



[HI CONSTRUCTION MACHINERY LIMITED

8.9.1011121314151617181920212223

\
Y 62

A 44 45 46 47 48

.‘!il' Q Q»‘.‘

R\ \ [/ ; 63
oo\\ '@J - /4% 64
TC TN 7 *

GiexereyNA N
596061

= N W D vl OO N

| -
i
?\

26
7=/ R\3031 32 QD\
= _\ 55 56 57 58
_/—I'i [ ] ] ] |
o 43
28 29 33 34 35363738 39 40 33 41 42

71 72 73 39 74

77
N
@)
4
L g
o
83 84 39 85 86 87
o © 87 91
o 68
? ‘ 91
86
o
/ \ %0 DETAIL

V|EW 7880818280

0780073UA-1-0

5-7_OIL PUMP ASS’Y

MODEL : 25VXL
Page 47



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0 0780 073 UA | Pump Ass’y, Oil 1 WQ000001-

1 0780 037 01 | xShaft 1 WQ000001-

2 0780 037 27 | *Seal, Oil 1 WQ000001-

3 0780 037 28 | xBearing 1 WQ000001-

4 0780 037 03 | *Shim AR WQ000001- t=1.0

5 0780 037 02 | *Ring 1 WQ000001- d=28

6 0780 073 91 | *Plate Ass’y Swash 1 WQ000001-

7 0780 037 18 | *Seat, Spring 1 WQ000001-

8 0780 073 01 | *Spring 1 WQ000001-

9 0780 037 21 | *Spring 1 WQ000001-

10 0780 037 23 | *Guide 1 WQ000001-

11 0493 510 20 | *Ring, Snap 1 WQ000001- d=20

12 0780 037 04 | *Shim AR WQ000001- t=1.0

13 0780 037 15 | *Bearing 1 WQ000001-

14 0780 037 19 | *Seat, Spring 1 WQ000001-

15 0780 037 44 | *Gear 1 WQ000001-

16 0780 021 13 | *Plate 1 WQ000001-

17 0780 021 14 | *xBolt, Socket Head 3 WQ000001- M5X12

18 0780 037 24 | *Shim AR WQ000001- t=1.0
18-1 0780 037 25 | *Shim AR WQ000001- t=0.5
18-2 0780 037 26 | *Shim AR WQ000001- 1=0.3

19| ¥| 0760 610 32 | *Ring, 0 (P30-70B) 1 WQ000001- 0760 710 32

20 0780 037 45 | *Plate 1 WQ000001-

21 0494 606 10 | *xPin, Spring 1 WQ000001- d=4X10

22 0752 047 14 | *Screw, Adjust 1 WQ000001-

23 0780 073 04 | xNut, Hex. 1 WQ000001- Mi16 P=1.0
24 0780 037 36 | *Shim AR WQ000001- £=0.1
24-1 0780 037 37 | *Shim AR WQ000001- t=0.15
24-2 0780 037 38 | *Shim AR WQ000001- t=0.2
25 0780 037 39 | *Piece, Distance 1 WQ000001-
26 0780 073 09 | *Housing 1 WQ000001-
27 0780 037 31 | *Spring, Conical 5 WQ000001-
28 0780 037 40 | *xRing, Snap 1 WQ000001-
29 0780 037 33 | *Guide 1 WQ000001-
30 0780 073 92 | *Rotary Ass’y 1 WQ000001-
31 0780 073 03 | xPlate, Control 1 WQ000001-
32 0780 037 13 | *Pin, Dowel 1 WQ000001-
33 0780 073 21 | *Band 2 WQ000001-
34 0780 073 20 | *Cover 1 WQ000001-

35 0494 604 08 | *xPin, Spring 1 WQ000001- d=3X8
36 0780 073 02 | *xPlate, Port 1 WQ000001-
37 0780 021 15 | *Plate 1 WQ000001-
38 0780 073 12 | xCase 1 WQ000001-
39 0753 571 31 | *xPlug 2 WQ000001-
40 0780 073 13 | *Ring, 0 1 WQ000001-

MODEL : 25VXL

5-7_OIL PUMP ASS’Y

Page 48



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

41 0780 037 14 | *Packing 1 WQ000001-

42 0754 216 23 | *Orifice 2 WQ000001-

43 0780 037 92 | *Pump Ass'y, Gear 1 WQ000001-

44| vJ%| 0760 615 90 | *xRing, 0 (G90-70B) 1 WQ000001- 0760 715 90

45 0780 022 06 | *xCoupling 1 WQ000001-

46 0751 095 02 | *kSide Plate Ass'y 2 WQ000001-

47 0780 073 07 | **Gear 1 WQ000001-

48 0780 073 08 | *«Plate 2 WQ000001-

49 0750 314 24 | *¥Ring, Square 1 WQ000001-

50 0562 100 20 | *kBolt, Socket Head 4 WQ000001- M10X20

51 0751 095 03 | *xRing, Square 2 WQ000001-

52 0780 073 06 | **Cover 1 WQ000001-

53 0750 314 22 | *xGuide 2 WQ000001-

54 0750 314 25 | *kRing, 0 2 WQ000001-

55 0760 710 06 | *¥Ring, O 1 WQ000001- P6-90B

56 0562 100 25 | *kBolt, Socket Head 2 WQ000001- M10X25

57 0780 073 05 | *kHousing 1 WQ000001-

58 0750 314 29 | xxGear 1 WQ000001-

59 0780 073 11 | *Sleeve 1 WQ000001-

60 0780 073 10 | *Pin 1 WQ000001- d=6X48.9

61 0780 037 41 | *Shim AR WQ000001- £=0.1
61-1 0780 037 42 | *Shim AR WQ000001- t=0.5
61-2 0780 037 43 | *Shim AR WQ000001- t=1.0

62 0760 710 17 | *Ring, O 1 WQ000001- P15-90B

63 0760 710 09 | *Ring, 0 1 WQ000001- P9-90B

64 0780 037 29 | xPiston 1 WQ000001-

65 0780 037 32 | *Piece, Distance 1 WQ000001-

66 0750 050 95 | *Valve Ass’y, Relief 1 WQ000001-

67 0756 780 10 | **Ring, O 1 WQ000001-

68 0751 046 03 | *xElement, Filter 1 WQ000001-

69 0780 022 02 | *Key 1 WQ000001-

70 0562 080 25 | *Bolt, Socket Head 2 WQ000001- M8X25

71 0780 073 22 | *Clamp 1 WQ000001-

72 0593 040 00 | *Washer, Flat 1 WQ000001- M4

73 0562 040 10 | *xBolt, Socket Head 1 WQ000001- M4X10

74 0750 295 35 | *Plug 1 WQ000001-

75 0750 050 03 | *Breather, Air 1 WQ000001-

76 0780 037 20 | *Cover 1 WQ000001-

77 0562 080 30 |*Bolt, Socket Head 2 WQ000001- M8X30

78 0562 120 40 | *Bolt, Socket Head 3 WQ000001- M12X40

79 0562 120 55 |#*Bolt, Socket Head 1 WQ000001- M12X55

80 0753 571 31 | *xPlug 4 WQ000001-

81 0780 022 10 | *Plug 1 WQ000001-

82 0753 571 19 | *xPlug 5 WQ000001-

83 0780 073 18 | *Solenoid Ass’'y 1 WQ000001-

MODEL : 25VXL

5-7_OIL PUMP ASS’Y

Page 49



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q’TY | CHAN SERIAL No. REMARKS
o. . .

84 0760 710 16 | *Ring, O 2 WQ000001- P16-70B

85 0780 073 15 | *Spool 1 WQ000001-

86 0780 073 17 | *Spring 2 WQ000001-

87 0753 571 19 | *Plug 2 WQ000001-

88 0780 073 19 | *Solenoid Ass’y 1 WQ000001-

89 0780 073 16 | *Spool 1 WQ000001-

90 0780 073 14 | *Body 1 WQ000001-

91| 7¢| 0760 210 17 | *Ring, O (017-70B) 2 WQ000001- 0760 310 17

MODEL : 25VXL

5-7_OIL PUMP ASS’Y

Page 50



Q\

)“‘

0000000000000000

5-8_BOOM CYLINDER ASS’Y



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0 0782 465 UA | Cylinder Ass’y, Boom 1 WQ000001-

1 0782 465 02 | *Rod Ass’y, Piston 1 WQ000001-

2 0782 285 04 | x*Bushing 1 WQ000001-

3 0728 111 15 | *Nipple, Grease 1 WQ000001- PT1/8
4 0782 368 91 | *Kit, Seal 1 WQ000001-

5| X| 0758 858 02 | x¥Ring, Wiper 1 WQ000001-

6| X| 0760 715 70 | *kRing, O 1 WQ000001- G70-90B
7] X| 0782 396 05 | *xRing, Back-up 1 WQ000001-

8| X| 0760 715 65 | *xRing, O 2 WQ000001- (G65-90B
9| X| 0752 765 05 | *xkRing, U 1 WQ000001-

10| X | 0782 465 07 | **Ring, Back-up 1 WQ000001-

1 0782 368 03 | *Head, Cylinder 1 WQ000001-

12 0782 367 13 | *Bushing 1 WQ000001-

13 0782 465 03 | xHolder 1 WQ000001-

14 0782 465 06 | *Collar 1 WQ000001-

15 0782 465 05 | xSeal, Cushion 1 WQ000001-

16 0782 465 04 | xSpacer 1 WQ000001-

17 0782 465 08 | *Bearing, Cushion 1 WQ000001-

18 0782 368 93 | *Piston Ass’y 1 WQ000001-

19 0782 396 07 | *¥Ring, Slide 2 WQ000001-
20 0752 928 07 | **Ring Ass’'y, Seal 1 WQ000001-
21| X| 0782 368 04 | x¥Piston 1 WQ000001-
22 0751 901 25 | x¥Ball, Steel 1 WQ000001- d=7/32
23 0561 080 08 | *xkScrew, Set 1 WQ000001- M8X8
24 0782 446 05 | *Plug 2 WQ000001-
25 0760 710 23 | *Ring, O 4 WQ000001- P22A-90B
26 0782 465 10 | *%Pipe 1 WQ000001-
27 0782 446 06 | xBolt 2 WQ000001-
28 0782 431 21 | *Holder, Pipe 2 WQ000001-
29| A| 0782 465 01 | *Tube Ass’y, Cylinder 1 WQ000001-
30 0752 240 21 | *x¥Bushing 1 WQ000001-
31 0728 111 15 | x¢Nipple, Grease 1 WQ000001- PT1/8
32 0782 465 09 | XPipe 1 WQ000001-

MODEL : 25VXL

5-8_BOOM CYLINDER ASS’Y

Page 52



MODEL : 25VXL 5-9_ARM CYLINDER ASS’Y

Page 53



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0 0782 464 UA | Cylinder Ass’y, Arm 1 WQ000001-

1 0782 464 02 | *Rod Ass’y, Piston 1 WQ000001-

2 0782 285 04 | x*Bushing 1 WQ000001-

3 0728 111 15 | *Nipple, Grease 1 WQ000001- PT1/8
4| X| 0782 368 91 | *Kit, Seal 1 WQ000001-

5| X| 0758 858 02 | x¥Ring, Wiper 1 WQ000001-

6| X| 0760 715 70 | *kRing, O 1 WQ000001- G70-90B
7] X| 0782 396 05 | *xRing, Back-up 1 WQ000001-

8| X| 0760 715 65 | *xRing, O 1 WQ000001- (G65-90B
9| X| 0752 765 05 | *xkRing, U 1 WQ000001-

10 0782 368 93 | *Piston Ass’y 1 WQ000001-

1 0782 396 07 | *kRing, Slide 2 WQ000001-

12 0752 928 07 | *kRing Ass’y, Seal 1 WQ000001-

13| X| 0782 368 04 | *kPiston 1 WQ000001-

14 0751 901 25 | xkBall, Steel 1 WQ000001- d=7/32
15 0561 080 08 | **Screw, Set 1 WQ000001- M8X8

16 0782 464 94 | *Cushion Ass’y 1 WQ000001-

17 0758 697 20 | *¥Ring, Snap 1 WQ000001- d=55

18 0758 697 19 | *xkSeal, Cushion 1 WQ000001-

19 0758 697 21 | xStopper 2 WQ000001-
20 0782 464 03 | *kBearing, Cushion 1 WQ000001-
21 0782 368 03 | *Head, Cylinder 1 WQ000001-
22 0782 367 13 | *Bushing 1 WQ000001-
23| A| 0782 464 01 | *Tube Ass’y, Cylinder 1 WQ000001-
24 0728 111 65 | x¢Nipple, Grease 1 WQ000001- PT1/8X90
25 0782 285 04 | x¥Bushing 1 WQ000001-
26 0760 710 23 | *Ring, O 2 WQ000001- P22A-90B
27 0782 446 05 | *Plug 1 WQ000001-
28 0782 464 04 | XPipe 1 WQ000001-
29 0782 431 21 | xHolder, Pipe 1 WQ000001-
30 0782 446 06 | xBolt 1 WQ000001-

MODEL : 25VXL

5-9_ARM CYLINDER ASS’Y

Page 54



[HI CONSTRUCTION MACHINERY LIMITED

0782288UA-1-0

MODEL : 25VXL 5-10_BUCKET CYLINDER ASS'Y

Page 55



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0 0782 288 UA | Cylinder Ass'y, Bucket 1 WQ000001-

1 0782 288 02 | *Rod Ass’y, Piston 1 WQ000001-

2 0752 360 17 | *xBushing 1 WQ000001-

3 0728 111 15 | *Nipple, Grease 1 WQ000001- PT1/8

4 0758 875 91 | *Kit, Seal 1 WQ000001-

5| X| 0758 857 06 | **Ring, Wiper 1 WQ000001-

6| X| 0760 715 60 | *Ring, O 1 WQ000001- G60—-90B
7| X| 0762 135 55 | *kRing, Back-up 1 WQ000001- G55-T3
8| X| 0760 715 55 | *xRing, 0 1 WQ000001- G55-90B
9| X| 0752 396 05 |*kRing, U 1 WQ000001-

10 0752 949 03 | *Head, Cylinder 1 WQ000001-

11 0618 135 25 | *Bushing 1 WQ000001-

12 0752 949 93 | *Piston Ass’y 1 WQ000001-

13 0752 949 06 | *kRing, Slide 2 WQ000001-

14 0752 949 07 | *%kRing Ass’y, Seal 1 WQ000001-

15| X| 0752 949 05 | *kPiston 1 WQ000001-

16 0609 010 10 | xkBall, Steel 1 WQ000001- d=5/32
17 0561 060 07 | *xScrew, Set 1 WQ000001- M6X7

18| A| 0782 288 01 | *Tube Ass’y, Cylinder 1 WQ000001-

19 0728 111 65 | *xxNipple, Grease 1 WQ000001- PT1/8X90
20 0752 360 17 | ¥¥Bushing 1 WQ000001-

MODEL : 25VXL

5-10_BUCKET CYLINDER ASS’Y

Page 56



MODEL : 25VXL 5-11_BOOM SWING CYLINDER ASS'Y

Page 57



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0 0782 445 UA | Cylinder Ass'y, Boom Swing 1 WQ000001-

1 0782 445 02 | *Rod Ass’y, Piston 1 WQ000001-

2 0752 393 02 | *xBushing 1 WQ000001-

3 0728 111 15 | *Nipple, Grease 1 WQ000001- PT1/8
4 0782 445 91 | *Kit, Seal 1 WQ000001-

5| X| 0782 445 04 | *Ring, Wiper 1 WQ000001-

6| X| 0760 715 65 | *Ring, O 1 WQ000001- (G65-90B
7| X| 0782 367 05 | *xRing, Back-up 1 WQ000001-

8| X| 0760 715 60 | *kRing, O 1 WQ000001- G60—-90B
9| X| 0782 376 04 |*kRing, U 1 WQ000001-

10 0782 445 03 | *Head, Cylinder 1 WQ000001-

11 0782 287 13 | *Bushing 1 WQ000001-

12 0782 445 93 | *Piston Ass’y 1 WQ000001-

13 0782 367 07 | *kRing, Slide 2 WQ000001-

14 0752 775 13 | %kRing Ass’y, Seal 1 WQ000001-

15| X| 0782 445 05 | *kPiston 1 WQ000001-

16 0609 010 10 |*kBall, Steel 1 WQ000001- d=5/32
17 0561 060 06 | *xxScrew, Set 1 WQ000001- M6X6
18| A| 0782 445 01 | *Tube Ass’y, Cylinder 1 WQ000001-

19 0728 111 15 | *xxNipple, Grease 1 WQ000001- PT1/8
20 0752 393 22 | x¥Bushing 1 WQ000001-

MODEL : 25VXL

5-11_BOOM SWING CYLINDER ASS’Y

Page 58



PPPPPP



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0 0782 446 UA | Cylinder Ass'y, Blade 1 WQ000001-

1 0782 446 02 | *Rod Ass’y, Piston 1 WQ000001-

2 0728 111 55 | *xxNipple, Grease 1 WQ000001- PT1/8X67.5
3 0782 167 03 | xxBushing 1 WQ000001-

4 0782 397 91 | *Kit, Seal 1 WQ000001-

5| X| 0758 698 09 | *¥Ring, Wiper 1 WQ000001-

6| X| 0760 716 00 |*Ring, O 1 WQ000001- G100-90B
7| X| 0782 397 04 | *xRing, Back-up 1 WQ000001-

8| X| 0760 715 95 | *kRing, 0 1 WQ000001- G95-90B
9| X| 0752 756 05 |*kRing, U 1 WQ000001-

10 0782 397 03 | *Head, Cylinder 1 WQ000001-

11 0782 446 03 | *Bushing 1 WQ000001-

12 0782 397 93 | *Piston Ass’y 1 WQ000001-

13 0782 397 06 | *kRing, Slide 2 WQ000001-

14 0752 184 24 | *kRing Ass’y, Seal 1 WQ000001-

15| X| 0782 397 05 | *kPiston 1 WQ000001-

16 0609 016 10 |*kBall, Steel 1 WQ000001- d=1/4

17 0561 100 10 | *xScrew, Set 1 WQ000001- M10X10
18 0782 446 04 | *Pipe 1 WQ000001-

19 0782 446 06 | *Bolt 1 WQ000001-
20 0782 431 21 | *Holder, Pipe 1 WQ000001-
21 0782 446 05 | *Plug 1 WQ000001-
22 0760 710 23 | *Ring, O 2 WQ000001- P22A-90B
23| A| 0782 446 01 | *Tube Ass’y, Cylinder 1 WQ000001-
24 0728 111 15 | xxNipple, Grease 1 WQ000001- PT1/8
25 0782 167 03 | ¥¥Bushing 1 WQ000001-

MODEL : 25VXL

5-12_BLADE CYLINDER ASS’Y

Page 60



[HI CONSTRUCTION MACHINERY LIMITED

1 2 3 4 5 6 2
ANV —
N P
\'6 6‘\
s

0754803UA-1-0

MODEL : 25VXL 5-13_MANIFOLD ASS’Y

Page 61



[HI CONSTRUCTION MACHINERY LIMITED

hEY |§U PART No. DESCRIPTION Q’TY | CHAN SERIAL No. REMARKS

o. . .
0 0754 803 UA | Manifold Ass’y 11 WQ000001-

0-1 0754 801 91 | *Kit, Seal 1 WQ000001-

1] X| 0762 120 32 | *kRing, Back-up 1 WQ000001- P30-T2
2| X[ 0760 710 32 | *xRing, O 1 WQ000001- P30-90B
3| X] 0760 710 25 | **Ring, O 1 WQ000001- P24-90B
4| X| 0762 120 25 | **Ring, Back-up 1 WQ000001- P24-T2
5| X[ 0760 715 30 | *xRing, O 2 WQ000001- G30-90B
6 0493 510 25 | *Ring, Snap 2 WQ000001- d=25
1 0710 201 04 | *Plug 1 WQ000001-

MODEL : 25VXL 5-13_MANIFOLD ASS’Y

Page 62



[HI CONSTRUCTION MACHINERY LIMITED

08-25VL-060100-1-0

MODEL : 25VXL 6-1_TRACTION LEVER ASS’Y

Page 63



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0| X|F361 332 00 |Lever Ass’y, Traction 1 WQ000001-

1 0690 283 72 | *Grip 2 WQ000001-

2 0549 140 00 | *Nut, Half 2 WQ000001- Mi4 P=1.5
3 D495 082 00 | xLever (R.H.) 1 WQ000001-

4 4181 005 00 | XBoot 1 WQ000001-

5 0529 080 00 | *Nut, Treatment 6 WQ000001- M8

6 0513 080 25 | *Bolt, Treatment 2 WQ000001- M8X25
7 0618 120 15 | *Bushing 2 WQ000001-

8 D414 668 00 | xBracket 1 WQ000001-

9 0517 060 16 |*Bolt, Treatment (W/L.W, F.W) 4 WQ000001- M6X16
10 0605 706 20 | *Block, Pillow 2 WQ000001-

11 D222 006 00 | *Shaft 1 WQ000001-

12 0551 080 35 | *Bolt, Hex.(Full-Thread) 4 WQ000001- M8X35
13 4550 519 00 | *Seal 1 WQ000001- L=70
14 D495 139 00 | XLever (L.H.) 1 WQ000001-

15 0599 010 15 | *Pin, Cotter 4 WQ000001- d=1.6X15
16 4021 179 00 | xClevis 2 WQ000001-

17 0544 080 00 | *Nut, Hex. 2 WQ000001- M8

18 D020 022 00 | *Rod 2 WQ000001-

19 0583 080 00 |*Nut, Hex. (L.H. Screw) 2 WQ000001- M8
20 4021 247 00 | *Clevis (L.H. Screw) 2 WQ000001-
21 4013 256 00 | *Pin, Head 4 WQ000001-
22 D495 687 00 | *Lever 1 WQ000001-
23 0520 100 40 | *Bolt, Treatment (W/L.W) 4 WQo00001- M1?xgg
24 4006 119 02 | *Washer, Flat 4 WQ000001-
25 4006 529 00 | *Washer, Rubber 4 WQ000001-
26 D040 035 00 | *Spacer 4 WQ000001-
27 D006 020 00 | *Washer, Rubber 4 WQ000001-
28 0517 080 16 | *Bolt, Treatment (W/L.W, F.W) 3 WQ000001- M8X16
29 D455 388 00 | *Cover 1 WQ000001-
30 0513 080 25 | *Bolt, Treatment 1 WQ000001- M8X25
31 0519 060 16 |*Bolt, Treatment (W/L.W) 2 WQ000001-
32 D501 030 00 | *Pedal 1 WQ000001-
33 0618 116 10 | *Bushing 2 WQ000001-
34 4172 079 00 | *Spring 1 WQ000001-
35 D495 609 00 | xLever 1 WQ000001-
36 0529 080 00 | *Nut, Treatment 1 WQ000001- M8
37 0494 609 22 | *xPin, Spring 1 WQ000001- d=6X22
38 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- g1?x§g
39 D416 540 00 | xBracket 1 WQ000001-
40 0858 314 09 | xSwitch 1 WQ000001-

MODEL : 25VXL

6-1_TRACTION LEVER ASS’Y

Page 64



[HI CONSTRUCTION MACHINERY LIMITED

08-25VL-060200-1-0

MODEL : 25VXL 6-2_CONTROL LEVER ASS’Y(FOR SHORT LEVER)

Page 65



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F361 332 00 | Lever Ass’y, Control (For Short 1 WQo00001-
Lever)
0-1| X | F360 880 00 |Lever Ass’y, Control (For Short 1 WQ000001-
Lever)

1 0567 060 08 | *Screw, Set 2 WQ000001- MeX8

2 0858 320 01 |*Grip (W/Switch) 1 WQ000001-
2-1 0858 320 07 | *kSwitch Ass'y 1 WQ000001-

3 D495 111 00 | xLever 1 WQ000001-

4 0690 291 17 | *Boot 2 WQ000001-

5 4170 220 00 | *Spring 2 WQ000001-

6 0655 532 UA | *Cushion 2 WQ000001-

7 D480 005 00 | *Rest, Arm 2 WQ000001-

8 D414 140 00 | *Bracket 1 WQ000001-

9 0593 080 00 | *Washer, Flat 4 WQ000001- M8

10 0544 080 00 | *Nut, Hex. 4 WQ000001- M8

11 4096 030 00 | *Grip 1 WQ000001-

12 0517 080 20 | *Bolt, Treatment (W/L.W, F.W) 8 WQ000001- M8X20
13 0565 050 12 | *Screw, Pan Head 1 WQ000001- M5X12
14 0590 050 00 | xWasher, Lock 1 WQ000001- M5

15 0593 050 00 | *xWasher, Flat 1 WQ000001- M5

16 0858 190 04 | *Switch 1 WQ000001-

17| A| 4592 581 00 | *Harness 1 WQ000001-

18 0517 080 25 |*Bolt, Treatment (W/L.W, F.W) 8 WQ000001- M8X25
19 D415 179 00 | *Bracket (L.H.) 1 WQ000001-

20 D415 180 00 | *Bracket (R.H.) 1 WQ000001-

21 D415 184 00 | *Bracket 1 WQ000001-

22 0517 060 16 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- MeX16
23 0519 060 12 | *Bolt, Treatment (W/L.W) 8 WQ000001- MeX12
24 D413 621 00 | *Bracket 2 WQ000001-

25 0580 140 00 | *Nut, Hex. 2 WQ000001- M14
26 0690 283 62 | *Grip 1 WQ000001-

27 D495 110 00 | xLever 1 WQ000001-

28 D452 042 00 | *Box 1 WQ000001-

29 D465 048 00 | *Panel 1 WQ000001-

30 4004 364 02 | *Bolt, Button Head 11 WQ000001- M6X15
31 0596 060 00 | xWasher, Lock 11 WQ000001- M6
32 0594 060 00 | xWasher, Flat 11 WQ000001- M6

33 D465 049 00 | *Panel 1 WQ000001-

34 0594 080 00 | xWasher, Flat 2 WQ000001- M8
35 0590 100 00 | *Washer, Lock 1 WQ000001- M10
36 0585 100 00 | *Nut, Treatment 1 WQ000001- M10
37 D019 098 00 | *Pin 1 WQ000001-

38 0618 116 15 | *Bushing 2 WQ000001-

39 0618 120 20 | *Bushing 2 WQ000001-

40 D413 773 00 | *Bracket 1 WQ000001-

MODEL : 25VXL

6-2_CONTROL LEVER ASS’Y(FOR SHORT LEVER)

Page 66



[HI CONSTRUCTION MACHINERY LIMITED

hEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
41 D465 050 00 | xPanel 1 WQ000001-
42 D413 592 00 | *Bracket 1 WQ000001-
43 0517 060 16 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- M6X16
44 4016 030 04 | *Pin, Snap 2 WQ000001-
45 0652 253 UA | xStay, Dumper 1 WQ000001-
46 4172 080 00 | *Spring 1 WQ000001-
47 0544 080 00 | *Nut, Hex. 1 WQ000001- M8
48 0552 080 20 | *Bolt, Hex. 1 WQ000001- M8X20
49 4040 867 00 | *Spacer 1 WQ000001-
50 0555 100 40 | *Bolt, Treatment 1 WQ000001- M10X40
51 D415 178 00 | *Bracket 1 WQ000001-
52 0518 100 25 | *Bolt, Treatment (W/L.W, F.W) 4 WQ000001- M1?x§g
53 0820 803 02 | xTube, Corrugate 1 WQ000001- L=80
54 0690 201 06 |*Plug, Hole (For Short Lever) 3 WQ000001-
55 D017 020 00 | *Pin 1 WQ000001-
56 0517 080 16 |*Bolt, Treatment (W/L.W, F.W) 3 WQ000001- M8X16
57 D495 188 00 | xLever 1 WQ000001-
58 D413 565 00 | *Bracket 1 WQ000001-
59 4080 000 03 | *Clamp, Hose 1 WQ000001-
60 0910 940 28 | *Grommet 1 WQ000001-

MODEL : 25VXL

6-2_CONTROL LEVER ASS’Y(FOR SHORT LEVER)

Page 67



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 68



[HI CONSTRUCTION MACHINERY LIMITED

ad(

08-25V0-060300-1-0

MODEL : 25VXL 6-3_BLADE & BOOM SWING CONTROL ASS'Y

Page 69



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X| F361 332 00 gor]trol Ass’y, Blade & Boom 1 WQo00001-
Wing

0-1| X| F360 880 00 | Panel Ass'y, Instrument 1 WQ000001-

1 0690 283 35 | *Grip 1 WQ000001-

2 D495 661 00 | xLever 1 WQ000001-

3 0436 100 35 | *Bolt, Treatment (W/L.W) 1 WQ000001- rgu])xgg

4 D560 001 00 | *Packing 1 WQ000001-

5 D040 022 00 | *Spacer 1 WQ000001-

6 0618 120 15 | *Bushing 2 WQ000001-

7 D495 184 00 | xLever 1 WQ000001-

8 0513 060 16 | *Bolt, Treatment 2 WQ000001- M6X16

9 0651 051 06 | *End, Rod 2 WQ000001-

10 4102 040 00 | xCable, Control 2 WQ000001- L=1550
11 0519 080 16 | *Bolt, Treatment (W/L.W) 2 WQ000001- M8X16
12 D017 039 00 | *Pin 1 WQ000001-

13 D501 010 00 | *Pedal 1 WQ000001-

14 0513 080 20 | *Bolt, Treatment 2 WQ000001- M8X20
15 0529 080 00 | *Nut, Treatment 2 WQ000001- M8

16 0618 116 25 | *Bushing 1 WQ000001-

17 D495 187 00 | xLever 1 WQ000001-

18 4012 518 00 | *Pin 1 WQ000001-

19 D455 376 00 | *Cover 1 WQ000001-

20 0494 609 26 | *Pin, Spring 1 WQ000001- d=6X26
21 D413 725 00 | *Bracket 1 WQ000001-

22 0518 100 25 |*Bolt, Treatment (W/L.W, F.W) 5 WQ000001- rgu])xgg
23 0494 609 22 | *¥Pin, Spring 1 WQ000001- d=6X22
24 0599 010 15 | *xPin, Cotter 2 WQ000001- d=1.6X15
25 4021 142 00 | xClevis 2 WQ000001-

26 4013 256 00 | *Pin, Head 2 WQ000001-

27 D417 485 00 | *xBracket 1 WQ000001-

MODEL : 25VXL

6-3_BLADE & BOOM SWING CONTROL ASS’Y

Page 70



[HI CONSTRUCTION MACHINERY LIMITED

NER
DETAIL

e B
DETAIL

08-25V0-060400-1-0

MODEL : 25VXL 6-4_ENGINE CONTROL ASS’Y

Page 71



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X | F360 880 00 | Control Ass’y, Engine 1 WQ000001-
0-1| X | F360 887 00 | Control Ass’y, Engine 1 WQ000001-
1 0436 100 35 |*Bolt, Treatment (W/L.W) 1 WQ000001- rFJ’n(])xgg
2 0690 283 55 | *Grip 1 WQ000001-
3 D495 148 00 | *Lever 1 WQ000001-
4 D560 001 00 | *Packing 1 WQ000001-
5 D495 610 00 | xLever 1 WQ000001-
6 0690 510 88 | xCable, Control 1 WQ000001-
7 0599 010 15 | *xPin, Cotter 2 WQ000001- d=1.6X15
8 4019 906 00 | *Pin 1 WQ000001-
9 D006 005 00 | *Washer 2 WQ000001-
10 0618 120 15 | *Bushing 2 WQ000001-
11 0580 080 00 | *Nut, Hex. 2 WQ000001- M8
12 0551 080 30 | *Bolt, Hex.(Full-Thread) 2 WQ000001- M8X30
13 D042 008 00 | *Coller 1 WQ000001-
14 0591 120 00 | *Washer, Conical Spring 3 WQ000001- Mi12
15 D005 002 00 | *Nut, Lock 1 WQ000001- Mi12
16 D415 994 00 | *Bracket 1 WQ000001-
17 4080 000 01 | *Clamp, Hose 1 WQ000001-
18 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 1 WQ000001- rFJ’n?xgg
19 0593 060 00 | *xWasher, Flat 3 WQ000001- M6
20 4019 463 00 | *Pin 1 WQ000001-
21 0513 050 10 | *Bolt, Treatment 1 WQ000001- M5X10

MODEL : 25VXL

6-4_ENGINE CONTROL ASS’Y

Page 72



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-070100-1-0

MODEL : 25VXL 7-1_ENGINE & ACCESSOORIES

Page 73



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0] X| F330 392 00 | Engine & Accessories 1 WQ000001-
1 D468 194 00 | xPanel, Sponge 1 WQ000001-
2 D468 193 00 | xPanel, Sponge 1 WQ000001-
3 D522 160 00 | xDuct 1 WQ000001-
4 D467 254 00 | xPanel, Sponge 1 WQ000001-
5 D467 256 00 | *Panel, Sponge 1 WQ000001-
6 D468 298 00 | xPanel, Sponge 1 WQ000001-
7 D468 299 00 | *Panel, Sponge 1 WQ000001-
8 D467 235 00 | xPanel, Sponge 2 WQ000001-
9 D467 260 00 | xPanel, Sponge 1 WQ000001-
10 D468 297 00 | xPanel, Sponge 1 WQ000001-
11 0517 060 16 | *Bolt, Treatment (W/L.W, F.W) 6 WQ000001- M6X16
12 D467 258 00 | *Panel, Sponge 1 WQ000001-
13 D468 300 00 | xPanel, Sponge 1 WQ000001-
14 D468 196 00 | xPanel, Sponge 1 WQ000001-
15 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 4 WQ000001- Ml?xgg
16 0668 571 UA | *Radiator Ass’y 1 WQ000001-
16-1 0668 507 91 | *xkRadiator 1 WQ000001-
16-2 0668 507 02 | skkCap 1 WQ000001-
17 0668 571 11 | »kCooler Ass'y, Oil 1 WQ000001-
18 0690 074 14 | xxClip 2 WQ000001-
19 0668 507 32 | *»kHose 1 WQ000001- =420
20 0668 507 31 | **Seat 1 WQ000001-
21 0668 507 35 | xkPlug, Drain 1 WQ000001-
22 0668 507 33 | *kHose 1 WQ000001- =200
23 0457 080 16 | *kBolt, Treatment (W/Flange) 4 WQ000001- M8X16
24 D468 195 00 | xPanel, Sponge 1 WQ000001-
25 4580 743 02 | xPad, Rubber 1 WQ000001-
26 D468 098 00 | xPanel, Sponge 2 WQ000001-
27 D470 300 00 | *Guide, Fan 1 WQ000001-
28 0668 572 UA | *%Guard, Fan 1 WQ000001—
29 D468 197 00 | *Panel, Sponge 1 WQ000001-
30 0517 080 16 | *Bolt, Treatment (W/L.W, F.W) 10 WQ000001- M8X16
31 0690 074 12 | *Clamp, Hose 1 WQ000001-
32 0820 067 08 | xBand, Cable 1 WQ000001-
33 0779 002 97 | *Hose 1 WQ000001- =850
34 4070 307 03 | *Hose 1 WQ000001- L=750
35 0820 067 10 | *Band, Cable 1 WQ000001-
36 0519 080 16 |*Bolt, Treatment (W/L.W) 2 WQ000001- M8X16
37 D416 352 00 | *Bracket 1 WQ000001—
38 Y171064- *Tank, Surge 1 WQ000001-
44510
38-1 Y124450- *C| amp 1 WQ000001-
44550

MODEL : 25VXL 7-1_ENGINE & ACCESSOORIES

Page 74



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
38-2 Y121256- *Bracket 1 WQ000001-
44600
39 0690 074 40 | *Clamp, Hose 4 WQ000001-
40 0775 550 96 | *Hose, Radiator 1 WQ000001-
41 0775 550 95 | *Hose, Radiator 1 WQ000001-
42 0676 150 UA | *Engine Ass’y 1 WQ000001- 3TNV76-QIK
43 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 8 WQ000001- r;n(])xgg
44 D414 888 00 | *Bracket 2 WQ000001-
45 0580 120 00 | *Nut, Hex. 8 WQ000001- M12
46 0590 120 00 | *Washer, Lock 8 WQ000001- M12
47 D415 959 00 | *Bracket 1 WQ000001-
48 0595 100 00 | *Washer, Treatment 16 WQ000001- M10
49 4004 189 01 | xBolt, Special 8 WQ000001- M10X25
50 0910 931 05 | *Rubber, Cushion 2 WQ000001-
51 4006 119 03 | xWasher, Flat 4 WQ000001- M12
52 D416 099 00 | *Bracket 1 WQ000001-
53 0513 100 25 | *Bolt, Treatment 8 WQ000001- M10X25
54 0910 931 04 | *Rubber, Cushion 2 WQ000001-
55 D415 565 00 | *Bracket 1 WQ000001-
56 D416 098 00 | *Bracket 1 WQ000001-
57 0690 081 91 | *Clamp, Hose 2 WQ000001-
58 0590 080 00 | *xWasher, Lock 2 WQ000001- M8
59 4004 365 02 | *Bolt, Button Head 2 WQ000001- M8X20
60 D468 405 00 | xPanel, Sponge 1 WQ000001-
61 D468 537 00 | *Panel, Sponge 1 WQ000001-
62 D468 536 00 | *Panel, Sponge 1 WQ000001-
63 4007 503 03 | *Shim AR WQ000001- {=3.2

MODEL : 25VXL

7-1_ENGINE & ACCESSOORIES

Page 75



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 76



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-070200-1-0

MODEL : 25VXL 7-2_AIR CLEANER & MUFFLER ASS'Y

Page 77



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F330 392 00 | Air Cleaner & Muffler Ass’y 1 WQ000001-
1 0517 080 25 |*Bolt, Treatment (W/L.W, F.W) 2 WQ000001- M8X25
2 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- rFJ’n(])xgg
3 D416 320 00 | *Bracket 1 WQ000001-
4 0521 080 00 | *Nut, Hex.(W/F.W) 4 WQ000001- M8
5 0690 089 35 | *Band 1 WQ000001-
6 Y129240- *Cleaner, Air 1 WQ000001-
12540
6-1 Y129004- *4Element Ass’y 1 WQ000001-
12520
6-2 Y126650- *kIndicator 1 WQ000001-
12680
6-3 0676 110 90 | *xElement Ass'y (Inner) 1 WQ000001- Option
7 0690 078 12 | *Clamp, Hose 2 WQ000001-
8 0779 003 81 | xHose 1 WQ000001-
9 0518 100 16 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- gl?X;g
10 D430 031 00 | *xPipe 1 WQ000001-
11 0690 078 11 | *Clamp, Hose 3 WQ000001-
12 4070 342 02 | xHose, Duct 1 WQ000001-
13 0779 004 48 | xHose, Air Cleaner 1 WQ000001-
14 0779 003 29 | xHose, Air Cleaner 1 WQ000001-
15 4070 589 07 | *Hose, Duct 1 WQ000001-
16 0524 100 00 | *Nut, Hex. (W/F.W) 2 WQ000001- M10 P=1.25
17 4080 000 09 | *Clamp 1 WQ000001-
18 0779 004 13 | *Hose 1 WQ000001-
19 4080 000 10 | *Clamp, Hose 1 WQ000001-
20 0322 108 99 | xWire 4 WQ000001- L=550
21 D468 222 00 | *Panel 1 WQ000001-
22 Y119740- Huffler Ass'y 1 WQ000001-
13500
23 4007 574 01 | *Shim AR WQ000001- t=1.6
23-1 4007 574 04 | *Shim AR WQ000001- t=4.5
24 0690 089 25 | *Clamp, Hose 1 WQ000001-
25 4459 598 00 | *Tape, Insulating 1 WQ000001- L=2000
26 0322 108 99 | xWire 1 WQ000001- L=1000
27 D584 090 00 | *Pipe, Tail 1 WQ000001-
28 4003 001 00 | *Bolt, U 1 WQ000001-

MODEL : 25VXL

7-2_AIR CLEANER & MUFFLER ASS’Y

Page 78



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-070300-1-0

7-3_OIL PUMP DRIVE DEVICE

MODEL : 25VXL

Page 79



[HI CONSTRUCTION MACHINERY LIMITED

nEY I§U PART No. DESCRIPTION Q'TY [CHAN| SERIAL No. REMARKS
0. . .
0| X| F330 364 00 |Dribve Device, Oil Pump 1 WQ000001-
0-1 0651 480 UA | *Coupling Ass’y 1 WQ000001-
1 0494 606 08 | xkPin, Spring 9 WQ000001- d=4X8
2 0651 454 UA | »kCoupling Ass’y 1 WQ000001-
3 0562 100 30 | *xkBolt, Socket Head 6 WQ000001- M10X30
4 D483 010 00 | **Hub, Coupling 1 WQ000001-
5 0590 100 00 | xWasher, Lock 8 WQ000001- M10
6 0513 100 25 | *Bolt, Treatment 8 WQ000001- M10X25
7| #0780 073 UA | *Pump Ass’y, Oil 1 WQ000001- Sh. No. 5-7
8 0761 142 43 | xSeal, Oil 1 WQ000001-
9 4230 580 00 | *Flange, Pump 1 WQ000001-
10 0710 207 02 | *Plug 1 WQ000001- PF1/4
11 0595 120 00 | *Washer, Treatment 2 WQ000001- M12
12 0513 120 30 | *Bolt, Treatment 2 WQ000001- M12X30

MODEL : 25VXL

7-3_OIL PUMP DRIVE DEVICE

Page 80



[HI CONSTRUCTION MACHINERY LIMITED

10

12

08-25V0-070400-1-0

MODEL : 25VXL 7-4_FUEL TANK & PIPING ASS’Y

Page 81



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F337 194 00 | Tank Ass’y, Fuel 1 WQ000001-
0-1| X | F337 153 00 | Piping Ass’y, Fuel 1 WQ000001-
1 0565 050 10 | *Screw, Pan Head 5 WQ000001- M5X10
2 0590 050 00 | *Washer, Lock 5 WQ000001- M5
3 0858 108 19 | xGauge, Fuel 1 WQ000001-
4 0910 650 03 | *Packing 1 WQ000001-
5 0518 100 30 |*Bolt, Treatment (W/L.W, F.W) 2 WQ000001- rg1?xgg
6 D284 157 00 | *Tank, Fuel 1 WQ000001-
7 0518 120 25 |*Bolt, Treatment (W/L.W, F.W) 4 WQ000001- rﬁxgg
8 4007 452 02 | *Shim AR WQ000001- t=1.6
9 D467 301 00 | *xPanel, Sponge 1 WQ000001-
10 0729 910 59 | *Cap 1 WQ000001-
11 0729 910 60 | *Strainer 1 WQ000001-
12 4550 519 00 | xSeal 1 WQ000001- L=250
13 0724 107 08 | *Valve, Stop 1 WQ000001-
14 0707 403 00 | *Insert 1 WQ000001-
15 0690 081 62 | *Clamp, Hose 1 WQ000001-
16 4070 427 10 | *Hose 1 WQ000001- L=100
17 0690 081 62 | *Clamp, Hose 6 WQ000001-
18 4070 245 14 | *Hose, Fuel 1 WQ000001- L=1900
19 0820 803 04 | xTube, Corrugate 1 WQ000001- L=1800
20 4070 245 43 | *Hose, Fuel 1 WQ000001- L=1850
21 0820 803 04 | *Tube, Corrugate 1 WQ000001- L=1500
22 4080 000 04 | *Clamp, Hose 2 WQ000001-
23 0524 100 00 | *Nut, Hex. (W/F.W) 2 WQ000001- M10 P=1.25
24 0820 067 05 | *Band, Cable 3 WQ000001-
25 4070 245 06 | *Hose, Fuel 1 WQ000001- L=500
26 4080 000 14 | *Clamp, Hose 1 WQ000001-
27 0518 100 30 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- rFJ’n(])xgg
28 Y129335- *Sedimenter, Water 1 WQ000001-
55700
28-1 Y171081- *kE | ement 1 WQ000001-
55910
29 0593 080 00 | *Washer, Flat 1 WQ000001- M8
30 0590 080 00 | *Washer, Lock 1 WQ000001- M8
31 0513 080 70 | *Bolt, Hex. 1 WQ000001- M8X70
32 Y119740- *Filter, Fuel 1 WQ000001-
55600
32-1 Y119810- *kE | ement 1 WQ000001-
55650
33 4070 245 07 | *Hose, Fuel 1 WQ000001- =200
34 D416 089 00 | *Bracket 1 WQ000001-
35 0517 060 12 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- M6X12

MODEL : 25VXL

7-4_FUEL TANK & PIPING ASS’Y

Page 82



[HI CONSTRUCTION MACHINERY LIMITED

nEY |§U PART No. DESCRIPTION Q’TY | CHAN SERIAL No. REMARKS
o. . .

36 Y119225- *Pump, Fuel 1 ¥Q000001-

52102

37 D416 210 00 | *Bracket 1 WQ000001-

38 0517 080 20 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- M8X20

39 4006 119 02 | *Washer, Flat 2 W¥Q000001- M10

40 D468 538 00 | *Panel, Sponge 1 WQ000001-

41 0690 081 90 | *Clamp, Hose 2 WQ000001-

MODEL : 25VXL 7-4_FUEL TANK & PIPING ASS’Y

Page 83



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 84



[HI CONSTRUCTION MACHINERY LIMITED

(]

08-25VL-080100-1-0

8-1_COVER ASS’Y (1)

MODEL : 25VXL

Page 85



[HI CONSTRUCTION MACHINERY LIMITED

nEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F361 332 00 | Cover Ass'y 1 WQ000001-
0-1| X| F354 535 00 | Cover Ass’y 1 WQ000001-
1 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 20 WQ000001- Ml?xgg
2 D413 576 00 | *Bracket 1 WQ000001-
3 D455 461 00 | *Cover 1 WQ000001-
4 0518 100 25 | *Bolt, Treatment (W/L.W, F.W) 17 WQ000001- r;n?xgg
5 D456 731 00 | *Cover 1 WQ000001-
6 D457 515 00 | *Bracket 1 WQ000001-
7 0517 080 20 | *Bolt, Treatment (W/L.W, F.W) 4 WQ000001- M8X20
8 4550 519 00 | *Seal 1 WQ000001- L=240
9 D206 126 00 | *Frame 1 WQ000001-
10 D413 749 00 | *Bracket 1 WQ000001-
11 D413 750 00 | *Bracket 1 WQ000001-
12 0566 050 16 | *Screw, Flat Head 4 WQ000001- M5X16
13 D455 400 00 | *Cover 1 WQ000001-
13-1 D455 414 00 | *Cover (For Car Heater) 1 WQ000001-
14 4409 827 06 | *Plate, Rubber 1 WQ000001- L=215
15 4409 827 02 | *Plate, Rubber 1 WQ000001- =300
16 0690 201 32 | *Fasteners 2 WQ000001-
17 0590 050 00 | *Washer, Lock 4 WQ000001- M5
18 0580 050 00 | *Nut, Hex. 4 WQ000001- M5
19 D493 017 00 | *Panel, Sponge 1 WQ000001-
20 D457 439 00 | *Cover, Under 1 WQ000001-
21 D493 037 00 | *Panel, Sponge 1 WQ000001- For Cabin
22 D433 065 00 | *Plate, Rubber 1 WQ000001-
23 D433 066 00 |*Plate, Rubber 1 WQ000001-
24 0555 160 60 | *Bolt, Treatment 4 WQ000001- M16X60
25 0595 160 00 | *Washer, Treatment 4 WQ000001- M16
26 D456 872 00 | *Cover 1 WQ000001-
27 D413 880 00 | *Bracket 1 WQ000001-
28 0690 201 06 | *Plug, Hole 3 WQ000001-
29 0690 202 59 | *Cap 8 WQ000001-
30 0558 100 20 | *Bolt, Treatment 8 WQ000001- M]?ng
31 0590 100 00 | *Washer, Lock 8 WQ000001- M10
32 0593 100 00 | xWasher, Flat 29 WQ000001- M10
33 D456 883 00 | *Cover 1 WQ000001-
34 D456 901 00 | *Cover 1 WQ000001-
35 0910 950 03 | *Grommet 2 WQ000001-
36 0979 007 03 | xLock Ass’'y 1 WQ000001-
37 0910 870 05 | *Seal 1 WQ000001- L=200
38 0518 100 40 | *Bolt, Treatment (W/L.W, F.W) 1 WQ000001- Ml?xgg
39 D413 786 00 | *Bracket 1 WQ000001-

MODEL : 25VXL

8-1_COVER ASS’Y (1)

Page 86



[HI CONSTRUCTION MACHINERY LIMITED

nEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
40 D467 276 00 | *Panel, Sponge 1 WQ000001-
41 D455 427 00 | *Cover, Under 1 WQ000001-
42 0480 100 20 | *Bolt, Treatment (W/Flange) 21 WQ000001- Ml?xgg
43 D457 441 00 | *Cover, Under 1 WQ000001-
44 D455 423 00 | *Cover 1 WQ000001-
45 D457 440 00 | *Cover, Under 1 WQ000001-
46 D455 296 00 | *Cover, Under 1 WQ000001-
47 4550 002 00 | *Seal, Sponge (L=240) 1 WQ000001- For Cabin
48 D468 211 00 | *Panel, Sponge 1 WQ000001- For Cabin
49 D468 212 00 | *Panel, Sponge 1 WQ000001- For Cabin

MODEL : 25VXL

8-1_COVER ASS’Y (1)

Page 87



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 88



[HI CONSTRUCTION MACHINERY LIMITED

i

08-25V0-080200-1-0

8-2_COVER ASS’Y (2)

MODEL : 25VXL

Page 89



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0| X | F354 535 00 | Cover Ass'y 1 WQ000001-

1 0690 201 06 | *Plug, Hole 2 WQ000001-

2 D413 499 00 | *Bracket 1 WQ000001-

3 0910 870 05 | *Seal 1 WQ000001- L=1700
4 4550 873 00 | *Seal 1 WQ000001- =900
5 D455 342 00 | *Cover 1 WQ000001-

6 0690 220 78 | xLock Ass'y 2 WQ000001-

7 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 7 WQ000001- rFJ’n(])xgg
8 0599 010 15 | *xPin, Cotter 11 WQ000001- d=1.6X15
9 0593 080 00 | *Washer, Flat 17 WQ000001- M8

10 0491 700 08 | *xWasher, Wave 18 WQ000001- M8

11 D260 074 00 | xStay 2 WQ000001-

12 D413 765 00 | *Bracket 1 WQ000001-

13 D260 075 00 | xStay 2 WQ000001-

14 0517 080 16 | *Bolt, Treatment (W/L.W, F.W) 3 WQ000001- M8X16
15 D416 314 00 | *Bracket 1 WQ000001-

16 D260 098 00 | *Stay 1 WQ000001-

17 0690 202 43 | *Clamp 1 WQ000001-

18 0590 060 00 | *Washer, Lock 2 WQ000001- M6

19 4004 280 01 | *Bolt, Button Head 2 WQ000001- M6X12
20 4550 519 00 | *Seal, Trim 1 WQ000001- L=680
21 0550 100 30 |*Bolt, Hex. 2 WQ000001- M10X30
22 0590 100 00 | *Washer, Lock 2 WQ000001- M10
23 0593 100 00 | *Washer, Flat 2 WQ000001- M10
24 DA13 772 00 | *Bracket 1 WQ000001-
25 D007 023 00 | *Shim AR WQ000001- t=2.3
26 D007 034 01 | *Shim AR WQ000001- t=0.8
27 D007 034 02 | *Shim AR WQ000001- t=1.6
28 D456 881 00 | *Cover 1 WQ000001-
29 0910 870 05 | *Seal 1 WQ000001- L=690
30 D400 273 00 | *Plate 2 WQ000001—
31 0910 870 05 | *Seal 1 WQ000001- =350
32 0910 870 05 | *Seal 1 WQ000001- L=60
33 0910 870 05 | *Seal 1 WQ000001- =350
34 0910 870 05 | *Seal 1 WQ000001- L=250
35 0910 870 05 | *Seal 1 WQ000001- L=60
36 0910 870 05 | *Seal 1 WQ000001- L=370
37 0517 080 20 | *Bolt, Treatment (W/L.W, F.W) 4 WQ000001- M8X20
38 0910 870 05 | *Seal 1 WQ000001- =460
39 0910 870 05 | *Seal 1 WQ000001— L=80
40 D416 745 00 | *Bracket 1 WQ000001-
41 0517 080 25 |*Bolt, Treatment (W/L.W, F.W) 2 WQ000001- M8X25
42 0517 080 30 |*Bolt, Treatment (W/L.W, F.W) 2 WQ000001- M8X30
43 0517 080 40 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- M8X40

MODEL : 25VXL

8-2_COVER ASS’Y (2)

Page 90



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
44 0517 080 35 |*Bolt, Treatment (W/L.W, F.W) 4 WQ000001- M8X35
45 0690 016 19 | *Hinge 2 WQ000001-
46 4550 726 00 | *Seal 1 WQ000001- L=1340
47 4006 119 01 | Washer 4 WQ000001- M8
48 0652 258 UA | *Stay, Dumper 1 WQ000001-
49 0910 870 05 | *Seal 1 WQ000001- L=370
50 0910 870 05 | *Seal 1 WQ000001- L=380
51 D522 169 00 | *Bracket 1 WQ000001-
52 0910 870 05 | *Seal 1 WQ000001- L=300
53 0910 870 05 | *Seal 1 WQ000001- L=150
54 0910 870 05 | *Seal 1 WQ000001- L=340
55 0910 870 05 | *Seal 1 WQ000001- L=760
56 0518 100 25 | *Bolt, Treatment (W/L.W, F.W) 4 WQ000001- r;n(])xgg
57 D456 882 00 | xCover 1 WQ000001-
58 4550 726 00 | *Seal 1 WQ000001- L=370
59 D260 307 00 | *Stay 2 WQ000001-
60 4528 524 00 | xCap, Rubber 1 WQ000001-

MODEL : 25VXL

8-2_COVER ASS’Y (2)

Page 91



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 92



[HI CONSTRUCTION MACHINERY LIMITED

For Car Heater

08-25VL-080300-1-0

8-3_NOISE ABSORBENT ASS’Y

MODEL : 25VXL

Page 93



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X | F354 535 00 | Absorbent Ass’y, Noise 1 WQ000001-
0-1| X | F361 332 00 | Absorbent Ass’y, Noise 1 WQ000001-
1 D468 406 00 | xPanel, Sponge 1 WQ000001-
2 D467 229 00 | xPanel, Sponge 1 WQ000001-
3 D468 540 00 | xPanel, Sponge 1 WQ000001-
4 D468 608 00 | *Panel, Sponge 2 WQ000001-
5 D468 203 00 | xPanel, Sponge 2 WQ000001-
6 D493 027 00 | *Panel, Sponge 1 WQ000001-
7 D468 200 00 | xPanel, Sponge 1 WQ000001-
8 D467 598 00 | xPanel, Sponge 1 WQ000001-
9 D467 292 00 | *Panel, Sponge 1 WQ000001-
10 D467 295 00 | xPanel, Sponge 1 WQ000001-
11 D468 542 00 | *%Panel, Sponge 1 WQ000001-
12 D468 554 00 | x%Panel, Sponge 1 WQ000001-
13 D468 201 00 | xPanel, Sponge 1 WQ000001-
14 D467 234 00 | xPanel, Sponge 1 WQ000001-
15 D467 233 00 | xPanel, Sponge 1 WQ000001-
16 D468 204 00 | xPanel, Sponge 1 WQ000001-
17 D468 229 00 | xPanel, Sponge 1 WQ000001-
18 D468 289 00 | xPanel, Sponge 1 WQ000001-
19 D467 280 00 | xPanel, Sponge 1 WQ000001-
20 D467 281 00 | xPanel, Sponge 1 WQ000001-
21 D467 222 00 | xPanel, Sponge 1 WQ000001-
22 D467 303 00 | xPanel, Sponge 1 WQ000001-
23 D468 223 00 | *Panel, Sponge 1 WQ000001-
24 D467 291 00 | xPanel, Sponge 1 WQ000001-
25 D467 240 00 | *Panel, Sponge 1 WQ000001-
26 D467 290 00 | xPanel, Sponge 1 WQ000001-
27 D467 285 00 | xPanel, Sponge 1 WQ000001-
28 D467 306 00 | xPanel, Sponge 2 WQ000001-
29 D468 543 00 | xPanel, Sponge 2 WQ000001-
30 D468 181 00 | xPanel, Sponge 1 WQ000001-
31 D468 549 00 | xPanel, Sponge 1 WQ000001-
32 D468 180 00 | *Panel, Sponge 1 WQ000001-
33 D468 552 00 | xPanel, Sponge 1 WQ000001-
34 D468 179 00 | xPanel, Sponge 1 WQ000001-
35 D493 018 00 | xPanel, Sponge 1 WQ000001-
36 D468 247 00 | xPanel, Sponge 1 WQ000001-
37 D468 178 00 | xPanel, Sponge 1 WQ000001-
38 D468 186 00 | xPanel, Sponge 1 WQ000001-
39 D468 187 00 | xPanel, Sponge 1 WQ000001-
40 D468 188 00 | xPanel, Sponge 1 WQ000001-
41 D467 224 00 | xPanel, Sponge 1 WQ000001- For Car
Heater

MODEL : 25VXL

8-3_NOISE ABSORBENT ASS’Y

Page 94



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
42 D467 223 00 | *Panel, Sponge 1 WQo00001- For Car
Heater
43 D468 407 00 | *Panel, Sponge 1 WQ000001-
44 D468 408 00 | xPanel, Sponge 1 WQ000001-
45 D468 415 00 | xPanel, Sponge 1 WQ000001-
46 D468 414 00 | xPanel, Sponge 1 WQ000001-
47 D468 555 00 | *Panel, Sponge 2 WQ000001-
48 D468 550 00 | xPanel, Sponge 1 WQ000001-
49 D468 551 00 | xPanel, Sponge 1 WQ000001-
50 D468 559 00 | xPanel, Sponge 1 WQ000001-
51 D468 557 00 | xPanel, Sponge 1 WQ000001-
52 D468 558 00 | xPanel, Sponge 1 WQ000001-
53 D493 028 00 | xPanel, Sponge 1 WQ000001-
54 D468 548 00 | xPanel, Sponge 1 WQ000001-
55 D468 544 00 | xPanel, Sponge 1 WQ000001-
56 D468 545 00 | xPanel, Sponge 1 WQ000001-
57 D468 546 00 | x%Panel, Sponge 1 WQ000001-
58 D468 547 00 | xPanel, Sponge 1 WQ000001-
59 D493 029 00 | xPanel, Sponge 1 WQ000001-
60 D493 033 00 | xPanel, Sponge 1 WQ000001-
61 D493 032 00 | *Panel, Sponge 1 WQ000001-

MODEL : 25VXL

8-3_NOISE ABSORBENT ASS’Y

Page 95



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 96



[HI CONSTRUCTION MACHINERY LIMITED

3 14 15161718
f

i

18

@/20
g

~

08-25V0-08040A-1-0

MODEL : 25VXL 8-4_CANOPY ASS’Y (FOR TOPS/ROPS)
Page 97



[HI CONSTRUCTION MACHINERY LIMITED

nEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0| X| F354 046 00 | Canopy Ass’y (For Tops/Rops) 1 WQ000001-

1 D206 148 00 | XFrame 1 WQ000001-

2 4550 519 00 | *Seal 1 WQ000001- L=1080
3 D467 275 00 | x%Panel, Sponge 1 WQ000001-

4 D468 367 00 | xPanel, Sponge 1 WQ000001- For

Tops/Rops

5 0690 201 08 | *Plug, Hole 2 WQ000001-

6 D405 272 00 | xSeal 8 WQ000001-

7 0690 202 97 | xCap 6 WQ000001-

8 0555 160 30 | *Bolt, Treatment 4 WQ000001- M16X30
9 0595 160 00 | xWasher, Treatment 8 WQ000001- M16

10 0555 160 50 | *Bolt, Treatment 2 WQ000001- M16X50
11 D405 273 00 | xSeal 2 WQ000001-

12 D400 310 00 | *Plate 2 WQ000001-

13 D467 252 00 | xPanel, Sponge 1 WQ000001-

14 D457 407 00 | xCover 1 WQ000001-

15 0593 100 00 | xWasher, Flat 6 WQ000001- M10

16 0590 100 00 | xWasher, Lock 6 WQ000001- M10

17 0558 100 20 | *Bolt, Treatment 3 WQ000001- gl?xgg
18 0690 202 59 | xCap 6 WQ000001-

19 D467 251 00 | *%Panel, Sponge 1 WQ000001-
20 0558 100 25 | *Bolt, Treatment 3 WQ000001- Ml?ng
21 D470 390 00 | *Handrail 1 WQ000001-
22 0518 100 25 | *Bolt, Treatment (W/L.W, F.W) 3 WQ000001- Ml?xgg
23 D455 158 00 | xCover 1 WQ000001-
24 0585 160 00 | *Nut, Treatment 2 WQ000001- M16
25 D405 570 00 | *Plate, Name (For Tops) 1 WQ000001-
26 D406 937 00 | *Plate, Name (For Rops) 1 WQ000001-

MODEL : 25VXL

8-4_CANOPY ASS’Y (FOR TOPS/ROPS)

Page 98



[HI CONSTRUCTION MACHINERY LIMITED

08-25VL-080500-1-0

MODEL : 25VXL 8-5_OPERATOR SEAT & MAT ASS'Y

Page 99



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F353 255 00 | Seat Ass’y, Operator 1 WQo00001-
(W/Suspension)
0-1| X| F353 243 00 | Mat Ass'y 1 WQ000001-
1 0655 507 UA | *xSeat, Operator (W/Suspension) 1 WQ000001-
1-1 0655 507 43 | »kBelt Kit, Seat 1 WQ000001-
1-2 0655 507 22 | *kRail, Slide 1 WQ000001-
1-3 0655 507 21 | *kRail Kit, Adjusting 1 WQ000001-
2 D413 810 00 | *Bracket (W/Suspension) 1 WQ000001—
3 0521 080 00 | *Nut, Hex. (W/F.W) 4 WQ000001- M8
4 D467 221 00 | *xPanel, Sponge 1 WQ000001-
5 D581 032 00 |*Mat (For Cabin) 1 WQ000001-
5-1 D581 034 00 | *Mat (For Cabin, Pedal) 1 WQ000001-
5-2 D581 035 00 | *Mat (For Tops Canopy) 1 WQ000001-
5-3 D581 036 00 |*Mat (For Tops Canopy, Pedal) 1 WQ000001-
6 0518 100 25 |*Bolt, Treatment (W/L.W, F.W) 4 WQ000001- M10X25
(W/Suspension) P=1.25
7 0690 202 99 | *Pocket (W/Suspension) 1 WQ000001-
8 D025 000 00 | *Rivet (W/Suspension) 4 WQ000001-

MODEL : 25VXL

8-5_OPERATOR SEAT & MAT ASS’Y

Page 100



[HI CONSTRUCTION MACHINERY LIMITED

[
O\

MQ\

08-25V0-080600-1-0

MODEL : 25VXL 8-6_COUNTER WEIGHT ASS’Y

Page 101



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q’TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F373 176 00 | Weight Ass’y, Counter 1 WQ000001-
1 0555 160 60 | *Bolt, Treatment 3 WQ000001- M16X60
2 0595 160 00 | *Washer, Treatment 3 WQ000001- M16
3 0690 201 11 | *Plug, Hole 2 WQ000001-
4 D263 202 00 | *Weight, Counter 1 WQ000001-
5 4007 508 01 | *Shim AR WQ000001- t=1.0
5-1 4007 508 02 | *Shim AR WQ000001- t=1.6
5-2 4007 508 03 | *Shim AR WQ000001- t=2.3

MODEL : 25VXL

8-6_COUNTER WEIGHT ASS’Y

Page 102




[HI CONSTRUCTION MACHINERY LIMITED

wan 55 A
A DETAIL

08-25VL-080700-1-0

MODEL : 25VXL 8-7_NAME PLATE ASS’Y (FOR FRENCH)

Page 103



[HI CONSTRUCTION MACHINERY LIMITED

hEY gU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X| F377 514 00 | Plate Ass’y, Name 1 WQ000001-
0-1| X | F377 471 00 |Plate Ass'y, Name 1 WQ000001-
1 4407 974 00 | *Plate, Name (Oil) 1 WQ000001-
2 4447 996 00 | *Plate, Name (Caution) 1 WQ000001-
3 4448 002 00 | *%Plate, Name (Spare Pedal) 1 WQ000001-
4 D406 630 00 | *Plate, Name (Blade, Pedal) 1 WQ000001-
5 D406 622 00 | *Plate, Name (Control A) 1 WQ000001-
5-1 D406 623 00 | *Plate, Name (Control B) 1 WQ000001-
5-2 D406 624 00 | *Plate, Name (Control C) 1 WQ000001-
5-3 D406 625 00 | *Plate, Name (Control D) 1 WQ000001-
6 D406 902 00 | *Plate, Name (Lub. Chart) 1 WQ000001-
7 D406 036 00 |*Plate, Name (Boom Lowering) 1 WQ000001-
8 4447 993 00 | *Plate, Name (Shoe Tension) 1 WQ000001-
9 D406 832 00 | *Plate, Name (Engine Daily 1 WQ000001-
Check)
10 D405 511 00 | *Plate, Name (Caution) 2 WQ000001-
11 D406 613 00 | *Plate, Name (IHI) 2 WQ000001-
12 D405 573 00 | *xPlate, Name (Lifting 1 WQ000001-
Procedures)
13 4406 714 00 | *Plate, Name (Safety Works) 1 WQ000001-
14 D405 506 00 | *xPlate, Name (Caution) 1 WQ000001-
15 D405 508 00 | *Plate, Name (Caution) 1 WQ000001-
16 D405 359 00 | *Plate, Name (Caution) 1 WQ000001-
17 4449 332 00 | *Plate, Name (Fuse) 1 WQ000001-
18 D405 468 00 | *xPlate, Name (Lever, Shift 1 WQ000001-
Pattern)
19 D407 442 00 | *Plate, Name (Model) 2 WQ000001-
20| X| D405 091 00 | *Plate, Name (Serial No.) 1 WQ000001-
20-1 0497 035 00 | xScrew, Drive 4 WQ000001- d=
21| X| D405 097 00 | *xPlate, Name (New Machine) 1 WQ000001-
22 D405 575 00 | *Plate, Name (Caution) 1 WQ000001-
23 4448 687 00 | *Plate, Name (Spare Port 1 WQo00001-
Change5
24 D405 505 00 | *Plate, Name (Caution) 2 WQ000001-
25 4448 542 00 | *Plate, Name (Transport Fix) 1 WQ000001-
26 D405 465 00 | *Plate, Name (IHI) 1 WQ000001-
27 D405 503 00 | *xPlate, Name (Caution) 1 WQ000001-
28 4406 710 00 | *Plate, Name (Anti-Freezing 1 WQ000001-
Solution)
29 4447 999 00 | *Plate, Name (0il Check) 1 WQ000001-
30 D405 507 00 | *xPlate, Name (Safety Swing) 1 WQ000001-
31 D405 674 00 | *Plate, Name (Caution) 1 WQ000001-
32 D405 675 00 | *Plate, Name (Caution) 1 WQ000001-
33 D405 504 00 | *Plate, Name (Caution) 1 WQ000001-
34 D406 628 00 | *Plate, Name (Control A-D) 1 WQ000001-
35 D406 360 00 | *xPlate, Name (A, B Change) 1 WQ000001-

MODEL : 25VXL

8-7_NAME PLATE ASS’Y (FOR FRENCH)

Page 104



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. : :

36 D406 918 00 | *xPlate, Name (Reflector) 2 WQ000001-

37 D406 362 00 | *Plate, Name (Noise 93) 1 WQ000001-

38 D407 249 00 | *Plate, Name (IHI) 1 WQ000001-

39 D406 783 00 | *Plate, Name (Environment) 1 WQ000001-

MODEL : 25VXL 8-7_NAME PLATE ASS’Y (FOR FRENCH)

Page 105



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 106



[HI CONSTRUCTION MACHINERY LIMITED

5
3. ¢ 6
2 \ -
1 > ‘ 7
©
G S P
¥ —}M ;
/"ﬂ WA
-7 S
/ <5\‘\ F
[ONS / ‘ ‘ R 8
//3NQ"F J\., O SPAN
R > .
A ) .
NG 2
U

o _
~ DETAIL o B

wan 5 FA
A pETAL

nAn §¥ %H
““"DETAL

g B
" DETALL

SN g

36 ~ DETAIL

08-25VL-090100-1-0

MODEL : 25VXL 9-1_ELECTRIG SYSTEM

Page 107



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X| F366 364 00 |Electrical System 1 WQ000001-
0-1| X| F354 576 00 | Accessories Ass’y 1 WQ000001-
0-2| X| F366 410 00 | Battery Ass’y 1 WQ000001-
1 0879 552 19 | *Harness 1 WQ000001-
2 4591 982 07 | *Cable, Battery 1 WQ000001- L=1500
3 4591 981 07 | *Cable, Battery 1 WQ000001- =950
4 0820 067 03 | xBand, Cable 7 WQ000001-
5 4080 000 05 | *Clamp, Hose 4 WQ000001-
6 0524 100 00 | *Nut, Hex. (W/F.W) 14 WQ000001- M10 P=1.25
7 0521 060 00 | *Nut, Hex.(W/F.W) 1 WQ000001- M6
8 0820 069 13 | *Sticker 4 WQ000001-
9 4080 000 04 | *Clamp, Hose 2 WQ000001-
10 4080 000 02 | *Clamp, Hose 3 WQ000001-
11 0879 551 12 | xHarness, Main 1 WQ000001-
11-1 0830 291 01 |*xLink, Fusible 1 WQ000001-
12 0820 067 05 | *Band, Cable 12 WQ000001-
13 0879 551 11 | *Harness 1 WQ000001-
14 0854 534 UA |*Light Ass’y 1 WQ000001-
14-1 0854 529 05 | *kBulb 1 WQ000001-
14-2 0854 529 01 | *kLens 1 WQ000001-
15 D456 730 00 | *Cover 1 WQ000001-
16 0518 100 25 |*Bolt, Treatment (W/L.W, F.W) 3 WQ000001- M1?x§g
17 D415 910 00 | *Bracket 1 WQ000001-
18 0519 080 20 | *Bolt, Treatment (W/L.W) 1 WQ000001- M8X20
19 0857 011 62 | xHorn 1 WQ000001-
20 4080 000 25 | *Clamp, Hose 2 WQ000001-
21 4080 000 24 | *Clamp, Hose 1 WQ000001-
22 0550 100 20 |*Bolt, Hex. 1 WQ000001- M10X20
23 0590 100 00 | *Washer, Lock 1 WQ000001- M10
24 4592 815 00 | xEarth 1 WQ000001-
25 0690 081 92 | *Bracket 2 WQ000001—
26 0593 100 00 | *Washer, Flat 2 WQ000001- M10
27 0690 081 89 | xClip 1 WQ000001-
28 D040 035 00 | *Spacer 1 WQ000001-
29 0517 080 30 |*Bolt, Treatment (W/L.W, F.W) 1 WQ000001- M8X30
30 0852 119 22 | *Terminal 1 WQ000001-
31 0544 060 00 | *Nut, Hex. 2 WQ000001- M6
32 0521 060 00 |*Nut, Hex.(W/F.W) 2 WQ000001- M6
33 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 1 WQ000001- g1?x§g
34 4409 625 01 | xPlate, Rubber 1 WQ000001-
35 4004 022 09 | *Bolt, Hook 2 WQ000001- =235
36 4409 625 09 | xPlate, Rubber 2 WQ000001-
37 D416 489 00 | *Bracket 1 WQ000001-

MODEL : 25VXL

9-1_ELECTRIG SYSTEM

Page 108



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY |CHAN|  SERIAL No. REMARKS
o. . .

38 0851 000 04 | *Battery
38-1 0851 000 01 | xBattery (For Chill Ground)

WQ000001-
WQ000001- Option

1
1
1
40 4080 000 08 | *Clamp 1 WQ000001-
2

39 0820 803 04 | *Tube, Corrugate WQ000001-
41 0518 100 30 | *Bolt, Treatment (W/L.W, F.W) WQ000001- r;lu])xgg
42 D417 041 00 | *Bracket 1 WQ000001-
43 0690 082 01 | *Clamp 1 WQ000001-
44 0518 120 20 | *Bolt, Treatment (W/L.W, F.W) 1 ¥Q000001- lexgg

MODEL : 25VXL 9-1_ELECTRIG SYSTEM

Page 109



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 110



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-090200-1-0

MODEL : 25VXL 9-2_INSTRUMENT PANEL ASS'Y

Page 111



[HI CONSTRUCTION MACHINERY LIMITED

nEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X| F360 878 00 | Panel Ass’y, Instrument 1 WQ000001-
1 4004 364 01 | *Bolt, Button Head 10 WQ000001- M6X15
2 0596 060 00 | xWasher, Lock 20 WQ000001- M6
3 0594 060 00 | *xWasher, Flat 20 WQ000001- M6
4 0690 201 10 | *Plug, Hole 2 WQ000001-
5 D465 051 00 | *Panel 1 WQ000001-
6 0690 201 94 | *Cap 5 WQ000001-
7 0858 120 10 | *Switch Ass’y, Light 1 WQ000001-
8 0858 110 06 | *Switch Ass’'y, Starter 1 WQ000001- Option
8-1 0858 306 02 | *Switch Ass’y, Starter 1 WQ000001-
9 0856 412 00 | xMeter, Hour 1 WQ000001-
10 0565 030 16 | *Screw, Pan Head 2 WQ000001- M3X16
11 0580 030 00 | *Nut, Hex. 2 WQ000001- M3
12 0856 203 UA | HMonitor Ass'y 1 WQ000001-
13 0455 040 16 | *Screw, Tapping 4 WQ000001- MAX16
14 D415 607 00 | *Bracket 1 WQ000001-
15 0870 880 UA | *xRelay 1 WQ000001-
16 0550 060 12 | *Bolt, Hex. 6 WQ000001- M6X12
17 0550 060 16 | *Bolt, Hex. 1 WQ000001- M6X16
18 Y129211- *Timer (1sec) 1 WQ000001-
77920
19 Y129155- *Timer (4sec) 1 WQ000001-
77925
20 0594 080 00 | *xWasher, Flat 2 WQ000001- M8
21 D465 053 00 | *Panel 1 WQ000001-
22 Y119802- *Relay, Safety 1 WQ000001-
77200
23 Y119650- *Relay, Glow 1 WQ000001-
77910
24 0550 050 12 | *Bolt, Hex. 1 WQ000001- M5X12
25 0590 050 00 | xWasher, Lock 1 WQ000001- M5
26 0593 050 00 | *Washer, Flat 1 WQ000001- M5
27 0857 011 57 | *Buzzer 1 WQ000001—
28 D415 961 00 | *Bracket 1 WQ000001-
29 0517 080 20 | *Bolt, Treatment (W/L.W, F.W) 3 WQ000001- M8X20
30 0858 101 83 | *Box, Fuse 1 WQ000001-
31 D467 262 00 | xPanel, Sponge 1 WQ000001-
32 0830 243 02 | xFuse 3 WQ000001- 20A
33 0830 243 01 | *Fuse 1 WQ000001- 10A
34 0830 243 05 | *Fuse 1 WQ000001- 30A
35 0820 917 11 | *Plate, Name 1 WQ000001-
36 0517 060 12 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001— M6X12
37 D465 052 00 | *Panel 1 WQ000001-
38 D415 994 00 | *Bracket 1 WQ000001-
39 0550 060 10 | *Bolt, Hex. 3 WQ000001- M6X10
40 4550 519 00 | *Seal 1 WQ000001- L=30

MODEL : 25VXL

9-2_INSTRUMENT PANEL ASS’Y

Page 112



[HI CONSTRUCTION MACHINERY LIMITED

2

08-25V0-100100-1-0

MODEL : 25VXL 10-1_TOOLS & ACCESSORIES

Page 113



[HI CONSTRUCTION MACHINERY LIMITED

hEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X| 5388 510 00 | Tools Set 1 WQ000001-
1 4450 505 00 | xCase, Tools 1 WQ000001-
2| A[ 0931 109 25 |#*Wrench, Adjustable 1 WQ000001- 250mm
3 0931 370 11 | *Gun, Grease 1 WQ000001-
3-1 0931 370 10 | *Gun, Grease 1 WQ000001- For Export
3-2| v¢| 0931 371 01 | **kHose, Grease 1 WQ000001- 48190-20540
4] A| 0931 331 10 | *Hammer 1 WQ000001-
5| A| 0931 070 24 | *Wrench, L 1 WQ000001- 24mm
6| A| 0931 301 04 |#*Driver (=) 1 WQ000001- 100mm

MODEL : 25VXL 10-1_TOOLS & ACCESSORIES

Page 114



[HI CONSTRUCTION MACHINERY LIMITED

nAN Ei %E
A DETAIL

08-25VL-110100-1-0

MODEL : 25VXL 11-1_HOE ATTACHMENT ASS’Y

Page 115



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q’TY | CHAN SERIAL No. REMARKS
o. . .
0| X| F388 268 00 | Attachment Ass’y, Hoe 1 WQ000001-
1 0599 060 50 | *Pin, Cotter 1 WQ000001- d=6X50
2 0509 300 00 | *Nut, Castle 1 WQ000001- M30 P=2.0
3 4006 557 00 | *Washer, Flat 1 WQ000001-
4| #| 0782 464 UA | xCylinder Ass’y, Arm 1 WQ000001- Sh. No. 59
5 4006 604 01 | *Shim AR WQ000001- d=35, t=1.0
5-1 4006 604 02 | *Shim AR WQ000001- d=35, 1=2.0
6 D017 029 00 | *Pin 2 WQ000001-
7 D047 001 00 | *Bushing 4 WQ000001-
8 0514 100 25 |*Bolt, Treatment 4 ¥Q000001- M1?x§g
9 0765 033 27 | *Seal, Dust 2 W¥Q000001-
10 D047 018 01 | *Bushing 2 WQ000001-
11 4040 469 01 | xSpacer 1 WQ000001-
12 D210 100 00 | *Boom 1 WQ000001-
13 0728 111 15 | *Nipple, Grease 6 WQ000001- PT1/8
14 D017 048 00 | *Pin 1 WQ000001-
15 D047 005 00 | *Bushing 1 WQ000001-
16 0513 120 35 | *Bolt, Treatment 1 W¥Q000001- M12X35
17 D047 016 01 | *Bushing 6 WQ000001-
18| #0782 288 UA | *Cylinder Ass’y, Bucket 1 WQ000001- Sh. No. 5-10
19 4013 734 00 | XPin, Head 1 WQ000001-
20 D017 084 00 | *Pin 1 WQ000001-
21 D040 197 00 | *Spacer 1 WQ000001- L=25
22 D215 063 00 | *Arm Ass’y 1 WQ000001-
22-1 D215 066 00 | *Arm Ass’y, Long 1 WQ000001-
23 D017 083 00 | *Pin 1 WQ000001-
24 0518 120 25 |*Bolt, Treatment (W/L.W, F.W) 2 ¥Q000001- M1fx§g
25 D457 242 00 | xCover 1 WQ000001-
26 0513 100 16 | *Bolt, Treatment 2 WQ000001- M10X16
2] D260 078 00 | *Stay 1 W¥Q000001-
28 4011 717 00 [ *Pin 1 WQ000001-
29 0535 100 00 | *Nut, Treatment 2 WQ000001- M10 P=1.25
30 0514 100 90 | *Bolt, Treatment 1 WQ000001- Ml?ng
31| #0782 465 UA | xCylinder Ass’y, Boom 1 WQ000001- Sh. No. 5-8
32 D013 244 00 | *Pin 1 WQ000001-
33 D490 192 00 | *Link, Arm (R.H.) 1 WQ000001-
34 D047 036 01 | *Bushing 2 WQ000001-
35 D040 201 00 | *Spacer 1 WQ000001- L=14
36 D490 193 00 |*Link, Arm (L.H.) 1 WQ000001-
37 0587 240 00 | *Nut, Castle 2 WQ000001- M24
38 4006 446 00 | *Washer 2 WQ000001-
39 D013 245 00 | *Pin 1 WQ000001-
40 4040 468 13 | *Spacer 2 WQ000001- L=43

MODEL : 25VXL

11-1_HOE ATTACHMENT ASS’Y

Page 116



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q’TY | CHAN SERIAL No. REMARKS
o. . .

4 4043 312 00 | *Bushing 2 WQ000001-

42 4491 223 00 | XLink, Bucket 1 WQ000001-

43 4013 226 00 | *Pin, Head 2 WQ000001-

44 4511 501 07 | *Ring, O 4 WQ000001-

45 0514 121 10 | *Bolt, Treatment 1 WQ000001- gle;;O

46 0535 120 00 | *Nut, Treatment 4 WQ000001- M2 P=1.25

47 0514 120 80 | *Bolt, Treatment 1 WQ000001- Ml%ng

48 4006 540 21 | *Shim AR WQ000001- d=30, t=1.0
48-1 4006 540 22 | xShim AR WQ000001- d=30, 1=2.0

49 0765 033 33 | *Seal, Dust 6 WQ000001-

50 0765 033 38 | *Seal, Dust 2 WQ000001-

51 0599 050 50 | *Pin, Cotter 2 WQ000001- d=5X50

MODEL : 25VXL

11-1_HOE ATTACHMENT ASS’Y

Page 117



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 118



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-110200-1-0

MODEL : 25VXL 11-2_BOOM SWING ASS'Y

Page 119



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F388 288 00 | Swing Ass’y, Boom 1 WQ000001-
1 0710 106 27 | *xConnector 1 WQ000001-
1-1 0713 100 02 | *xSleeve 1 WQ000001-
2 0779 000 88 | xTube, Synflex 1 WQ000001- L=650
3 0710 107 27 | *Elbow 1 WQ000001-
3-1 0713 100 02 | *xSleeve 1 WQ000001-
4| #| 0782 445 UA | *Cylinder Ass’y, Boom Swing 1 WQ000001- Sh. No. 5-11
5 4017 378 00 | *Pin 1 WQ000001-
6 0690 201 08 | *xPlug 1 WQ000001-
7 0590 120 00 | *Washer, Lock 1 WQ000001- M12
8 0513 120 25 | *Bolt, Treatment 1 WQ000001- M12X25
9 4011 516 00 | *Pin 1 WQ000001-
10 0558 101 70 | *Bolt, Treatment 1 WQ000001- g]?X;gO
11 0535 100 00 | *Nut, Treatment 6 WQ000001- M10 P=1.25
12 0558 100 80 |*Bolt, Treatment 1 WQ000001- rFJ’n(])xszzg
13 4006 540 31 | *Shim AR WQ000001- t=1.0
13-1 4006 540 32 | *Shim AR WQ000001- t=2.0
13-2 4006 540 33 | *Shim AR WQ000001- t=3.0
13-3 4006 540 34 | xShim AR WQ000001- t=4.0
14 0728 111 65 | *Nipple, Grease 1 WQ000001- PT1/8X90
15 D043 009 00 | *Bushing 1 WQ000001-
16 D013 212 00 | *Pin 1 WQ000001-
17 D413 479 00 | *Bracket, Boom Swing 1 WQ000001-
18 0728 111 15 | *Nipple, Grease 1 WQ000001- PT1/8
19 4043 254 00 | *Bushing 1 WQ000001-
20 D043 010 00 | *Bushing 1 WQ000001-
21 0558 101 50 |#*Bolt, Treatment 1 WQ000001- M]?X;go
22 4006 161 01 | *Shim AR WQ000001- t=0.8
22-1 4006 161 02 | *Shim AR WQ000001- t=1.6
22-2 4006 161 11 | *Shim AR WQ000001- t=1.2
22-3 4006 161 12 | *Shim AR WQ000001- t=2.0
22-4 4006 161 03 | *Shim AR WQ000001- t=2.3
22-5 4006 161 04 | XShim AR WQ000001- t=3.2
23 D011 037 00 | *Pin 1 WQ000001-

MODEL : 25VXL

11-2_BOOM SWING ASS’Y

Page 120



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-110300-1-0

MODEL : 25VXL 11-3_HOE BUCKET ASS'Y

Page 121



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0 F388 220 01 | Bucket Ass’y, Hoe (0.08m3) 1 WQ000001- Std.
0-1 F388 221 01 |Bucket Ass’y, Hoe (0.05m3) 1 WQ000001-
0-2 F388 220 02 | Bucket Ass’y, Hoe (0.06m3) 1 WQ000001-
0-3 F388 220 03 | Bucket Ass’y, Hoe (0.07m3) 1 WQ000001-
0-4 F388 220 04 | Bucket Ass’y, Hoe (0.09m3) 1 WQ000001-
0-5 F388 222 02 | Bucket Ass’y, Hoe (0.08m3 1 WQ000001-
W/Hook)
0-6 F388 223 02 | Bucket Ass’y, Hoe (Reinforced, 1 WQ000001-
0.08m3)
0-7 F388 040 01 | Bucket Ass’y, Hoe (0.04m3) 1 WQ000001-
1| X| D270 120 00 | *Bucket, Hoe (0.08m3, 500mm) 1 WQ000001- Std.
1-1| X| D270 123 00 | *Bucket, Hoe (0.05m3, 320mm) 1 WQ000001-
1-2| X | D270 119 00 | *Bucket, Hoe (0.06m3, 400mm) 1 WQ000001-
1-3| X| D270 118 00 | *Bucket, Hoe (0.07m3, 450mm) 1 WQ000001-
1-4| X| D270 121 00 | *Bucket, Hoe (0.09m3, 550mm) 1 WQ000001-
1-5| X | D270 125 00 | *Bucket, Hoe (0.08m3, 500mm) 1 WQ000001- W/Hook
1-6| X | D270 127 00 | *Bucket, Hoe (0.08m3, 500mm) 1 WQ000001- (o
Reinforced
1-7| X| D270 016 00 | *Bucket, Hoe (0.04m3, 250mm) 1 WQ000001-
2 0650 001 16 | xkAdapter, Tooth AR WQ000001-
3 0585 140 00 | *Nut, Treatment 6 WQ000001- M14
4 D006 051 00 | *xWasher, Treatment 6 WQ000001- Mi4
5 4123 041 00 | *Cutter, Side 1 WQ000001-
6 0650 004 02 | *Pin, Rubber AR WQ000001- 18-20M-LK
7 0650 003 03 | *Pin, Lock AR WQ000001- 18-20M-PN
8 0650 002 04 | XTooth AR WQ000001- 18S
9 0513 100 30 | *Bolt, Treatment 4 WQ000001- M10X30
10 0590 100 00 | xWasher, Lock 4 WQ000001- M10
11 4435 634 00 | *Flange 1 WQ000001-
12 4007 306 00 | *Shim AR WQ000001-
13 4131 251 00 | *Boss 1 WQ000001-
14 0555 140 40 | %Bolt, Treatment 6 WQ000001- M14X40
15 4123 040 00 | *Cutter, Side 1 WQ000001-
16 0652 755 UA | *Hook 1 WQ000001-

MODEL : 25VXL

11-3_HOE BUCKET ASS’Y

Page 122



[HI CONSTRUCTION MACHINERY LIMITED

llDIl ;‘

DETAIL

DETAIL

08-25V0-110400-1-0

11-4_HOE ATTACHMENT PIPING ASS’Y

MODEL : 25VXL

Page 123



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F340 686 00 |Piping Ass’y, Hoe Attachment 1 WQ000001-
0-1| X | F341 917 00 | Piping Ass’y, Hoe Attachment 1 WQ000001-
1 4070 659 04 | xHose Ass’y 2 WQ000001- L=680
1-1 4070 659 14 | *Hose Ass’y (For Long Arm) 2 WQ000001- L=970
2 0520 100 35 |*Bolt, Treatment (W/L.W) 3 WQ000001- g1?xgg
3 4081 189 00 | *Clamp, Tube 3 WQ000001-
4 D285 354 00 | *xTube 2 WQ000001-
5 4070 467 02 | xHose Ass’y 2 WQ000001- =450
6 4070 853 04 | *Cover, Hose 2 WQ000001- L=400
7 0820 067 04 |*Band, Cable 2 WQ000001-
8 D285 053 00 | *Tube 2 WQ000001-
9 4070 865 11 | *Hose Ass’'y 1 WQ000001- L=2000
9-1| Y¢| 4405 307 01 | *Plate, Name (BA) 2 WQ000001- 4405 307 00
10 4070 865 08 | *Hose Ass’y 1 WQ000001- L=1850
10-1| Y| 4405 308 02 | *Plate, Name (CB) 2 WQ000001- 4405 308 00
11 4070 865 09 | *Hose Ass’y 1 WQ000001- L=2100
11-1]| Y| 4405 309 01 | *xPlate, Name (AA) 2 WQ000001- 4405 309 00
12 0712 310 31 | *Adapter 6 WQ000001-
13 0910 911 00 | *Plug 8 WQ000001-
14 D070 018 02 | *Hose Ass’y 2 WQ000001- =540
15 4070 865 11 | *Hose Ass’y 1 WQ000001- L=2000
15-1| Y| 4405 307 02 | *Plate, Name (BB) 2 WQ000001- 4405 307 00
16 4070 865 10 | *Hose Ass’y 1 WQ000001- L=2200
16-1| y| 4405 309 02 | *xPlate, Name (AB) 2 WQ000001- 4405 309 00
17 4070 865 08 | xHose Ass’'y 1 WQ000001- L=1850
17-1| v¢| 4405 308 01 | *xPlate, Name (CA) 2 WQ000001- 4405 308 00
18 4580 713 00 | *Pad 1 WQ000001-
19 4070 351 02 | *Cover, Hose 1 WQ000001- L=320
20 0820 067 10 |*Band, Cable 2 WQ000001-
21 D081 033 00 | *Clamp, Tube 1 WQ000001-
22 0520 100 50 |*Bolt, Treatment (W/L.W) 2 WQ000001- g1?xgg
23 0513 100 25 | *Bolt, Treatment 4 WQ000001- M10X25
24 0595 100 00 | *xWasher, Treatment 4 WQ000001- M10
25 D456 914 00 | *Cover 1 WQ000001-
26 4580 851 00 | *Pad 1 WQ000001-
27 0713 700 71 | *Adapter 4 WQ000001-
28 0760 710 16 | *Ring, O 6 WQ000001- P14-90B
29 0710 122 02 | *Adapter 2 WQ000001-
30 0712 310 31 | *Adapter 3 WQ000001-
31 0710 100 98 | *Elbow 1 WQ000001-

MODEL : 25VXL

11-4_HOE ATTACHMENT PIPING ASS’Y

Page 124



08-25V0-120100-1-0

MODEL : 25VXL

12-1_BLADE ATTACHMENT ASS’Y

Page 125



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q’TY | CHAN SERIAL No. REMARKS
o. . .
0| X| F300 814 00 | Attachment Ass'y, Blade 1 WQ000001-
1 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- Ml?ng
2 D455 372 00 | *Gover 1 WQ000001-
3| #]0782 446 UA | *Cylinder Ass’y, Blade 1 W¥Q000001- Sh. No. 5-12
4 D257 087 00 | *Blade 1 WQ000001-
5 D017 026 00 | *Pin 2 WQ000001-
6 D047 002 00 | *Bushing 2 WQ000001-
7 0514 120 30 |*Bolt, Treatment 2 ¥Q000001- M1fxgg
8 D017 030 00 | *Pin 1 WQ000001-
9 D047 003 00 | *Bushing 2 WQ000001-
10 0558 160 30 | *Bolt, Treatment 2 WQ000001- M16X30 P=1.5
11 0765 033 29 | *Seal, Dust 4 WQ000001-
12 4043 358 03 | *Bushing 2 WQ000001-
13 0728 111 55 | *Nipple, Grease 2 WQ000001- PT1/8X67.5
14 D017 031 00 | *Pin 1 WQ000001-

MODEL : 25VXL

12-1_BLADE ATTACHMENT ASS’Y

Page 126



[HI CONSTRUCTION MACHINERY LIMITED

El
DETAIL

A"

08-25V0-120200-1-0

12-2_BLADE PIPING ASS’Y

MODEL : 25VXL

Page 127



[HI CONSTRUCTION MACHINERY LIMITED

hEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F340 648 00 |Piping Ass’y, Blade 1 WQ000001-
0-1| X| F341 515 00 | Piping Ass’y, Blade 1 WQ000001-
1 D070 041 02 | *Hose Ass’y 2 WQ000001- L=400
2 4070 502 13 | *Hose Ass’y 2 WQ000001- L=270
3 4070 500 31 | *Hose Ass’y 1 WQ000001- L=950
4 4070 500 30 | *Hose Ass’y 1 WQ000001- L=900
5 0713 700 77 | *Adapter, Reducer 1 WQ000001- PF3/8XPF1/4
6 0710 113 32 | xElbow, Reducer 1 WQ000001- PF3/8XPF1/4
7 0760 710 16 | *Ring, O 4 WQ000001- P14-90B
8 0713 700 77 | *Adapter, Reducer 1 WQ000001- PF3/8XPF1/4
9 0710 113 32 | *Elbow, Reducer 1 WQ000001- PF3/8XPF1/4
10 D060 032 00 | *xAdapter 2 WQ000001-
11 0712 310 31 | *Adapter 2 WQ000001-
12 0710 114 33 | xElbow, 45 2 WQ000001-
13 0760 710 16 | *Ring, O 2 WQ000001- P14-90B

MODEL : 25VXL

12-2_BLADE PIPING ASS’Y

Page 128



[HI CONSTRUCTION MACHINERY LIMITED

==
=

o B
DETAIL

(" For Cabin )

“° DETAIL

08-25V0-150100-1-0

MODEL : 25VXL 15-1_SPARE PORT PIPING ASS’Y

Page 129



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F340 696 01 |Piping Ass’y, Spare Port 1 WQ000001-
0-1| X|F340 696 02 |Piping Ass’y, Spare Port 1 WQ000001- For Export
1 4070 032 12 | *xHose Ass’y 1 WQ000001- =950
2 4070 020 15 | *Hose Ass’y 1 WQ000001- L=850
3 D285 357 00 | *Tube 1 WQ000001-
4 D285 358 00 | *Tube 1 WQ000001-
5 4447 693 00 | xPlate, Name 1 WQ000001- Japanese
6 4447 653 00 | *Plate, Name 1 WQ000001- Japanese
7 4070 504 01 | xCover, Hose 1 WQ000001- L=200
8 0820 067 05 |*Band, Cable 2 WQ000001-
9 4070 017 15 | xHose Ass’'y 1 WQ000001- =280
10 4070 477 02 | *Hose Ass'y 1 WQ000001- L=400
11 4102 040 00 | xCable, Control 1 WQ000001- L=1550
12 4070 867 14 | xHose Ass'y 1 WQ000001- L=2100
13 4070 869 08 | xHose Ass’y 1 WQ000001- L=2150
14 4447 874 00 | x%Plate, Name 1 WQ000001- Japanese
15 0520 100 50 |*Bolt, Treatment (W/L.W) 6 WQ000001- rFJ’n(])xgg
16 0593 100 00 | *Washer, Flat 12 WQ000001- M10
17 D081 025 00 |*Clamp, Tube 2 WQ000001-
18 D082 006 00 | *Seat, Clamp 2 WQ000001-
19 0712 311 63 | *Elbow, 45(Reducer) 1 WQ000001- PF3/4XPT1/2
20 0520 100 60 |*Bolt, Treatment (W/L.W) 6 WQ000001- rFJ’n(])xezsg
21 0754 804 UA | *Cock 2 WQ000001-
22 0710 601 04 |*Nipple 2 WQ000001-
23 0710 103 04 | *Elbow, 45 2 WQ000001-
24 4077 063 00 | *Plug 2 WQ000001-
25 0712 310 42 | *Elbow, 45 1 WQ000001-
26 4081 410 00 | *Clamp, Tube 1 WQ000001-
27 4082 238 00 | *Seat, Clamp 1 WQ000001-
28 D082 005 00 | *Seat, Clamp 1 WQ000001-
29 4081 303 00 | *Clamp, Tube 1 WQ000001-
30 0518 100 40 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- r;n(])x:ztg
31 0518 100 30 |*Bolt, Treatment (W/L.W, F.W) 4 WQ000001- Ml?xgg
32 0518 100 20 | *Bolt, Treatment (W/L.W, F.W) 4 WQ000001- rFJ’n(])xgg
33 0712 310 43 | *Elbow, 45 1 WQ000001-
34 4060 115 00 | *Connector 1 WQ000001-
35 4077 064 00 | *Plug 1 WQ000001-
36 4060 114 00 | *Connector 1 WQ000001-
37 0712 310 53 | *Elbow 1 WQ000001-
38 0712 310 52 | *Elbow 1 WQ000001-
39 0518 100 25 |*Bolt, Treatment (W/L.W, F.W) 2 WQ000001- r;n(])xgg

MODEL : 25VXL

15-1_SPARE PORT PIPING ASS’Y

Page 130



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

40 0519 080 16 | *Bolt, Treatment (W/L.W) 2 WQ000001- M8X16

41 D413 527 00 | xBracket 1 WQ000001-

42| #| 0754 803 UA | #Manifold 1 WQ000001- Sh. No. 5-13

43 0712 312 52 | *Elbow, Reducer 1 WQ000001- PF1/2XPT3/4

44 0544 080 00 | *Nut, Hex. 2 WQ000001- M8

45 0593 080 00 | *Washer, Flat 1 WQ000001- M8

46 4580 804 00 | xPad, Rubber 1 WQ000001-

47 4501 644 00 | *Pedal 1 WQ000001-

48 0517 080 25 |*Bolt, Treatment (W/L.W, F.W) 6 WQ000001- M8X25

49 4580 803 00 | *Pad, Rubber 1 WQ000001-

50 D495 192 00 | xLever 1 WQ000001-

51 0690 291 15 | *Boot 1 WQ000001-

52 4040 737 00 | xSpacer 1 WQ000001-

53 0651 051 06 |*End, Rod 1 WQ000001-

54 0544 060 00 | *Nut, Hex. 2 WQ000001- M6

55 0591 080 00 | *Washer, Conical Spring 2 WQ000001- M8

56 4422 804 00 | *Bracket 1 WQ000001-

57 4497 989 00 | kLever 1 WQ000001-

58 4096 033 00 | *Grip 1 WQ000001-

59 0618 120 20 | *Bushing 1 WQ000001-

60 D413 793 00 | *Bracket 1 WQ000001-

61 0494 609 40 | *Pin, Spring 1 WQ000001- d=6X40

62 D011 035 00 | *Pin 1 WQ000001-

63 0552 060 25 | *Bolt, Hex. 1 WQ000001- M6X25

64 0710 117 19 | *Elbow 1 WQ000001-

65 0760 710 25 | *Ring, O 1 WQ000001- P24-90B

66 0712 311 32 | xAdapter, Reducer 2 WQ000001- PF1/2XPT3/8

67 0713 704 03 | xConnector 1 WQ000001-

68 0760 710 16 | *Ring, O 2 WQ000001- P14-90B

69 0710 116 UA | *xElbow 1 WQ000001-

70 0599 010 15 | *Pin, Cotter 1 WQ000001- d=1.6X15

71 4021 142 00 | *Clevis 1 WQ000001-

72 4013 256 00 | *Pin, Head 1 WQ000001-

MODEL : 25VXL

15-1_SPARE PORT PIPING ASS’Y

Page 131



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 132



[HI CONSTRUCTION MACHINERY LIMITED

wan 5 A
A DETAIL

g B M

10 DETAIL

"C" Ei %E lan E¥ ﬁﬂ
DETAIL "~ DETAIL

08-25V0-150800-1-0

MODEL : 25VXL 15-2_LIGHT ASS'Y

Page 133



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F385 043 00 |Light Ass'y 1 WQ000001-
0-1| X | F385 044 00 |Light Ass’y, Revolving 1 WQ000001-
1 0513 120 20 | *Bolt, Treatment 1 WQ000001- M12X20
2 0590 120 00 | xWasher, Lock 1 WQ000001- Mi12
3 4418 316 00 | *Bracket 1 WQ000001-
4 4522 707 04 | *Duct 2 WQ000001- =180
4-1 4522 707 04 | xDuct (Revolving Light Only) 1 WQ000001- L=180
5| A| D280 052 00 |*Cab Ass’y 1 WQ000001-
6 4522 707 03 | *Duct 1 WQ000001- L=680
7 D591 191 00 | *Harness 1 WQ000001-
7-1| A| D591 202 00 | *Harness (Revolving Light Only) 1 WQ000001-
8 0858 120 08 | *Switch 1 WQ000001-
9 0858 120 10 | *Switch 1 WQ000001-
10 D591 201 00 | *Harness 1 WQ000001-
11 0854 529 UA | xLight Ass’y 2 WQ000001-
12 0517 080 20 | *Bolt, Treatment (W/L.W, F.W) 4 WQ000001- M8X20
13 D413 909 00 | *Bracket 1 WQ000001-
14 D413 910 00 | *Bracket 1 WQ000001-

MODEL : 25VXL

15-2_LIGHT ASS’Y

Page 134



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-150300-1-1

MODEL : 25VXL 15-3_OPERATOR ROOM ASS’Y (1)(1/2)

Page 135



[HI CONSTRUCTION MACHINERY LIMITED

e B4R
A ETAlL

08-25V0-150300-2-1

MODEL : 25VXL 15-3_OPERATOR ROOM ASS’Y (1)(2/2)

Page 136



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F354 035 00 | Room Ass’y, Operator 1 WQ000001-
0-1 F354 144 00 | *Room Ass’y, Operator 1 WQ000001-
1 0691 034 UA | *kSash Ass’y 1 WQ000001-
2 0691 034 01 | *xxSash 1 WQ000001-
3 0691 034 06 | *kkRun, Glass 1 WQ000001-
4 0691 034 03 | *kxGlass (Rear) 1 WQ000001-
5 0691 017 04 | *wkLock Ass’y 2 WQ000001-
6 kkk skkk kk | kkxStriker 1 WQ000001-
7 4550 910 00 | *#xStopper 2 WQ000001-
8 skkk skkk k| *KkRivet 3 WQ000001-
9 0691 034 07 | *kkRun, Glass 1 WQ000001-
10 0691 034 02 |*rkGlass (Front) 1 WQ000001-
11 0691 034 08 | *xxChannel 1 WQ000001-
12 4091 396 00 | **Roof 1 WQ000001-
13 4550 941 00 | *xStrip, Weather 1 WQ000001- L=2900
14 0566 040 12 | xkScrew, Flat Head 2 WQ000001- M4X12
15 0690 202 51 | *kHanger 1 WQ000001-
16 0457 060 16 | *kBolt, Treatment (W/Flange) 5 WQ000001- M6X16
17 D455 532 00 | *kCover 1 WQ000001-
18 4550 912 00 | **Strip, Weather 1 WQ000001-
19 D091 023 00 | xkGlass (Rear) 1 WQ000001-
20 0854 030 72 | *xLamp, Room 1 WQ000001-
21 0565 040 14 | *kScrew, Pan Head 2 WQ000001- MAX14
22 0580 100 00 | kNut, Hex. 2 WQ000001- M10
23 0979 003 09 | **Hanmer 1 WQ000001-
24 0455 030 08 | *kScrew, Tapping 2 WQ000001- M3X8
25 4469 224 00 | *kTrim 1 WQ000001-
26 0565 050 12 | *¥Screw, Pan Head 3 WQ000001- M5X12
27 D455 534 00 | skCover 1 WQ000001-
28 0690 203 06 | *xAntenna 1 WQ000001-
28-1 0565 040 14 | xkScrew, Pan Head 2 WQ000001- M4X14
29 D413 940 00 | *¥Plate 1 WQ000001-
30 0580 120 00 | *kNut, Hex. 2 WQ000001- M12
31 0595 060 00 | *kWasher, Treatment 2 WQ000001- M6
32 0562 060 16 | *kBolt, Socket Head 2 WQ000001- M6X16
33 0690 202 50 | *¥Pad, Rubber 1 WQ000001-
34 4007 564 00 | *kShim AR WQ000001- t=3.2
35 4404 010 00 | xkPlate 1 WQ000001-
36 0690 220 54 | *xStriker 2 WQ000001-
37 4006 586 00 | *kWasher, Toothed Lock 4 WQ000001-
38 4004 348 00 | *xxScrew, Flat Head 4 WQ000001- M10X16
39 4560 566 00 | **Packing 3 WQ000001-
40 D433 081 00 | *kSeal 3 WQ000001-
41 D256 008 00 | *kRail, Center 1 WQ000001-
42 4004 339 02 | *kScrew, Flat Head 1 WQ000001- M8X10

MODEL : 25VXL

15-3_OPERATOR ROOM ASS’Y (1)

Page 137



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
43 4550 893 00 | *xkStrip, Weather 1 WQ000001- L=2000
44 4091 394 00 | *xGlass (L.H.) 1 WQ000001-
45 D550 032 00 | *kStrip, Weather 1 WQ000001- L=3400
46 D550 032 00 | xkStrip, Weather 1 WQ000001- L=530
47 D091 021 00 |*xGlass (R.H.) 1 WQ000001-
48 0690 202 54 | *¥Pad, Rubber 2 WQ000001-
49 0593 080 00 | **Washer, Flat 2 WQ000001- M8
50 0555 080 16 | *xBolt, Treatment 2 WQ000001- M8X16
51 0690 220 63 | *¥Lock 1 WQ000001-
52 0555 080 16 | *Bolt, Treatment 2 WQ000001- M8X16
53 0593 080 00 | xxWasher, Flat 2 WQ000001- M8
54 4528 539 03 | *xGrommet 1 WQ000001- d=22
55 4427 713 00 | **Bracket 1 WQ000001-
56 4580 839 02 | xStopper (R.H.) 1 WQ000001-
57 0565 060 16 | *kScrew, Pan Head 4 WQ000001- M6X16
58 4580 839 02 | x*Stopper (L.H.) 1 WQ000001-
59 4005 179 01 | kNut, Hex. 4 WQ000001- M8
60 4528 539 01 | *xGrommet 4 WQ000001-
61 0690 220 53 | %kStriker 2 WQ000001-
62 0457 060 16 | *xBolt, Treatment (W/Flange) 4 WQ000001- M6X16
63| X | D280 181 00 | *xRoom Ass'y, Operator 1 WQ000001-
64 D405 600 00 | *xSheet 1 WQ000001-
65 4580 840 00 | *xStopper 2 WQ000001-
66 4550 944 00 | %kStrip, Weather 1 WQ000001- L=3650
67 D091 022 00 | »kGlass Ass’y, Under 1 WQ000001-
68 4485 772 00 | *kkRetainer 2 WQ000001-
69 4091 397 00 | *kxGlass 1 WQ000001-
70 4560 577 00 | *xPacking 2 WQ000001-
71 4403 993 00 | *xxxPlate 2 WQ000001-
72 0566 060 10 | »kxScrew, Flat Head 2 WQ000001- M6X10
73 0595 080 00 | *xWasher, Treatment 6 WQ000001- M8
74 0555 080 25 | *xBolt, Treatment 6 WQ000001- M8X25
75 0699 901 15 | ¥kAsy Tray 1 WQ000001-
76 0455 040 10 | *kScrew, Tapping 3 WQ000001- MAX40
77 D433 082 00 | *¥Seal 1 WQ000001-
78 D455 537 00 | skCover 1 WQ000001-
79 0565 060 16 | *kScrew, Pan Head 4 WQ000001- M6X16
80 0690 202 53 | *kStopper 2 WQ000001-
81 D455 533 00 | *kCover 1 WQ000001-
82 0455 040 10 | **Screw, Tapping 6 WQ000001- M4X10
83 4550 942 00 | *%xStrip, Weather 1 WQ000001- L=2500
84 0580 160 00 | xNut, Hex. 4 WQ000001- M16
85 0590 160 00 | *Washer, Lock 4 WQ000001- Mi6
86 0593 160 00 | *xWasher, Flat 4 WQ000001- M16
87 4550 906 12 | *Seal, Sponge 1 WQ000001- L=125

MODEL : 25VXL

15-3_OPERATOR ROOM ASS’Y (1)

Page 138



[HI CONSTRUCTION MACHINERY LIMITED

KEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
88 4550 906 09 | *Seal, Sponge 1 WQ000001- =800
89 4550 906 11 | xSeal, Sponge 1 WQ000001- L=2470
90 4005 146 00 | *Nut (Special) 4 WQ000001-
91 4580 836 00 | xPad, Rubber 8 WQ000001-
92 4006 579 00 | xWasher 2 WQ000001-
93 4006 352 00 | xPlate 4 WQ000001-
94 0551 161 10 | *Bolt, Hex.(Full-Thread) 3 WQ000001- M16X110
95 0690 201 06 | *Plug, Hole 3 WQ000001-
96 4550 519 00 | *Seal, Trim 1 WQ000001- L=1240
97 D467 162 00 | *Panel, Sponge 1 WQ000001-
98 4550 726 00 | xSeal 1 WQ000001- L=180
99 D467 167 00 | *Panel, Sponge 1 WQ000001-
100 0555 160 40 | *Bolt, Treatment 3 WQ000001- M16X40
101 0595 160 00 | *xWasher, Treatment 4 WQ000001- M16
102 D413 800 00 | *Bracket 1 WQ000001-
103 0690 201 11 | *Plug, Hole 2 WQ000001-
104 0518 100 25 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- rFJ’n(])xgg
105 4550 726 00 | xSeal 1 WQ000001- L=140
106 D467 164 00 | xPanel, Sponge 1 WQ000001-
107 D467 165 00 | *Panel, Sponge 1 WQ000001-
108 D467 261 00 | xPanel, Sponge 1 WQ000001-
109 4550 873 00 | *Seal 1 WQ000001- L=510
110| A| 4592 694 00 | *Harness 1 WQ000001-
111 4080 000 04 | *Clamp, Hose 1 WQ000001-
112 D455 435 00 | *Cover 1 WQ000001-
113 4550 873 00 | *Seal 1 WQ000001- L=70
114 4550 726 00 | *Seal 1 WQ000001- L=60
115 D467 166 00 | xPanel, Sponge 1 WQ000001-
116 D467 272 00 | *Panel, Sponge 1 WQ000001-
117 D467 271 00 | *Panel, Sponge 1 WQ000001-
118 D467 273 00 | *Panel, Sponge 1 WQ000001—
119 D467 294 00 | *Panel, Sponge 1 WQ000001-
120 4004 341 00 | xBolt, Stad 1 WQ000001- M16X140
121 0482 500 56 | *Nut, Lock 1 WQ000001- M16
122 D468 210 00 | xPanel, Sponge 1 WQ000001-
123 D405 570 00 | *Plate, Name (For Tops) 1 WQ000001-
124 D406 938 00 | *Plate, Name (For Rops) 1 WQ000001-
125 D493 036 00 | *Panel, Sponge 1 WQ000001-
126 D493 034 00 | *Panel, Sponge 1 WQ000001-
127 D493 035 00 | *Panel, Sponge 1 ¥Q000001-

MODEL : 25VXL

15-3_OPERATOR ROOM ASS’Y (1)

Page 139



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 140



[HI CONSTRUCTION MACHINERY LIMITED

o B

- o "B = !fﬁ
DETAIL

DETAIL

C DETAIL

08-25V0-150400-1-0

MODEL : 25VXL 15-4_OPERATOR ROOM ASS’Y (2)

Page 141



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F354 035 00 | Room Ass’y, Operator 1 WQ000001-

0-1 F354 144 00 | *Room Ass’y, Operator 1 WQ000001-

1 0455 040 10 | »kScrew, Tapping 2 WQ000001- MAX10
2 0690 202 35 | xkNozzle 1 WQ000001- M6X16
3 4403 842 00 | xkPlate 1 WQ000001-

4 0910 942 22 | *xGrommet 5 WQ000001-

5| A| D591 204 00 | *kHarness 1 WQ000001-

6 0857 330 UA | xkTank Ass’y, Washer 1 WQ000001-

7 0565 060 16 | **¥Screw, Pan Head 6 WQ000001- M6X16
8 4070 696 00 | *kHose 1 WQ000001- L=1860
9 D455 535 00 | *kCover 1 WQ000001-

9-1 0850 500 08 | *kRadio 1 WQ000001- Option
10 0565 050 12 | *kScrew, Pan Head 4 WQ000001- M5X12
11 D413 938 00 | *kBracket 1 WQ000001-

12 0565 060 12 | *kScrew, Pan Head 4 WQ000001- M6X12
13 0565 060 12 | **¥Screw, Pan Head 4 WQ000001- M6X12
14 D455 536 00 | xkCover 1 WQ000001-

15 0690 201 39 | *xkCover 1 WQ000001-

16 0858 107 73 | »xSwitch, Wiper 1 WQ000001-

17 0857 040 11 | xkLighter, Cigarette 1 WQ000001-

18 0580 120 00 | *kNut, Hex. 4 WQ000001- M12
19 D413 946 00 | *xBracket 1 WQ000001-

20 0690 202 50 | »xPad, Rubber 2 WQ000001-

21 D413 945 00 | *xBracket 1 WQ000001-

22 D097 053 00 | **Roller, (Upper) 1 WQ000001-

23 0595 080 00 | xxWasher, Treatment 11 WQ000001- M8

24 0555 080 16 | *xBolt, Treatment 11 WQ000001- M8X16
25 D097 054 00 | **kRoller, (Center) 1 WQ000001-

26 4550 893 00 | *%xStrip, Weather 1 WQ000001- L=1950
27 4550 893 00 | *xStrip, Weather 1 WQ000001- L=2240
28 0457 080 12 | *xBolt, Treatment (W/Flange) 8 WQ000001- M8X12
29 0690 220 56 | *xStriker 2 WQ000001-

30 4007 572 00 | *kShim AR WQ000001- t=1.0
31 D550 031 00 | **kSeal 1 WQ000001- =460
32 4281 102 00 | *kDoor 1 WQ000001-

33 4091 393 00 | *xGlass 1 WQ000001-

34 D097 029 00 | **kRoller, (Low) 1 WQ000001-

35 0457 060 10 | *xBolt, Treatment (W/Flange) 6 WQ000001- M6X10
36 0593 060 00 | xxWasher, Flat 1 WQ000001- M6

37 4457 815 00 | xxCover 1 WQ000001-

38 D097 001 00 | xkHandle Ass'y, Inner 1 WQ000001-

39 0566 050 12 | *xScrew, Flat Head 6 WQ000001- M5X12
40 4457 816 00 | xxCover 1 WQ000001-

41 0690 202 65 | *¥Snap 1 WQ000001-

42 D020 000 00 | **Rod 1 WQ000001-

MODEL : 25VXL

15-4_OPERATOR ROOM ASS’Y (2)

Page 142



[HI CONSTRUCTION MACHINERY LIMITED

nEY gU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
43 0690 202 49 | *kSnap 4 WQ000001-
44 D020 001 00 | **kRod 1 WQ000001-
45 4013 856 01 | *%kPin 4 WQ000001- d=6X14
46 0690 220 62 | *kLock Ass’y 2 WQ000001-
47 0595 060 00 | *xWasher, Treatment 5 WQ000001- M6
48 4016 030 03 | *¥Pin, Snap 4 WQ000001- d=
49 4100 134 00 | xxCable, Wire 2 WQ000001- L=156
50 4097 076 00 | kkLink 1 WQ000001-
51 0580 060 00 | *kNut, Hex. 2 WQ000001- M6
52 0690 210 77 | *xHandle 1 WQ000001-
53 D100 000 00 | xxCable, Wire 1 WQ000001- L=110
54 D097 000 00 | xkPlate Ass’y, Key 1 WQ000001-
55 D550 000 00 | **kSeal 1 WQ000001-
56 0690 220 55 | *kKey 1 WQ000001-
57 4172 096 00 | *kSpring 1 WQ000001-
58 D093 000 00 | *xControl Ass’y, Handle 1 WQ000001-
59 4091 392 00 | xxGlass 1 WQ000001-
60 4550 893 00 | *xStrip, Weather 1 WQ000001- L=1330
61 D097 055 00 | *kFrame 1 WQ000001-
62 4031 405 00 | **Roller 2 WQ000001-
63 5362 330 02 |*xLatch Ass'y, Slide (R.H.) 1 WQ000001-
64 0555 080 20 | *xBolt, Treatment 4 WQ000001- M8X20
65 0595 080 00 | **Washer, Treatment 4 WQ000001- M8
66 0690 220 61 | *kStriker 1 WQ000001-
67 0566 080 18 | xkScrew, Flat Head 3 WQ000001- M8X18
68 5362 330 01 | xkLatch Ass’y, Slide (L.H.) 1 WQ000001-
69 0455 040 16 | *kScrew, Tapping 2 WQ000001- MAX16
70 0857 022 98 | xkMotor, Wiper 1 WQ000001-
71 0517 060 16 |*xBolt, Treatment (W/L.W, F.W) 3 WQ000001- M6X16
72 0820 069 03 | *xClip 5 WQ000001-
73| A| 4592 748 00 | *xHarness 1 WQ000001-
74 4031 404 00 | *kRoller 2 WQ000001-
75 4550 938 00 | *kSeal 1 WQ000001- L=703.2
76 4403 983 00 | *xkPlate 1 WQ000001-
77 0565 040 16 | *kScrew, Pan Head 5 WQ000001- MAX16
78 0857 022 99 | **Arm, Wiper 1 WQ000001-
79 0857 023 01 | xkBlade, Wiper 1 WQ000001-
80 4475 885 00 | xxCver, Rail 2 WQ000001-
81 0565 060 16 | *kScrew, Pan Head 2 WQ000001- M6X16
82 0690 203 05 | *kHolder, Cup 1 WQ000001-

MODEL : 25VXL

15-4_OPERATOR ROOM ASS’Y (2)

Page 143



[HI CONSTRUCTION MACHINERY LIMITED

[Memo]

MODEL : 25VXL
Page 144



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-150500-1-0

15-5_CAR HEATER ASS’Y

MODEL : 25VXL

Page 145



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0| X|F353 934 00 | Heater Ass'y, Car 1 WQ000001-

1 0858 120 13 | *Switch Ass’y, Heater 1 WQ000001-

2 0729 910 35 |*Valve 2 WQ000001-

3 0690 074 20 | *Clamp, Hose 4 WQ000001-

4 4070 102 28 | xHose, Water 1 WQ000001- L=1100
5 0820 803 06 | *Tube, Corrugate 1 WQ000001- L=1000
6 D060 310 00 | *xSocket 1 WQ000001-

7 4070 102 25 | *Hose, Water 1 WQ000001- L=1350
8 0820 803 06 | xTube, Corrugate 1 WQ000001- L=1300
9 0820 067 04 | *Band, Cable 2 WQ000001-

10 0820 023 05 | *Grill 2 WQ000001-

11 4550 519 00 | *Seal, Trim 1 WQ000001- L=200
12 D455 387 00 | *Cover 1 WQ000001-

13 D467 138 00 | xPanel, Sponge 1 WQ000001-

14 D467 150 00 | xPanel, Sponge 1 WQ000001-

15 0690 201 93 | *Plug, Hole 1 WQ000001-

16 D455 416 00 | xCover 1 WQ000001-

17 D467 239 00 | xPanel, Sponge 1 WQ000001-

18 0857 056 05 | xHeater, Car 1 WQ000001-

19 0517 080 20 | *Bolt, Treatment(W/L.W, F.W) 2 WQ000001- M8X20
20 4550 519 00 | xSeal, Trim 1 WQ000001- L=200
21 4006 581 00 | *Washer, Rubber 4 WQ000001-
22 0517 060 16 |*Bolt, Treatment(W/L.W, F.W) 6 WQ000001- M6X16
23 0910 941 52 | *Grommet 1 WQ000001-
24 D060 321 00 | *Elbow 1 WQ000001-

MODEL : 25VXL

15-5_CAR HEATER ASS’Y

Page 146



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-15050A-1-0

15-5[A]_CAR HEATER ASS’Y (FOR DEFROSTER)

MODEL : 25VXL

Page 147



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

0| X|F354 015 00 | Heater Ass’'y, Car 1 WQ000001-

1 0858 120 13 | *Switch Ass’y, Heater 1 WQ000001-

2 0729 910 35 |*Valve 2 WQ000001-

3 0690 074 20 | *Clamp, Hose 4 WQ000001-

4 4070 102 28 | xHose, Water 1 WQ000001- L=1100
5 0820 803 06 | *Tube, Corrugate 1 WQ000001- L=1000
6 D060 310 00 | *xSocket 1 WQ000001-

7 4070 102 25 | *Hose, Water 1 WQ000001- L=1350
8 0820 803 06 | xTube, Corrugate 1 WQ000001- L=1300
9 0820 067 04 | *Band, Cable 2 WQ000001-

10 D580 019 00 | *Pad, Rubber 1 WQ000001-

11 D455 302 00 | *Cover 1 WQ000001-

12 0745 130 UA | *Filter, Air 1 WQ000001-

13 D455 301 00 | *Cover 1 WQ000001-

14 0517 060 20 | *Bolt, Treatment (W/L.W, F.W) 4 WQ000001- M6X20
15 0747 801 15 | *Hose, Defroster 1 WQ000001-

16 0517 060 16 |*Bolt, Treatment (W/L.W, F.W) 8 WQ000001- M6X16
17 0820 023 05 | *Grill 2 WQ000001-

18 0690 201 79 | *Plug, Hole 1 WQ000001-

19 D455 384 00 | *Cover 1 WQ000001-
20 D467 266 00 | xPanel, Sponge 1 WQ000001-
21 D467 150 00 | *xPanel, Sponge 1 WQ000001-
22 0690 201 93 | *Plug, Hole 1 WQ000001-
23 D455 416 00 | xCover 1 WQ000001-
24 D467 239 00 | xPanel, Sponge 1 WQ000001-
25 0857 056 05 | xHeater, Car 1 WQ000001-
26 0517 080 20 | *Bolt, Treatment (W/L.W, F.W) 2 WQ000001- M8X20
27 0565 050 12 | *xScrew, Pan Head 8 WQ000001- M5X12
28 0820 023 04 | *Grill 2 WQ000001-
29 0593 050 00 | *xWasher, Flat 8 WQ000001- M5
30 0590 050 00 | *Washer, Lock 8 WQ000001- M5
31 0580 050 00 | *Nut, Hex. 8 WQ000001- M5
32 0910 950 05 | *Grommet 1 WQ000001-
33 4006 581 00 | *Washer, Rubber 4 WQ000001-
34 0910 941 52 | *Grommet 1 WQ000001-
35 D060 321 00 | *Elbow 1 WQ000001-

MODEL : 25VXL

15-5[A]_CAR HEATER ASS’Y (FOR DEFROSTER)

Page 148



[HI CONSTRUCTION MACHINERY LIMITED

08-25V0-150600-1-0

MODEL : 25VXL 15-6_DEFROSTER ASS'Y

Page 149



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X|F385 041 00 | Defroster Ass’y 1 WQ000001-
1 D413 859 00 | xBracket 1 WQ000001-
2 D413 861 00 | *Bracket 1 WQ000001-
3 D467 283 00 | *Panel, Sponge 1 WQ000001-
4 4080 000 09 | *Clamp, Hose 1 WQ000001-
5 0593 100 00 | *Washer, Flat 1 WQ000001- M10
6 0558 100 20 | *Bolt, Treatment 1 WQ000001- g1?x§g
7 0690 202 59 | *Cap 1 WQ000001-
8 D455 484 00 | *Cover 1 WQ000001-
9 4070 574 03 | *Hose, Duct 1 WQ000001- L=1200
10 0565 050 12 | *xScrew, Pan Head 2 WQ000001- M5X12
11 0820 023 07 | *Cover 1 WQ000001-
12 0820 023 06 | *Nozzle, Air 1 WQ000001-

MODEL : 25VXL

15-6_DEFROSTER ASS'Y

Page 150



[HI CONSTRUCTION MACHINERY LIMITED

wpn BF
DETAIL

25 24 37
24-1
. ForA-DChange o FormBChenge
08-25VL-150700-1-0
MODEL : 25VXL 15-7_NAME PLATE ASS'Y (FOR FRENCH)

Page 151



[HI CONSTRUCTION MACHINERY LIMITED

KEY SU PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .
0| X| F377 514 00 | Plate Ass’y, Name 1 WQ000001-
0-1| X | F377 471 00 |Plate Ass'y, Name 1 WQ000001-
1 D405 511 00 | *Plate, Name (Caution) 2 WQ000001-
2 D406 613 00 | *Plate, Name (IHI) 2 WQ000001-
3 D405 573 00 | *Plate, Name (Lifting 1 WQ000001-
Procedures)
4 4407 974 00 | *Plate, Name (Oil) 1 WQ000001-
5 4447 996 00 | *Plate, Name (Caution) 1 WQ000001-
6| X| D405 091 00 |*Plate, Name (Serial No.) 1 WQ000001-
6-1 0497 035 00 | xScrew, Drive 4 WQ000001- d=
7| X | D405 097 00 | *Plate, Name (New Machine) 1 WQ000001-
8| | D405 575 00 | *Plate, Name (Caution) 1 Q000001-
9 4448 687 00 | *Plate, Name (Spare Port 1 ¥Q000001-
Change5
10 D405 505 00 | *Plate, Name (Caution) 2 WQ000001-
11 4448 542 00 | *Plate, Name (Transport Fix) 1 WQ000001-
12 4448 420 00 | *Plate, Name (IHI) 1 WQ000001-
13 D407 442 00 | *Plate, Name (Model) 2 WQ000001-
14 D405 504 00 | *Plate, Name (Caution) 1 WQ000001-
15 D405 465 00 | *Plate, Name (IHI) 1 WQ000001-
16 D405 507 00 | *Plate, Name (Safety Swing) 1 WQ000001-
17 D405 503 00 | *Plate, Name (Caution) 1 WQ000001-
18 4406 710 00 | *Plate, Name (Anti-Freezing 1 WQ000001-
Solution)
19 4447 999 00 | *Plate, Name (0il Check) 1 WQ000001-
20 D405 674 00 | *xPlate, Name (Caution) 1 WQ000001-
21 D405 675 00 | *xPlate, Name (Caution) 1 WQ000001-
22 D406 036 00 | *Plate, Name (Boom Lowering) 1 WQ000001-
23 4449 332 00 | *Plate, Name (Fuse) 1 WQ000001-
24 D406 622 00 | *Plate, Name (Control A) 1 WQ000001-
24-1 D406 623 00 | *Plate, Name (Control B) 1 WQ000001-
24-2 D406 624 00 | *Plate, Name (Control C) 1 WQ000001-
24-3 D406 625 00 | *xPlate, Name (Control D) 1 WQ000001-
25 D406 630 00 | *Plate, Name (Blade, Pedal) 1 WQ000001-
26 D406 832 00 | *Plate, Name (Engine Daily 1 WQ000001-
Check)
27 4448 002 00 | *Plate, Name (Spare Pedal) 1 WQ000001-
28 D405 510 00 | *Plate, Name (Caution) 1 WQ000001-
29 4406 714 00 | *Plate, Name (Safety Works) 1 WQ000001-
30 D405 359 00 | *Plate, Name (Caution) 1 WQ000001-
31 D405 508 00 | *Plate, Name (Caution) 1 WQ000001-
32 D405 506 00 | *xPlate, Name (Caution) 1 WQ000001-
33 D406 902 00 | *Plate, Name (Lub. Chart) 1 WQ000001-
34 4447 993 00 | *Plate, Name (Shoe Tension) 1 WQ000001-
35 D405 468 00 | *Plate, Name (Lever, Shift 1 WQ000001-
Pattern)

MODEL : 25VXL

15-7_NAME PLATE ASS'Y (FOR FRENCH)

Page 152



[HI CONSTRUCTION MACHINERY LIMITED

hEY |§U PART No. DESCRIPTION Q'TY | CHAN SERIAL No. REMARKS
o. . .

36 D406 628 00 | *Plate, Name (Control A-D) 1 WQ000001-

37 D406 360 00 | *xPlate, Name (A, B Change) 1 WQ000001-

38 D406 918 00 | *Plate, Name (Reflector) 2 WQ000001-

39 D407 249 00 | *Plate, Name (IHI) 1 WQ000001-

40 D406 362 00 | *Plate, Name (Noise 93) 1 WQ000001-

41 D406 783 00 | *Plate, Name (Environment) 1 WQ000001-

MODEL : 25VXL 15-7_NAME PLATE ASS'Y (FOR FRENCH)

Page 153



[Memo]



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 | ltem
Barrel, Cylinder skekoksiokokskokek 32 19
Bear ing kokskokokstokkk 32 38
Bear ing orskokokstokkk 32 41
Body sokrkckokokkk 32 39
Casing kkckokskctokskek 32 8
Col lar skekoskskokokskokk 32 42
Flange keksksrokokskokk 28 8
Holder, Barrel sokrckckokokkk 32 17
Holder, Shoe skekoksiokokskokek 32 16
Housing Sektokiokskokok 28 11
Lower Machine Ass’y skekskokskokskekok 2 0
Pin sokkkokskekekok 32 18
Piston ekkkskokkokk 32 15
Plate, Swash skekoksiokokskokek 32 33
Plate, Valve skekskskokokskokk 32 23
Plug sokkkokskekekok 32 12
Retainer skkckokskctokskok 32 20
Rivet skekokskokokskokek 137 8
Seal 0il kekkkcolorkok 32 40
Shaft, Pinion kekskskokokskokk 32 36
Shoe sokkckckokokkk 32 14
Spool ekkrskokskokk 44 16
Spring kkckokskctokkek 32 11
Spring kekskskokokskokk 32 21
Striker skkskokskctokskok 137 6
Valve, Check skkckokskctokskok 32 9
Wire 032210899 78 20
Wire 032210899 78 26
Bolt, Treatment (W/L.W) 043610035 70 3
Bolt, Treatment (W/L.W) 043610035 72 1
Screw, Tapping 045503008 137 24
Screw, Tapping 045504010 137 76
Screw, Tapping 045504010 137 82
Screw, Tapping 045504010 142 1
Screw, Tapping 045504016 112 13
Screw, Tapping 045504016 142 69
Bolt, Treatment (W/Flange) [045706010 142 35
Bolt, Treatment (W/Flange) [045706016 137] 16
Bolt, Treatment (W/Flange) [045706016 137 62
Bolt, Treatment (W/Flange) |045708012 142 28
Bolt, Treatment (W/Flange) [045708016 74 23
Bolt, Treatment (W/Flange) [045712030 2 15
Bolt, Treatment (W/Flange) [048010020 86 42
Nut, Lock 048250056 1371 121
Washer, Wave 049170008 90 10
Ring, Snap 049350009 39 76
Ring, Snap 049350028 32 22
Ring, Snap 049350062 8 3
Ring, Snhap 049350062 10 3
Ring, Snhap 049350080 6 5
Ring, Snhap 049351020 48 11
Ring, Snap 049351025 62 6
*1 Note

I ndex-1



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Ring, Snap 049351035 28| 23
Ring, Snap 049351055 36 3
Pin, Spring 049460408 48] 35
Pin, Spring 049460608 80 1
Pin, Spring 049460610 48| 21
Pin, Spring 049460810 8 8
Pin, Spring 049460810 44 19
Pin, Spring 049460812 32 6
Pin, Spring 049460922 64| 37
Pin, Spring 049460922 70 23
Pin, Spring 049460926 701 20
Pin, Spring 049460940 130 61
Pin, Spring 049465170 6 1
Pin 049480815 32 32
Screw, Drive 049703500 104| 20-1
Screw, Drive 049703500 152 6-1
Nut, Castle 050930000 116 2
Bolt, Treatment 051305010 721 21
Bolt, Treatment 051306016 70 8
Bolt, Treatment 051308020 70 14
Bolt, Treatment 051308025 64 6
Bolt, Treatment 051308025 64 30
Bolt, Hex. 051308070 82| 31
Bolt, Treatment 051310016 116 26
Bolt, Treatment 051310020 46 14
Bolt, Treatment 051310025 74 53
Bolt, Treatment 051310025 80 6
Bolt, Treatment 051310025 124 23
Bolt, Treatment 051310030 122 9
Bolt, Treatment 051310035 4 22
Bolt, Treatment 051312020 134 1
Bolt, Treatment 051312025 120 8
Bolt, Treatment 051312030 14 17
Bolt, Treatment 051312030 80 12
Bolt, Treatment 051312035 116 16
Bolt, Treatment 051410025 12 14
Bolt, Treatment 051410025 116 8
Bolt, Treatment 051410090 116 30
Bolt, Treatment 051412030 126 7
Bolt, Treatment 051412080 116] 47
Bolt, Treatment 051412110 116 45
Bolt, Treatment (W/L.W, 051706012 82 35
F.W)
Bolt, Treatment (W/L.W, 051706012 112] 36
F.W)
Bolt, Treatment (W/L.W, 051706016 64 9
F.W)
Bolt, Treatment (W/L.W, 051706016 66| 22
F.W)
Bolt, Treatment (W/L.W, 051706016 66 43
F.W)
Bolt, Treatment (W/L.W, 051706016 740 11

*1 Note

[ ndex-2



ALPHABET | CAL

| NDEX

Parts Name P/N Page *1 [tem
F.W)
Bolt, Treatment (W/L.W, 051706016 142 71
EéYi, Treatment (W/L.W, 051706016 148 16
EOYi Treatment (W/L.W. F.W) [051706016 14| 22
Bolt, Treatment (W/L.W, 051706020 148 14
EéYi, Treatment (W/L.W, 051708012 2 4
Eo\ri Treatment (WL.W, 051708016 61 28
ESYI, Treatment (W/L.W, 051708016 66 56
EéYi, Treatment (W/L.W, 051708016 74 30
EéYi, Treatment (W/L.W, 051708016 90| 14
EéYi, Treatment (W/L.W, 051708020 66 12
EéYi, Treatment (W/L.W, 051708020 82| 38
EéYi, Treatment (W/L.W, 051708020 86 7
EéYi, Treatment (W/L.W, 051708020 90 37
ESY%, Treatment (W/L.W, 051708020 112 29
EéYi, Treatment (W/L.W, 051708020 134 12
EéYi, Treatment (W/L.W, 051708020 148 26
EéYi, Treatment(W/L.W, F.W) [051708020 146 19
Bolt, Treatment (W/L.W, 051708025 66 18
Eoﬁ Treatment (W/L.W, 051708025 78 1
EéYi, Treatment (W/L.W, 051708025 90 41
EéYi, Treatment (W/L.W, 051708025 130 48
ESYi, Treatment (W/L.W, 051708030 90 42
EéYi, Treatment (W/L.W, 051708030 108 29
EéYi, Treatment (W/L.W, 051708035 90 44
EéYi, Treatment (W/L.W, 051708040 90 43
Eﬁ Treatment (WL.W, 051710020 18] 29
EAY?, Treatment (W/L.W, 051810016 78 9
F.W)
*1 Note

I ndex-3



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Bolt, Treatment (W/L.W, 051810020 2 7
EéYi, Treatment (W/L.W, 051810020 18] 14
EéYi, Treatment (W/L.W, 051810020 18 34
EéYi, Treatment (W/L.W, 051810020 64 38
EéYi, Treatment (W/L.W, 051810020 72 18
EOYi Treatment (WL.W, |051810020 7 BRE
Eoﬁ Treatment (WL.W, 051810020 ZE
EéYi, Treatment (W/L.W, 051810020 78 2
EéYi, Treatment (W/L.W, 051810020 86 1
EéYi, Treatment (W/L.W, 051810020 90 7
EéYi, Treatment (W/L.W, 051810020 108 33
Eévi, Treatment (W/L.W, 051810020 126 1
EéYi, Treatment (W/L.W, 051810020 130 32
EéYi, Treatment (W/L.W, 051810025 66 52
EéYi, Treatment (W/L.W, 051810025 70 22
EéYi, Treatment (W/L.W, 051810025 86 4
EéYi, Treatment (W/L.W, 051810025 90 56
EéYi, Treatment (W/L.W, 051810025 98 22
EéYi, Treatment (W/L.W, 051810025 108 16
EéYi, Treatment (W/L.W, 051810025 130 39
Eo\:li Treatment (WL.W,  |051810025 137 104
EéYi, Treatment (W/L.W, 051810025 100 6
F.W) (W/Suspension)
Bolt, Treatment (W/L.W, 051810030 82 5
EéYi, Treatment (W/L.W, 051810030 82 27
EéYi, Treatment (W/L.W, 051810030 108 41
EéYi, Treatment (W/L.W, 051810030 130] 31
EéYi, Treatment (W/L.W, 051810035 14 4

*1 Note

I ndex—4



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
F.W)
Bolt, Treatment (W/L.W, 051810040 86| 38
F.W)
Bolt, Treatment (W/L.W, 051810040 130 30
F.W)
Bolt, Treatment (W/L.W, 051812020 108 44
F.W)
Bolt, Treatment (W/L.W, 051812025 82 7
F.W)
Bolt, Treatment (W/L.W, 051812025 116] 24
F.W)
Bolt, Treatment (W/L.W, 051812030 14 3
F.W)
Bolt, Treatment (W/L.W, 051812040 46 9
F.W)
Bolt, Treatment (W/L.W) 051906012 66| 23
Bolt, Treatment (W/L.W) 051906016 64| 31
Bolt, Treatment (W/L.W) 051906025 24 19
Bolt, Treatment (W/L.W) 051908016 70 11
Bolt, Treatment (W/L.W) 051908016 74 36
Bolt, Treatment (W/L.W) 051908016 130 40
Bolt, Treatment (W/L.W) 051908020 108 18
Bolt, Treatment (W/L.W) 051908030 36 1
Bolt, Treatment (W/L.W) 052010016 24 35
Bolt, Treatment (W/L.W) 052010020 24] 36
Bolt, Treatment (W/L.W) 052010035 124 2
Bolt, Treatment (W/L.W) 052010040 64 23
Bolt, Treatment (W/L.W) 052010050 124] 22
Bolt, Treatment (W/L.W) 052010050 130 15
Bolt, Treatment (W/L.W) 052010060 130 20
Nut, Hex.(W/F.W) 052106000 108 7
Nut, Hex.(W/F.W) 052106000 108 32
Nut, Hex. (W/F.W) 052108000 100 3
Nut, Hex.(W/F.W) 052108000 78 4
Nut, Hex. (W/F.W) 052410000 78] 16
Nut, Hex. (W/F.W) 052410000 82| 23
Nut, Hex. (W/F.W) 052410000 108 6
Nut, Hex.(W/F.W) 052410000 24 5
Nut, Treatment 052908000 64 5
Nut, Treatment 052908000 64 36
Nut, Treatment 052908000 70 15
Nut, Treatment 053510000 116 29
Nut, Treatment 053510000 120 11
Nut, Treatment 053512000 2 19
Nut, Treatment 053512000 10 9
Nut, Treatment 053512000 116] 46
Nut, Hex. 054406000 108 31
Nut, Hex. 054406000 130] 54
Nut, Hex. 054408000 64 17
Nut, Hex. 054408000 66 10
Nut, Hex. 054408000 66| 47
Nut, Hex. 054408000 130 44
*1 Note

I ndex-5



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Nut, Half 054914000 64 2
Bolt, Hex. 055005012 112 24
Bolt, Hex. 055006010 112 39
Bolt, Hex. 055006012 112 16
Bolt, Hex. 055006016 112 17
Bolt, Hex. 055010020 108 22
Bolt, Hex. 055010030 90 21
Bolt, Hex.(Full-Thread) 055108030 72 12
Bolt, Hex.(Full-Thread) 055108035 64 12
Bolt, Hex.(Full-Thread) 055116110 137] 94
Bolt, Hex. 055206025 130 63
Bolt, Hex. 055208020 66| 48
Bolt, Treatment 055508016 137 50
Bolt, Treatment 055508016 137 52
Bolt, Treatment 055508016 142 24
Bolt, Treatment 055508020 142 64
Bolt, Treatment 055508025 137 74
Bolt, Treatment 055510040 66 50
Bolt, Treatment 055512035 2 11
Bolt, Treatment 055512035 16 2
Bolt, Treatment 055512060 14 8
Bolt, Treatment 055512070 14 19
Bolt, Treatment 055514040 122 14
Bolt, Treatment 055516030 2 21
Bolt, Treatment 055516030 8 9
Bolt, Treatment 055516030 98 8
Bolt, Treatment 055516040 137 100
Bolt, Treatment 055516050 98 10
Bolt, Treatment 055516060 86 24
Bolt, Treatment 055516060 102 1
Bolt, Treatment 055810020 86 30
Bolt, Treatment 055810020 98 17
Bolt, Treatment 055810020 150 6
Bolt, Treatment 055810025 98 20
Bolt, Treatment 055810080 120 12
Bolt, Treatment 055810150 120 21
Bolt, Treatment 055810170 120 10
Bolt, Treatment 055816030 126 10
Screw, Set 056106006 58 17
Screw, Set 056106007 56 17
Screw, Set 056108008 52 23
Screw, Set 056108008 54 15
Screw, Set 056110010 60 17
Bolt, Socket Head 056204010 48 73
Bolt, Socket Head 056205010 39 26
Bolt, Socket Head 056205018 39 32
Bolt, Socket Head 056206016 137 32
Bolt, Socket Head 056206065 39 81
Bolt, Socket Head 056208025 48 70
Bolt, Socket Head 056208030 48 77
Bolt, Socket Head 056208035 28 42
Bolt, Socket Head 056208035 32 45

*1 Note

I ndex—6



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Bolt, Socket Head 056208035 44 21
Bolt, Socket Head 056210020 48] 50
Bolt, Socket Head 056210025 28| 66
Bolt, Socket Head 056210025 48| 56
Bolt, Socket Head 056210030 80 3
Bolt, Socket Head 056210035 32 28
Bolt, Socket Head 056212030 18 23
Bolt, Socket Head 056212040 48 78
Bolt, Socket Head 056212055 48 79
Screw, Pan Head 056503016 112 10
Screw, Pan Head 056504014 137 21
Screw, Pan Head 056504014 137| 28-1
Screw, Pan Head 056504016 142 77
Screw, Pan Head 056505010 82 1
Screw, Pan Head 056505012 66 13
Screw, Pan Head 056505012 137 26
Screw, Pan Head 056505012 142 10
Screw, Pan Head 056505012 148 27
Screw, Pan Head 056505012 150 10
Screw, Pan Head 056506012 142 12
Screw, Pan Head 056506012 142 13
Screw, Pan Head 056506016 137 57
Screw, Pan Head 056506016 137 79
Screw, Pan Head 056506016 142 7
Screw, Pan Head 056506016 142 81
Screw, Flat Head 056604012 137 14
Screw, Flat Head 056605012 142 39
Screw, Flat Head 056605016 86 12
Screw, Flat Head 056606010 137 72
Screw, Flat Head 056608018 142 67
Screw, Set 056706008 66 1
Screw, Set 056805008 39| 67
Nut, Hex. 058003000 112 11
Nut, Hex. 058005000 86 18
Nut, Hex. 058005000 148 31
Nut, Hex. 058006000 142 51
Nut, Hex. 058008000 39| 97
Nut, Hex. 058008000 72 11
Nut, Hex. 058010000 137 22
Nut, Hex. 058012000 74 45
Nut, Hex. 058012000 137 30
Nut, Hex. 058012000 142 18
Nut, Hex. 058014000 66 25
Nut, Hex. 058016000 4 15
Nut, Hex. 058016000 137] 84
Nut, Hex. (L.H. Screw) 058308000 64 19
Nut, Treatment 058510000 66 36
Nut, Treatment 058514000 122 3
Nut, Treatment 058516000 98| 24
Nut, Castle 058724000 116 37
Washer, Lock 059005000 66 14
Washer, Lock 059005000 82 2

*1 Note

[ ndex-7



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Washer, Lock 059005000 86 17
Washer, Lock 059005000 112 25
Washer, Lock 059005000 148 30
Washer, Lock 059006000 90 18
Washer, Lock 059008000 74 58
Washer, Lock 059008000 82 30
Washer, Lock 059010000 46 13
Washer, Lock 059010000 66 35
Washer, Lock 059010000 80 5
Washer, Lock 059010000 86 31
Washer, Lock 059010000 90 22
Washer, Lock 059010000 98 16
Washer, Lock 059010000 108 23
Washer, Lock 059010000 122 10
Washer, Lock 059012000 2 18
Washer, Lock 059012000 14 16
Washer, Lock 059012000 74 46
Washer, Lock 059012000 120 7
Washer, Lock 059012000 134 2
Washer, Lock 059016000 137 85
Washer, Conical Spring 059108000 130 55
Washer, Conical Spring 059112000 72 14
Washer, Flat 059304000 39 45
Washer, Flat 059304000 48 72
Washer, Flat 059305000 66 15
Washer, Flat 059305000 112 26
Washer, Flat 059305000 148 29
Washer, Flat 059306000 72 19
Washer, Flat 059306000 142 36
Washer, Flat 059308000 66 9
Washer, Flat 059308000 82 29
Washer, Flat 059308000 90 9
Washer, Flat 059308000 130 45
Washer, Flat 059308000 137 49
Washer, Flat 059308000 137 53
Washer, Flat 059310000 86 32
Washer, Flat 059310000 90 23
Washer, Flat 059310000 98 15
Washer, Flat 059310000 108 26
Washer, Flat 059310000 130 16
Washer, Flat 059310000 150 5
Washer, Flat 059316000 137 86
Washer, Flat 059406000 66 32
Washer, Flat 059406000 112 3
Washer, Flat 059408000 66 34
Washer, Flat 059408000 112 20
Washer, Treatment 059506000 137 31
Washer, Treatment 059506000 142 47
Washer, Treatment 059508000 137 73
Washer, Treatment 059508000 142 23
Washer, Treatment 059508000 142 65
Washer, Treatment 059510000 4 21
*1 Note

I ndex-8



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Washer, Treatment 059510000 12 13
Washer, Treatment 059510000 74 48
Washer, Treatment 059510000 124] 24
Washer, Treatment 059512000 2 12
Washer, Treatment 059512000 10 8
Washer, Treatment 059512000 12 5
Washer, Treatment 059512000 14 18
Washer, Treatment 059512000 16 3
Washer, Treatment 059512000 80 11
Washer, Treatment 059516000 2 20
Washer, Treatment 059516000 8 10
Washer, Treatment 059516000 86 25
Washer, Treatment 059516000 98 9
Washer, Treatment 059516000 102 2
Washer, Treatment 059516000 137] 101
Washer, Lock 059606000 66 31
Washer, Lock 059606000 112 2
Pin, Cotter 059901015 64 15
Pin, Cotter 059901015 70 24
Pin, Cotter 059901015 72 7
Pin, Cotter 059901015 90 8
Pin, Cotter 059901015 130 70
Pin, Cotter 059905050 116 51
Pin, Cotter 059906050 116 1
Bearing, Swing 0605428UA 14 9
Block, Pillow 060570620 64 10
Ball, Steel 060901010 28 12
Ball, Steel 060901010 39] 68
Ball, Steel 060901010 56 16
Ball, Steel 060901010 58 16
Ball, Steel 060901610 60 16
Bushing 061811610 64| 33
Bushing 061811615 66 38
Bushing 061811625 70 16
Bushing 061812015 64 7
Bushing 061812015 70 6
Bushing 061812015 72 10
Bushing 061812020 66 39
Bushing 061812020 130 59
Bushing 061813525 56 11
Bear ing 063060070 10 4
Bearing 063062010 32 7
Bearing 063062044 32 30
Bear ing 063062060 8 4
Bearing, Ball 063063070 6 6
Adapter, Tooth 065000116 122 2
Tooth 065000204 122 8
Pin, Lock 065000303 122 7
Pin, Rubber 065000402 122 6
End, Rod 065105106 70 9
End, Rod 065105106 130 53
Coupling Ass’y 0651454UA 80 2

*1 Note

I ndex-9



ALPHABET | CAL

| NDEX

Parts Name P/N Page *1 [tem
Coupling Ass'y 0651480UA 80| 0-1
Stay, Dumper 0652253UA 66 45
Stay, Dumper 0652258UA 90| 48
Hook 0652755UA 122 16
Shoe, Rubber Crawler 0654102UA 2 1
Rail Kit, Adjusting 065550721 100 1-3
Rail, Slide 065550722 100 1-2
Belt Kit, Seat 065550743 100 1-1
Seat, Operator 0655507UA 100 1
(W/Suspension)

Cushion 0655532UA 66 6
Cap 066850702 74 16-2
Seat 066850731 74 20
Hose 066850732 74 19
Hose 066850733 74 22
Plug, Drain 066850735 74 21
Radiator 066850791 74| 16-1
Cooler Ass’y, Oil 066857111 74 17
Radiator Ass'y 0668571UA 74 16
Guard, Fan 0668572UA 74 28
Element Ass’y (lnner) 067611090 78] 6-3
Engine Ass’y 0676150UA 74 42
Hinge 069001619 90 45
Clamp, Hose 069007412 74 31
Clip 069007414 74 18
Clamp, Hose 069007420 146 3
Clamp, Hose 069007420 148 3
Clamp, Hose 069007440 74 39
Clamp, Hose 069007810 18 3
Clamp, Hose 069007811 78 11
Clamp, Hose 069007812 78 7
Clamp, Hose 069008162 82 15
Clamp, Hose 069008162 82 17
Clip 069008189 108 27
Clamp, Hose 069008190 82 41
Clamp, Hose 069008191 74 57
Bracket 069008192 108 25
Clamp 069008201 108 43
Clamp, Hose 069008925 78 24
Band 069008935 78 5
Cap 069020098 14 2
Plug, Hole 069020106 86 28
Plug, Hole 069020106 90 1
Plug, Hole 069020106 137] 95
Plug, Hole (For Short 069020106 66 54
Lever)

Plug 069020108 120 6
Plug, Hole 069020108 98 5
Plug 069020109 2 5
Plug, Hole 069020110 112 4
Plug 069020111 2 9
Plug, Hole 069020111 102 3
*1 Note

Index-10



ALPHABET | CAL

| NDEX

Parts Name P/N Page *1 [tem
Plug, Hole 069020111 137 103
Fasteners 069020132 86 16
Cover 069020139 142 15
Plug, Hole 069020179 148 18
Plug, Hole 069020193 146 15
Plug, Hole 069020193 148 22
Cap 069020194 112 6
Nozzle 069020235 142 2
Clamp 069020243 90 17
Snap 069020249 142 43
Pad, Rubber 069020250 137 33
Pad, Rubber 069020250 142 20
Hanger 069020251 137 15
Stopper 069020253 137 80
Pad, Rubber 069020254 137 48
Cap 069020259 86 29
Cap 069020259 98 18
Cap 069020259 150 7
Snap 069020265 142 41
Cap 069020297 98 7
Pocket (W/Suspension) 069020299 100 7
Holder, Cup 069020305 142 82
Antenna 069020306 137 28
Handle 069021077 142 52
Striker 069022053 137 61
Striker 069022054 137 36
Key 069022055 142 56
Striker 069022056 142 29
Striker 069022061 142 66
Lock Ass’y 069022062 142 46
Lock 069022063 137 51
Lock Ass'y 069022078 90 6
Grip 069028335 70 1
Grip 069028355 72 2
Grip 069028362 66 26
Grip 069028372 64 1
Boot 069029115 130 51
Boot 069029117 66 4
Cable, Control 069051088 72 6
Lock Ass’y 069101704 137 5
Sash 069103401 137 2
Glass (Front) 069103402 1371 10
Glass (Rear) 069103403 137 4
Run, Glass 069103406 137 3
Run, Glass 069103407 137 9
Channel 069103408 137 11
Sash Ass’y 0691034UA 137 1
Asy Tray 069990115 137 75
Insert 070740300 82 14
Elbow 071010098 22 14
Elbow 071010098 124 31
Elbow, 45 071010304 130 23
*1 Note

Index-11



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Connector 071010627 14 11
Connector 071010627 120 1
Elbow 071010727 14 13
Elbow 071010727 120 3
Elbow, Reducer 071011332 18| 26
Elbow, Reducer 071011332 128 6
Elbow, Reducer 071011332 128 9
Elbow 071011333 18| 25
Elbow 071011343 22 19
Elbow, 45 071011433 128 12
Elbow, 45(Reducer) 071011434 12 2
Elbow 0710116UA 130 69
Elbow 071011719 130] 64
Elbow, 45 071012100 24 32
Elbow 071012200 20 6
Elbow 071012200 20 15
Elbow 071012200 24 34
Adapter 071012202 124] 29
Elbow 071012202 20 13
Elbow 071012202 20 24
Plug 071020014 28 1
Plug 071020014 36 14
Plug 071020101 6 8
Plug 071020101 8 5
Plug 071020101 28 13
Plug 071020101 36 13
Plug 071020104 62 7
Plug 071020702 80 10
Nipple 071060104 130 22
Tee 071070102 24 45
Tee 071070702 12 12
Tee 071071304 18 19
Tee 071071309 24 47
Adapter 071140202 12 16
Adapter 071231030 22 1
Adapter 071231030 24| 44
Adapter 071231031 20 19
Adapter 071231031 124 12
Adapter 071231031 124] 30
Adapter 071231031 128 11
Elbow, 45 071231042 22 16
Elbow, 45 071231042 130 25
Elbow, 45 071231043 130 33
Elbow, 45 071231044 18] 32
Elbow 071231050 18 11
Elbow 071231050 24 1
Elbow 071231051 20 22
Elbow 071231052 22 17
Elbow 071231052 130 38
Elbow 071231053 130 37
Adapter, Reducer 071231132 130 66
Elbow, 45(Reducer) 071231163 130 19

*1 Note

Index-12



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Adapter, Reducer 071231230 22 13
Elbow, Reducer 071231252 130 43
Elbow 071231814 18 8
Sleeve 071310002 14] 11-1
Sleeve 071310002 14] 13-1
Sleeve 071310002 120 1-1
Sleeve 071310002 120f 3-1
Joint, Pipe 071330029 18 7
Hub 071342902 36 5
Cover 071342904 36 2
Seal, Dust 071342913 36 12
Shaft 071342919 36 6
Seal, Kit 071342991 36 7
Joint Ass’y, Rotary 0713429UA 12 7
Joint Ass’'y, Rotary 0713429UA 36 0
Adapter 071370002 12 17
Adapter 071370003 20 17
Adapter 071370003 20 18
Adapter 071370004 12 19
Adapter 071370070 24 21
Adapter 071370071 20 14
Adapter 071370071 124 27
Adapter 071370077 22 15
Adapter, Reducer 071370077 128 5
Adapter, Reducer 071370077 128 8
Adapter, Reducer 071370219 20 23
Connector 071370403 130 67
E [bow 0719804UA 12 10
Valve, Stop 072410708 82 13
Nipple, Grease 072811115 14 7
Nipple, Grease 072811115 52 3
Nipple, Grease 072811115 52 31
Nipple, Grease 072811115 54 3
Nipple, Grease 072811115 56 3
Nipple, Grease 072811115 58 3
Nipple, Grease 072811115 58 19
Nipple, Grease 072811115 60 24
Nipple, Grease 072811115 116 13
Nipple, Grease 072811115 120 18
Nipple, Grease 072811155 60 2
Nipple, Grease 072811155 126 13
Nipple, Grease 072811165 54 24
Nipple, Grease 072811165 56 19
Nipple, Grease 072811165 120 14
Valve 072991035 146 2
Valve 072991035 148 2
Cap 072991059 82 10
Strainer 072991060 82 11
Filter, Air 0745130UA 148 12
Hose, Defroster 074780115 148 15
Breather, Air 075005003 48 75
Valve Ass’y, Relief 075005095 48 66

*1 Note

Index-13



ALPHABET | CAL

| NDEX

Parts Name P/N Page *1 [tem
Plug 075029535 48| 74
Guide 075031422 48| 53
Ring, Square 075031424 48 49
Ring, O 075031425 48| 54
Gear 075031429 48| 58
Element, Filter 075104603 48 68
Side Plate Ass’y 075109502 48| 46
Ring, Square 075109503 48| 51
Ball, Steel 075190125 52 22
Ball, Steel 075190125 54 14
Seat, Spring 075196003 28| 68
Screw, Adjust 075204714 48 22
Plug 075205432 28 45
Ring Ass’y, Seal 075218424 60 14
Bushing 075224021 52 30
Bushing 075236017 56 2
Bushing 075236017 56 20
Bushing 075239302 58 2
Bushing 075239322 58| 20
Ring, U 075239605 56 9
Ring, U 075275605 60 9
Ring, U 075276505 52 9
Ring, U 075276505 54 9
Ring Ass’y, Seal 075277513 58 14
Ring Ass'y, Seal 075292807 52 20
Ring Ass’y, Seal 075292807 54 12
Head, Cylinder 075294903 56 10
Piston 075294905 56 15
Ring, Slide 075294906 56 13
Ring Ass’y, Seal 075294907 56 14
Piston Ass’y 075294993 56 12
Valve, Check 0753205UA 18 5
Valve, Check 0753265UA 4 5
Pin 075356353 28 81
Spring 075356359 28 71
Plug 075357119 48| 82
Plug 075357119 48| 87
Plug 075357131 48] 39
Plug 075357131 48| 80
Plate, Thrust 075376410 28 20
Screw, Flat Head 075376411 28 21
Wire 075376424 28 28
Plug 075376425 28 75
Plug 075376449 28 80
Olifice 075376451 28 76
Plug 075376453 28 33
Plug 075376453 28| 64
Pin 075379511 28 5
Orifice 075421623 48| 42
Kit, Seal 075480191 62| 0-1
Manifold 0754803UA 130 42
Manifold Ass’y 0754803UA 62 0

*1 Note

Index-14



ALPHABET | CAL

| NDEX

Parts Name P/N Page *1 [tem
Cock 0754804UA 130 21
Cartridge Ass'y 075514203 46 4-1
Strainer, Suction 0755179UA 46 10
Washer, Thrust 075582108 36 4
Valve 075601701 39 57
Retainer, Valve 075601702 39 58
Spring 075601703 39 59
Plug 075601704 39 55
Valve Ass’y, Overload 075601788 39(102-1
Relief
Valve Ass’y, Overload 075601791 391 100
Relief
Joint 075630307 44 7
Kit, Seal 075630391 44 1
Valve, Check 075634802 39 17
Spring 075634803 39 15
Retainer, Valve 075634804 39 16
Ring, O 075634805 39 21
Retainer, Spring 075634807 39 22
Spring 075634808 39 23
Spring 075634808 39| 40
Spring 075634808 39 23
Spring 075634808 39] 40
Seat, Spring 075634809 39 25
End, Spool 075634810 39 19
Wiper, Dust 075634812 39 29
Retainer, Seal 075634813 39 28
Retainer, Spring 075634814 39 31
Spring 075634815 39 35
VEnd, Spool 075634816 39 30
Cover, Spring 075634817 39 34
Valve, Check 075634818 39 36
Spring 075634819 39 38
Retainer, Valve 075634820 39 37
Plug 075634826 39| 61
Spring 075634828 39] 60
Plug Ass’'y, Relief 075634881 39| 102
Valve Ass'’y, 075634883 39 99
Anti-Cavitation
Valve Ass’y, Overload 075634998 39(102-2
Relief
Plug 075637501 39] 63
Ball, Steel 075654710 39 73
Seal 075661113 44 2
Washer, Seal 075673503 44 5
Plug 075673509 44 11
Washer 075673515 44 15
Nut, Adjusting 075673621 44 6
Rod, Push 075674411 44 9
Ring, O 075678010 48| 67
Retainer, Valve 075692711 39 52
Retainer, Valve 075692711 39 66

*1 Note

Index-15



ALPHABET | CAL

| NDEX

Parts Name P/N Page *1 [tem
Retainer, Ball 075692735 39 75
Plug 075694202 39 71
Ring, 0 075698428 39 56
Filter 075761820 32 29
Shaft 075769817 28 55
Seat, Spring 075769822 28 51
Ring, Snap 075769825 28| 48
Pin 075769826 28| 52
Holder, Retainer 075769827 28 53
Plate, Valve 075769832 28 3
Bearing 075774001 28 10
Bearing 075774012 28| 57
Bear ing 075774014 28 2
Plug 075774017 28 73
Spool 075774019 28 77
Valve, Check 075778503 28| 38
Spring 075778504 28| 39
Plug 075778505 28] 4
Plug 075778506 28 43
Spring 075779001 28 78
Seal, Floating 075779102 28 9
Seal, Cushion 075869719 54 18
Ring, Snap 075869720 54 17
Stopper 075869721 54 19
Ring, Wiper 075869809 60 5
Block, Cylinder 075869821 28| 47
Spring 075869823 28| 50
Washer 075869824 28| 49
Ring, Wiper 075885706 56 5
Ring, Wiper 075885802 52 5
Ring, Wiper 075885802 54 5
Kit, Seal 075887591 56 4
Valve Ass'y 0759114UA 46 4-2
Filter Ass'y, Return 0759115UA 46 4
Ring, 0 (017-70B) 076021017 48] 91
Ring, O 076031017 39 70
Ring, O 076031211 46 6
Ring, O 076031225 18] 21
Ring, O 076031226 39| 98
Ring, O 076031908 20 21
Ring, 0 (P6-70B) 076061006 39 93
Ring, 0 (P6-70B) 076061006 39 69
Ring, 0 (P12-70B) 076061014 39 27
Ring, 0 (P18-70B) 076061019 39 92
Ring, 0 (P30-70B) 076061032 48 19
Ring, O 076061575 36 8
Ring, 0 (G90-70B) 076061590 48| 44
Ring, 0 (G120-70B) 076061620 28 4
Ring, O 076071006 48] 55
Ring, O 076071007 28 6
Ring, O 076071008 28| 44
Ring, O 076071008 39 47
*1 Note

Index-16



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Ring, O 076071008 39 74
Ring, O 076071009 39 95
Ring, O 076071009 48 63
Ring, O 076071010 28 72
Ring, O 076071010 39 94
Ring, O 076071012 12 9
Ring, O 076071012 18 20
Ring, O 076071012 20 7
Ring, O 076071012 24 25
Ring, O 076071012 28 34
Ring, O 076071012 28 65
Ring, O 076071012 32 10
Ring, O 076071012 39 18
Ring, O 076071014 28 36
Ring, O 076071016 12 3
Ring, O 076071016 18 24
Ring, O 076071016 20 8
Ring, O 076071016 20 25
Ring, O 076071016 22 12
Ring, O 076071016 28 40
Ring, O 076071016 28 79
Ring, O 076071016 32 27
Ring, O 076071016 39| 99-1
Ring, O 076071016 39/100-1
Ring, O 076071016 39|101-1
Ring, O 076071016 39[102-3
Ring, O 076071016 39[103-1
Ring, O 076071016 39|104-1
Ring, O 076071016 39 53
Ring, O 076071016 39 65
Ring, O 076071016 39| 99-1
Ring, O 076071016 39/100-1
Ring, O 076071016 39/101-1
Ring, O 076071016 39[102-3
Ring, O 076071016 39[103-1
Ring, O 076071016 39|104-1
Ring, O 076071016 48 84
Ring, O 076071016 124 28
Ring, O 076071016 128 7
Ring, O 076071016 128 13
Ring, O 076071016 130 68
Ring, O 076071017 48 62
Ring, O 076071019 12 20
Ring, O 076071019 18 28
Ring, O 076071019 22 10
Ring, O 076071019 39 80
Ring, O 076071020 44 3
Ring, O 076071022 32 25
Ring, O 076071023 52 25
Ring, O 076071023 54 26
Ring, O 076071023 60 22
Ring, O 076071025 39 64

*1 Note

Index-17



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Ring, O 076071025 62 3
Ring, O 076071025 130 65
Ring, O 076071030 18] 30
Ring, O 076071030 28| 63
Ring, O 076071032 62 2
Ring, O 076071042 4 2
Ring, O 076071045 46 3
Ring, O 076071060 36 10
Ring, O 076071125 46 11
Ring, O 076071530 62 5
Ring, O 076071555 56 8
Ring, 0 076071560 56 6
Ring, O 076071560 58 8
Ring, O 076071565 52 8
Ring, O 076071565 54 8
Ring, 0 076071565 58 6
Ring, O 076071570 52 6
Ring, O 076071570 54 6
Ring, O 076071595 60 8
Ring, O 076071600 60 6
Ring, O 076071610 32 3
Ring, O 076071625 32 2
Ring, O 076071635 32 44
Ring, O 076071640 32 5
Ring, 0 076071655 28| 29
Seal, Oi 076114243 80 8
Seal 076169023 10 2
Seal 076173012 8 2
Seal 076173140 6 4
Ring, Back-up 076212016 32 26
Ring, Back-up 076212025 62 4
Ring, Back-up 076212032 62 1
Ring, Back-up 076212042 4 3
Ring, Back-up 076213555 56 7
Seal, Dust 076503327 116 9
Seal, Dust 076503329 126 11
Seal, Dust 076503333 116 49
Seal, Dust 076503338 116 50
Hose, Radiator 077555095 740 M
Hose, Radiator 077555096 74 40
Tube, Synflex 077900088 14 12
Tube, Synflex 077900088 120 2
Hose 077900297 74 33
Hose, Air Cleaner 077900329 78 14
Hose 077900381 78 8
Hose 077900413 78 18
Hose, Air Cleaner 077900448 78 13
Plate 078002113 48 16
Bolt, Socket Head 078002114 48 17
Plate 078002115 48| 37
Key 078002202 48] 69
Coupl ing 078002206 48| 45
*1 Note

Index-18



ALPHABET | CAL

| NDEX

Parts Name P/N Page *1 [tem
Plug 078002210 48| 81
Shaft 078003701 48 1
Ring 078003702 48 5
Shim 078003703 48 4
Shim 078003704 48 12
Pin, Dowel 078003713 48 32
Packing 078003714 48| 41
Bearing 078003715 48 13
Seat, Spring 078003718 48 7
Seat, Spring 078003719 48 14
Cover 078003720 48 76
Spring 078003721 48 9
Guide 078003723 48 10
Shim 078003724 48 18
Shim 078003725 48| 18-1
Shim 078003726 48| 18-2
Seal, Oil 078003727 48 2
Bear ing 078003728 48 3
Piston 078003729 48| 64
Spring, Conical 078003731 48 27
Piece, Distance 078003732 48 65
Guide 078003733 48| 29
Shim 078003736 48| 24
Shim 078003737 48| 24-1
Shim 078003738 48| 24-2
Piece, Distance 078003739 48 25
Ring, Snhap 078003740 48| 28
Shim 078003741 48| 61
Shim 078003742 48| 61-1
Shim 078003743 48| 61-2
Gear 078003744 48 15
Plate 078003745 48| 20
Pump Ass’y, Gear 078003792 48| 43
Spring 078007301 48 8
Plate, Port 078007302 48] 36
Plate, Control 078007303 48| 31
Nut, Hex. 078007304 48| 23
Housing 078007305 48| 57
Cover 078007306 48| 52
Gear 078007307 48| 47
Plate 078007308 48| 48
Housing 078007309 48| 26
Pin 078007310 48| 60
Sleeve 078007311 48] 59
Case 078007312 48| 38
Ring, O 078007313 48| 40
Body 078007314 48] 90
Spool 078007315 48| 85
Spool 078007316 48| 89
Spring 078007317 48 86
Solenoid Ass’y 078007318 48[ 83
Solenoid Ass'’y 078007319 48 88

*1 Note

Index-19



ALPHABET | CAL

| NDEX

Parts Name P/N Page *1 [tem
Cover 078007320 48| 34
Band 078007321 48| 33
Clamp 078007322 48 71
Plate Ass’y Swash 078007391 48 6
Rotary Ass’y 078007392 48 30
Pump Ass’y, Oil 0780073UA 48 0
Pump Ass’y, Oil 0780073UA 80 7
Plug 078110001 28 15
Gear, Planetary (B) 078110002 28] 17
Bear ing 078110003 28 18
Race, Inner 078110004 28 19
Washer, Thrust 078110005 28 16
Gear, Sun 078110006 28 22
Bear ing 078110009 28 31
Race, Inner 078110010 28 32
Plate, Thrust 078110012 28 27
Plate, Thrust 078110013 28| 27-1
Plate, Thrust 078110014 28| 27-2
Cover 078110015 28 30
Seal, Oil 078110016 28| 58
Ball, Steel 078110018 28| 59
Plate, Retainer 078110019 28| 54
Piston Ass’y 078110020 28| 46-1
Block Ass’y, Cylinder 078110094 28 46
Holder 078117301 28| 25
Gear, Planetary (A) 078117302 28 24
Gear, Drive 078117303 28 26
Plate, Base 078117306 28 69
Spring 078117307 28| 67
Cap 078117308 28| 62
Body, Valve 078117309 28| 37
Plug 078117310 28 74
Plate, Swash 078117351 28 56
Reduction Gear Ass’y 078117391 28 7
Valve Ass’y 078117392 28| 35
Spool Ass’y 078117393 28 70
Motor Ass’y, Traction 0781173UA 2 13
Motor Ass’y, Traction 0781173UA 28 0
Nut, Ring 078122901 28 14
Piston Ass’y 078122903 28| 60
Spring 078122904 28[ 61
Ring, Seal 078124801 32 37
Ring 078124802 32 43
Gear Ass’y, Reduction 078124892 32 34
Valve Ass’y, Relief 078124893 32 24
Pinion Ass’y 078124894 32 35
Plate Ass’y, Swash 078124897 32 31
Motor Ass’y 078129791 32 1
Body Ass’y 078129792 32 4
Barrel, Cylinder Ass'y 078129793 32 13
Motor Ass’y, Swing 0781297UA 16 1
Motor Ass’y, Swing 0781297UA 32 0

*1 Note

I ndex-20



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Bushing 078216703 60 3
Bushing 078216703 60 25
Bushing 078228504 52 2
Bushing 078228504 54 2
Bushing 078228504 54 25
Bushing 078228713 58 11
Tube Ass’y, Cylinder 078228801 56 18
Rod Ass’'y, Piston 078228802 56 1
Cylinder Ass’y, Bucket 0782288UA 56 0
Cylinder Ass’y, Bucket 0782288UA 116 18
Ring, Back-up 078236705 58 7
Ring, Slide 078236707 58 13
Bushing 078236713 52 12
Bushing 078236713 54| 22
Head, Cylinder 078236803 52 11
Head, Cylinder 078236803 54 21
Piston 078236804 52 21
Piston 078236804 54 13
Kit, Seal 078236891 52 4
Kit, Seal 078236891 54 4
Piston Ass’y 078236893 52 18
Piston Ass’y 078236893 54 10
Ring, U 078237604 58 9
Ring, Back-up 078239605 52 7
Ring, Back-up 078239605 54 7
Ring, Slide 078239607 52 19
Ring, Slide 078239607 54 11
Head, Cylinder 078239703 60 10
Ring, Back-up 078239704 60 7
Piston 078239705 60 15
Ring, Slide 078239706 60 13
Kit, Seal 078239791 60 4
Piston Ass’y 078239793 60 12
Holder, Pipe 078243121 52 28
Holder, Pipe 078243121 54 29
Holder, Pipe 078243121 60 20
Tube Ass’y, Cylinder 078244501 58 18
Rod Ass’y, Piston 078244502 58 1
Head, Cylinder 078244503 58 10
Ring, Wiper 078244504 58 5
Piston 078244505 58 15
Kit, Seal 078244591 58 4
Piston Ass'y 078244593 58 12
Cylinder Ass’y, Boom Swing |0782445UA 58 0
Cylinder Ass’y, Boom Swing |0782445UA 120 4
Tube Ass’y, Cylinder 078244601 60 23
Rod Ass’y, Piston 078244602 60 1
Bushing 078244603 60 11
Pipe 078244604 60 18
Plug 078244605 52 24
Plug 078244605 54| 27
Plug 078244605 60 21
*1 Note

I ndex-21



ALPHABET | CAL

| NDEX

Parts Name P/N Page *1 [tem
Bolt 078244606 52 27
Bolt 078244606 54| 30
Bolt 078244606 60 19
Cylinder Ass’y, Blade 0782446UA 60 0
Cylinder Ass’y, Blade 0782446UA 126 3
Tube Ass’y, Cylinder 078246401 54 23
Rod Ass’y, Piston 078246402 54 1
Bearing, Cushion 078246403 54| 20
Pipe 078246404 54| 28
Cushion Ass’y 078246494 54 16
Cylinder Ass’y, Arm 0782464UA 54 0
Cylinder Ass’y, Arm 0782464UA 116 4
Tube Ass’y, Cylinder 078246501 52 29
Rod Ass’y, Piston 078246502 52 1
Holder 078246503 52 13
Spacer 078246504 52 16
Seal, Cushion 078246505 52 15
Collar 078246506 52 14
Ring, Back-up 078246507 52 10
Bearing, Cushion 078246508 52 17
Pipe 078246509 52 32
Pipe 078246510 52 26
Cylinder Ass’'y, Boom 0782465UA 52 0
Cylinder Ass’y, Boom 0782465UA 116 31
Cover, Pilot 078361301 39 20
Cover, Pilot 078361302 39 24
Bolt, Socket Head 078361303 39 14
(W/Washer)
Cover, Pilot 078361304 39 39
Cover, Pilot 078361305 39 54
Seal, Oil 078361604 36 9
Ring, Back-up 078361605 36 11
Spring 078363302 39 33
Plug 078363303 39| 48
Cover, Valve Lock 078367802 39 72
Seal, Cap 078367804 39 78
Filter 078367805 39| 89
Spacer 078367806 39] 90
Ring, Snhap 078367807 39 91
Spring, Lock Valve 078367808 39 77
Retainer, Spring 078367809 39 86
Pin 078367810 39| 87
Valve 078367811 39| 85
Guide, Piston 078367812 39| 84
Piston 078367813 39] 83
Piston 078367814 39| 82
Bush, Reducer 078367815 39 79
Block Ass’y 078367893 39 10
Block Ass’'y, Traction 078367894 39 9
(L.H.)
Block Ass’y, Boom Swing 078367898 39 2
Block Ass’'y, Blade 078367995 39 3

*1 Note

I ndex—22



ALPHABET | CAL

| NDEX

Parts Name P/N Page *1 [tem
Block Ass'y, Bucket 078367996 39 13
Block Ass’y, Boom Lock 078367997 39 12
Case, Piston 078369702 39| 43
Ring, O 078369703 39 42
Filter 078369704 39| 46
Piston 078369705 39] 44
Cashing 078370001 44 18
Plate, Port 078370002 44 20
Ring, O 078370003 44 4
Bushing 078370004 44 17
Seat, Spring 078370008 44 12
Spring (For Ports 1&3) 078370010 A4 22
Cam 078370012 44 8
Bolt, Tie 078376401 39] 96
Plug 078376402 39 4
Valve, Check 078376403 39 51
Spring 078376404 39| 49
Retainer, Valve 078376405 39 50
Block 078376406 39| 62
Valve, Lock 078376408 39| 88
Block Ass'y 078376496 39 4
Plate 078377102 44 10
Block Ass’'y, Spare Port 078378891 39 5
Spring 078382603 44 13
Block Ass’y, Boom 078382893 39 11
Valve Ass’y, Relief 078382991 39 101
Spring (For Ports 284) 078386701 44 14
Valve Ass’y, Remote Control |0783867UA 24 20
Valve Ass’y, Remote Control |0783867UA 44 0
Valve Ass’y, Relief 078388191 39| 104
Valve Ass’y, Overload 078388192 39 103
Relief
Block Ass’y, Swing 078388199 39 1
Block Ass’y, Arm 078390791 39 6
Block Ass’'y, Traction 078390792 39 7
(R.H.)
Block Ass'y 078390793 39 8
Valve Ass’y, Control 0783907UA 18 33
Valve Ass’y, Control 0783907UA 39 0
Tube, Spiral 079000004 12 18
Tube, Spiral 079000004 22 3
Grill 082002304 148 28
Grill 082002305 146 10
Grill 082002305 148 17
Nozzle, Air 082002306 150 12
Cover 082002307 150 1
Band, Cable 082006703 108 4
Band, Cable 082006704 124 7
Band, Cable 082006704 146 9
Band, Cable 082006704 148 9
Band, Cable 082006705 82 24
Band, Cable 082006705 108 12
*1 Note

Index-23



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Band, Cable 082006705 130 8
Band, Cable 082006708 74 32
Band, Cable 082006709 12 22
Band, Cable 082006709 24 6
Band, Cable 082006710 18 16
Band, Cable 082006710 20 3
Band, Cable 082006710 74 35
Band, Cable 082006710 124 20
Clip 082006903 142 72
Sticker 082006913 108 8
Tube, Corrugate 082080302 66 53
Tube, Corrugate 082080304 82 19
Tube, Corrugate 082080304 82 21
Tube, Corrugate 082080304 108 39
Tube, Corrugate 082080306 146 5
Tube, Corrugate 082080306 146 8
Tube, Corrugate 082080306 148 5
Tube, Corrugate 082080306 148 8
Plate, Name 082091711 112 35
Fuse 083024301 112 33
Fuse 083024302 112 32
Fuse 083024305 112 34
Link, Fusible 083029101 108] 11-1
Radio 085050008 142 9-1
Battery (For Chill Ground) [085100001 108[ 38-1
Battery 085100004 108 38
Terminal 085211922 108 30
Lamp, Room 085403072 137 20
Lens 085452901 108| 14-2
Bulb 085452905 108| 14-1
Light Ass’y 0854529UA 134 11
Light Ass'y 0854534UA 108 14
Monitor Ass'y 0856203UA 112 12
Meter, Hour 085641200 112 9
Buzzer 085701157 112 27
Horn 085701162 108 19
Motor, Wiper 085702298 142 70
Arm, Wiper 085702299 142 78
Blade, Wiper 085702301 142 79
Lighter, Cigarette 085704011 142 17
Heater, Car 085705605 146 18
Heater, Car 085705605 148 25
Tank Ass’y, Washer 0857330UA 142 6
Box, Fuse 085810183 112 30
Switch, Wiper 085810773 142 16
Gauge, Fuel 085810819 82 3
Switch Ass’y, Starter 085811006 112 8
Switch 085812008 134 8
Switch 085812010 134 9
Switch Ass'y, Light 085812010 112 7
Switch Ass’y, Heater 085812013 146 1
Switch Ass'y, Heater 085812013 148 1

*1 Note

I ndex-24



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Switch 085819004 66 16
Switch Ass’y, Starter 085830602 112 8-1
Switch 085831409 64| 40
Grip (W/Switch) 085832001 66 2
Switch Ass’y 085832007 66 2-1
Relay 0870880UA 112 15
Harness 087955111 108 13
Harness, Main 087955112 108 11
Harness 087955219 108 1
Packing 091065003 82 4
Seal 091087005 86 37
Seal 091087005 90 3
Seal 091087005 90 29
Seal 091087005 90 31
Seal 091087005 90 32
Seal 091087005 90 33
Seal 091087005 90 34
Seal 091087005 90 35
Seal 091087005 90 36
Seal 091087005 90 38
Seal 091087005 90 39
Seal 091087005 9| 49
Seal 091087005 90 50
Seal 091087005 90 52
Seal 091087005 90 53
Seal 091087005 90 54
Seal 091087005 90 55
Plug 091091100 124 13
Rubber, Cushion 091093104 74 54
Rubber, Cushion 091093105 74 50
Grommet 091094028 66| 60
Grommet 091094152 146 23
Grommet 091094152 148 34
Grommet 091094222 142 4
Grommet 091095003 86 35
Grommet 091095005 148] 32
Wrench, L 093107024 114 5
Wrench, Adjustable 093110925 114 2
Driver (-) 093130104 114 6
Hammer 093133110 114 4
Gun, Grease 093137010 114 3-1
Gun, Grease 093137011 114 3
Hose, Grease 093137101 114 3-2
Hanmer 097900309 137 23
Lock Ass’y 097900703 86 36
Bolt, U 400300100 78 28
Bolt, U 400307900 2 16
Bolt, U 400307900 10 7
Bolt, Hook 400402209 108 35
Bolt, Adjusting 400416100 4 11
Bolt, Special 400418901 74 49
Bolt, Special 400427102 12 4
*1 Note

I ndex-25



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Bolt, Button Head 400428001 90 19
Screw, Flat Head 400433902 137 42
Bolt, Stad 400434100 137 120
Screw, Flat Head 400434800 137 38
Bolt, Button Head 400436401 112 1
Bolt, Button Head 400436402 66 30
Bolt, Button Head 400436502 74 59
Nut (Special) 400514600 137] 90
Nut, Hex. 400517901 137 59
Washer 400611901 90 47
Washer, Flat 400611902 64 24
Washer, Flat 400611902 82 39
Washer, Flat 400611903 74 51
Shim 400616101 120 22
Shim 400616102 120[ 22-1
Shim 400616103 120| 22-4
Shim 400616104 120| 22-5
Shim 400616111 120| 22-2
Shim 400616112 120 22-3
Washer 400621400 10 1
Washer 400627600 6 3
Plate 400635200 137] 93
Washer 400644600 116 38
Washer, Rubber 400652900 64 25
Shim 400654021 116 48
Shim 400654022 116| 48-1
Shim 400654031 120 13
Shim 400654032 120[ 13-1
Shim 400654033 120[ 13-2
Shim 400654034 120 13-3
Washer, Flat 400655700 116 3
Washer 400657900 137] 92
Washer, Rubber 400658100 146 21
Washer, Rubber 400658100 148 33
Washer, Toothed Lock 400658600 137 37
Shim 400660401 116 5
Shim 400660402 116 5-1
Shim 400730600 122 12
Shim 400745202 46 8
Shim 400745202 82 8
Shim 400750303 74 63
Shim 400750801 102 5
Shim 400750802 102 5-1
Shim 400750803 102 5-2
Shim 400756400 137 34
Shim 400757200 142 30
Shim 400757401 78 23
Shim 400757404 78| 23-1
Pin 401151600 120 9
Pin 401171700 116 28
Pin 401251800 70 18
Pin, Head 401322600 116 43
*1 Note

| ndex—26



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Pin, Head 401325600 64 21
Pin, Head 401325600 70 26
Pin, Head 401325600 130 72
Pin, Head 401373400 116 19
Pin 401385601 142] 45
Pin, Snap 401603003 142 48
Pin, Snap 401603004 66| 44
Pin 401737800 120 5
Pin 401946300 72 20
Pin 401990600 72 8
Clevis 402114200 70 25
Clevis 402114200 130 71
Clevis 402117900 64 16
Clevis (L.H. Screw) 402124700 64 20
Roller 403140400 142 74
Roller 403140500 142 62
Spacer 404046813 116 40
Spacer 404046901 116 11
Spacer 404073700 130 52
Spacer 404086700 66 49
Collar, Roller 404220400 8 1
Bushing 404325400 120 19
Bushing 404331200 116] 41
Bushing 404335803 126 12
Plug 406002100 46 2
Elbow, 15 406002600 24| 26
Connector 406011400 130 36
Connector 406011500 130 34
E lbow 406014700 22 9
Hose Ass’y 407000201 22 6
Hose Ass'’y 407000240 22 7
Hose Ass’y 407000264 12 1
Hose Ass’y 407001715 130 9
Hose Ass’y 407002015 130 2
Hose Ass'’y 407003212 130 1
Hose, Water 407010225 146 7
Hose, Water 407010225 148 7
Hose, Water 407010228 146 4
Hose, Water 407010228 148 4
Hose, Fuel 407024506 82 25
Hose, Fuel 407024507 82 33
Hose, Fuel 407024514 82 18
Hose, Fuel 407024543 82 20
Hose 407030703 74 34
Hose, Duct 407034202 78 12
Cover, Hose 407035102 124 19
Hose Ass’y 407035103 20 4
Cover, Hose 407039003 18 17
Hose 407042710 82 16
Hose Ass’y 407046702 124 5
Hose Ass’y 407047702 130 10
Hose Ass'’y 407049409 18 18
*1 Note

I ndex-27



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Hose Ass’y 407049907 20 1
Hose Ass’y 407050019 22 4
Hose Ass’y 407050030 128 4
Hose Ass'y 407050031 128 3
Hose Ass’y 407050213 128 2
Hose Ass’y 407050222 20 2
Hose Ass’y 407050223 22 5
Cover, Hose 407050401 130 7
Hose Ass'’y 407053216 22 2
Hose Ass’y 407054808 24 10
Hose Ass’y 407054811 24| 43
Hose Ass’y 407054812 12 15
Hose Ass'’y 407054814 24 29
Hose Ass’y 407054816 24| 28
Hose Ass’y 407054818 18 12
Hose Ass’y 407054818 24 8
Hose Ass’y 407054821 24 2
Hose Ass'y 407054827 24 42
Hose Ass’y 407054834 24 30
Hose Ass'y 407054834 24| 31
Hose Ass’y 407054837 18 13
Hose Ass'’y 407054838 24 18
Hose Ass’y 407054867 24 3
Hose Ass’y 407055106 24 16
Hose Ass’y 407055122 12 8
Hose, Duct 407057403 150 9
Hose, Duct 407058907 78 15
Hose Ass’y 407065904 124 1
Hose Ass’y (For Long Arm) [407065914 124 1-1
Hose Ass'y 407067203 24 9
Hose Ass'’y 407067203 24 17
Hose Ass’y 407067211 24 40
Hose Ass’y 407067212 24 A1
Hose Ass’y 407067214 24 39
Hose Ass'’y 407067233 24 11
Hose Ass’y 407067235 24 22
Hose Ass’y 407067235 24 23
Hose Ass’y 407067235 24 24
Hose Ass’y 407067235 24 27
Hose Ass'y 407067254 24 12
Hose Ass'y 407067255 241 13
Hose 407069600 142 8
Hose Ass’y 407072011 20 9
Hose Ass’y 407072012 20 10
Hose Ass’y 407072012 20 11
Hose Ass’y 407072016 20 12
Hose Ass’y 407072806 18 9
Cover, Hose 407085304 124 6
Hose Ass’y 407086508 124 10
Hose Ass’y 407086508 124 17
Hose Ass’y 407086509 124 11
Hose Ass’y 407086510 124 16
*1 Note

| ndex—28



ALPHABET | CAL

| NDEX

Parts Name P/N Page *1 [tem
Hose Ass’y 407086511 124 9
Hose Ass’y 407086511 124 15
Hose Ass’y 407086714 130 12
Hose Ass’y 407086908 130 13
Hose Ass’y 407088409 24 14
Elbow, Reducer 407249700 20 16
Elbow, Reducer 407249800 20 20
Adapter 407262701 24 46
Connector 407266203 12 11
E [bow 407268700 22 18
Adapter 407295500 24| 48
Adapter, Reducer 407296500 18 27
Plug, Drain 407703600 46 7
Plug 407706100 22 8
Plug 407706300 130 24
Plug 407706400 130 35
Gauge, Level 407902700 46 1
Clamp, Hose 408000001 72 17
Clamp, Hose 408000002 108 10
Clamp, Hose 408000003 66 59
Clamp, Hose 408000004 82 22
Clamp, Hose 408000004 108 9
Clamp, Hose 408000004 1371 111
Clamp, Hose 408000005 108 5
Clamp 408000008 108 40
Clamp 408000009 78 17
Clamp, Hose 408000009 24 15
Clamp, Hose 408000009 150 4
Clamp, Hose 408000010 18 38
Clamp, Hose 408000010 78 19
Clamp, Hose 408000012 18] 36
Clamp, Hose 408000012 24 4
Clamp, Hose 408000014 82 26
Clamp, Hose 408000024 108 21
Clamp, Hose 408000025 18 15
Clamp, Hose 408000025 108 20
Clamp, Tube 408118900 124 3
Clamp, Tube 408130300 130 29
Clamp, Tube 408141000 130 26
Seat, Clamp 408223800 130 27
Glass 409139200 142 59
Glass 409139300 142 33
Glass (L.H.) 409139400 137] 44
Roof 409139600 137 12
Glass 409139700 137] 69
Grip 409603000 66 11
Grip 409603300 130 58
Link 409707600 142 50
Cable, Wire 410013400 142 49
Cable, Control 410204000 70 10
Cable, Control 410204000 130 11
Cutter, Side 412304000 122 15
*1 Note

I ndex—29



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Cutter, Side 412304100 122 5
Boss 413125100 122 13
Spring 417017700 4 13
Spring 417022000 66 5
Spring 417207900 64 34
Spring 417208000 66 46
Spring 417209600 142 57
Boot 418100500 64 4
Shaft, Roller 422050800 10 5
Shaft 422051600 6 9
Shaft 422051700 8 7
Flange, Pump 423058000 80 9
Door 428110200 142 32
Plate 440384200 142 3
Plate 440398300 142 76
Plate 440399300 137 71
Plate 440401000 137 35
Plate, Name (B1) 440530701 24| 43-1
Plate, Name (BA) 440530701 124 9-1
Plate, Name (B2) 440530702 24| 42-1
Plate, Name (BB) 440530702 124] 15-1
Plate, Name (R1) 440530703 24| 23-1
Plate, Name (R3) 440530704 24| 27-1
Plate, Name (C1) 440530801 24| 39-1
Plate, Name (CA) 440530801 124{ 17-1
Plate, Name (C2) 440530802 241 11-1
Plate, Name (CB) 440530802 124] 10-1
Plate, Name (R2) 440530803 24| 24-1
Plate, Name (R4) 440530804 24| 22-1
Plate, Name (A1) 440530901 24| 40-1
Plate, Name (AA) 440530901 124] 11-1
Plate, Name (A2) 440530902 24] 13-1
Plate, Name (AB) 440530902 124| 16-1
Plate, Name (L1) 440530903 24| 29-1
Plate, Name (L3) 440530904 24| 30-1
Plate, Name (S1) 440531001 24] 12-1
Plate, Name (S2) 440531002 24| 41-1
Plate, Name (L2) 440531003 24 31-1
Plate, Name (L4) 440531004 24| 28-1
Plate, Name (RP) 440531101 24| 18-1
Plate, Name (LP) 440531102 24| 8-1
Plate, Name (RT) 440531201 241 2-1
Plate, Name (LT) 440531202 241  3-1
Plate, Name (Anti—-Freezing (440671000 104 28
Solution)
Plate, Name (Anti-Freezing |440671000 152 18
Solution)
Plate, Name (Safety Works) [440671400 104 13
Plate, Name (Safety Works) (440671400 152] 29
Plate, Name (Oil) 440797400 104 1
Plate, Name (0il) 440797400 152 4
Plate, Rubber 440962501 108 34
*1 Note

I ndex-30



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Plate, Rubber 440962509 108 36
Plate, Rubber 440982702 86 15
Plate, Rubber 440982706 86 14
Bracket 441831600 134 3
Block, Bearing 442073200 6 2
Bracket 442280400 130 56
Bracket 442455200 14 15
Bracket 442771300 137 55
Flange 443563400 122 11
Plate, Name 444765300 130 6
Plate, Name 444769300 130 5
Plate, Name 444787400 130 14
Plate, Name (Shoe Tension) (444799300 104 8
Plate, Name (Shoe Tension) [444799300 152 34
Plate, Name (Caution) 444799600 104 2
Plate, Name (Caution) 444799600 152 5
Plate, Name (Oil Check) 444799900 104 29
Plate, Name (Oil Check) 444799900 152 19
Plate, Name (Spare Pedal) [444800200 104 3
Plate, Name (Spare Pedal) |444800200 152 27
Plate, Name (IHI) 444842000 152 12
Plate, Name (Transport Fix) (444854200 104] 25
Plate, Name (Transport Fix) [444854200 152 11
Plate, Name (Spare Port 444868700 104 23
Change)
Plate, Name (Spare Port 444868700 152 9
Change)
Plate, Name (Fuse) 444933200 104 17
Plate, Name (Fuse) 444933200 152 23
Case, Tools 445050500 114 1
Cover 445781500 142 37
Cover 445781600 142 40
Tape, Insulating 445959800 78 25
Cover 446075600 2 3
Cover, Under 446171700 2 6
Trim 446922400 137 25
Cver, Rail 447588500 142 80
Retainer, Spring 448551300 4 14
Retainer 448577200 137 68
Link, Bucket 449122300 116 42
Lever 449798900 130 57
Pedal 450164400 130 47
Ring, O 451150107 116 44
Cylinder, Grease 451454500 4 1
Piston 451550800 4 4
Duct 452270703 134 6
Duct 452270704 134 4
Duct (Revolving Light Only) [452270704 134 4-1
Cap, Rubber 452852400 90 60
Grommet 452853901 137 60
Grommet 452853903 137 54
Seal, Sponge (L=240) 455000200 86 47

*1 Note

I ndex-31



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Seal 455051900 64 13
Seal 455051900 82 12
Seal 455051900 86 8
Seal 455051900 98 2
Seal 455051900 112] 40
Seal, Trim 455051900 90 20
Seal, Trim 455051900 137] 96
Seal, Trim 455051900 146 11
Seal, Trim 455051900 146 20
Seal 455072600 90 46
Seal 455072600 90 58
Seal 455072600 137] 98
Seal 455072600 137 105
Seal 455072600 137] 114
Seal 455087300 90 4
Seal 455087300 137 109
Seal 455087300 137 113
Strip, Weather 455089300 137] 43
Strip, Weather 455089300 142 26
Strip, Weather 455089300 142 27
Strip, Weather 455089300 142 60
Seal, Sponge 455090609 137 88
Seal, Sponge 455090611 137 89
Seal, Sponge 455090612 137 87
Stopper 455091000 137 7
Strip, Weather 455091200 137 18
Seal 455093800 142 75
Strip, Weather 455094100 137 13
Strip, Weather 455094200 137 83
Strip, Weather 455094400 137] 66
Packing 456056600 137 39
Packing 456057700 137 70
Pad 458001600 18] 35
Pad 458071300 124 18
Pad 458072900 12 21
Pad, Rubber 458074302 74 25
Pad, Rubber 458080300 130 49
Pad, Rubber 458080400 130 46
Pad, Rubber 458083600 137 91
Stopper (L.H.) 458083902 137 58
Stopper (R.H.) 458083902 137 56
Stopper 458084000 137 65
Pad 458085100 124 26
Cable, Battery 459198107 108 3
Cable, Battery 459198207 108 2
Harness 459258100 66 17
Harness 459269400 137 110
Harness 459274800 142 73
Earth 459281500 108 24
Latch Ass’y, Slide (L.H.) |536233001 142 68
Latch Ass’y, Slide (R.H.) [536233002 142 63
Tools Set 538851000 114 0
*1 Note

I ndex—32



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Bolt, Reamer D00200100 14 10
Nut, Lock D00500200 72 15
Washer D00600500 72 9
Washer, Rubber D00602000 64| 27
Washer, Treatment D00605100 122 4
Shim D00701900 14 6
Shim D00702300 90 25
Shim D00703401 90 26
Shim D00703402 9| 27
Pin D01103500 130] 62
Pin D01103700 120 23
Pin D01321200 120 16
Pin D01324400 116] 32
Pin D01324500 116] 39
Pin D01702000 66| 55
Pin D01702600 126 5
Pin D01702900 116 6
Pin D01703000 126 8
Pin D01703100 126 14
Pin D01703900 70 12
Pin D01704800 116 14
Pin D01708300 116] 23
Pin D01708400 116] 20
Pin D01909800 66| 37
Rod D02000000 142 42
Rod D02000100 142] 44
Rod D02002200 64 18
Rivet (W/Suspension) D02500000 100 8
Roller D03100100 10 6
Roller, Guide D03103100 8 6
Spacer D04002200 70 5
Spacer D04003500 64 26
Spacer D04003500 108 28
Spacer D04019700 116 21
Spacer D04020100 116] 35
Col ler D04200800 72 13
Bushing D04300900 120 15
Bushing D04301000 120 20
Bushing D04700100 116 7
Bushing D04700200 126 6
Bushing D04700300 126 9
Bushing D04700500 116 15
Bushing D04701601 116 17
Bushing D04701801 116 10
Bushing D04703601 116] 34
Elbow D06002800 24 33
Adapter D06003200 128 10
Adapter D06003300 18| 31
Elbow D06003500 22 11
Elbow D06004000 18 1
Elbow D06006900 18 2
Socket D06031000 146 6
*1 Note

Index-33



ALPHABET | CAL

| NDEX

Parts Name P/N Page *1 [tem
Socket D06031000 148 6
Elbow D06032100 146 24
Elbow D06032100 148 35
Manifold D06501300 24| 38
Hose Ass’y D07001802 124 14
Hose Ass’y D07004102 128 1
Hose D07005502 24 7
Hose Ass’y D07011905 18 10
Hose Ass'’y D07012100 18 4
Hose Ass’y D07018707 20 5
Nipple, Pipe D07400000 18 6
Clamp, Tube D08102500 130 17
Clamp, Tube D08103300 1241 21
Seat, Clamp D08200500 130 28
Seat, Clamp D08200600 130 18
Glass (R.H.) D09102100 137] 47
Glass Ass’y, Under D09102200 137 67
Glass (Rear) D09102300 137 19
Control Ass’y, Handle D09300000 142 58
Plate Ass’'y, Key D09700000 142] 54
Handle Ass’'y, Inner D09700100 142 38
Roller, (Low) D09702900 142 34
Roller, (Upper) D09705300 142 22
Roller, (Center) D09705400 142 25
Frame D09705500 142 61
Cable, Wire D10000000 142 53
Frame, Lower D20006600 2 2
Frame, Swing D20429200 14 1
Frame D20612600 86 9
Frame D20614800 98 1
Boom D21010000 116 12
Arm Ass’y D21506300 116 22
Arm Ass’y, Long D21506600 116| 22-1
Shaft D22200600 64 11
Sprocket, Drive D23400700 2 14
Idler, Front D23601300 6 7
Rail, Center D25600800 137 41
Blade D25708700 126 4
Stay D26006900 12 6
Stay D26007400 90 11
Stay D26007500 90 13
Stay D26007800 116 27
Stay D26009800 90 16
Stay D26030700 90 59
Weight, Counter D26320200 102 4
Bucket, Hoe (0.04m3, 250mm) [D27001600 1221 1-7
Bucket, Hoe (0.07m3, 450mm) [D27011800 122 1-3
Bucket, Hoe (0.06m3, 400mm) [D27011900 122 1-2
Bucket, Hoe (0.08m3, 500mm) |D27012000 122 1
Bucket, Hoe (0.09m3, 550mm) [D27012100 122 1-4
Bucket, Hoe (0.05m3, 320mm) [D27012300 122] 1-1
Bucket, Hoe (0.08m3, 500mm) [D27012500 122 1-5

*1 Note

I ndex-34



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Bucket, Hoe (0.08m3, 500mm) [D27012700 122 1-6
Cab Ass'y D28005200 134 5
Room Ass’y, Operator D28018100 137 63
Tank, Fuel D28415700 82 6
Tank, Hydraulic Oil D28415800 46 5
Tube D28505300 124 8
Tube D28511200 46 12
Tube D28535400 124 4
Tube D28535700 130 3
Tube D28535800 130 4
Tube D28564100 18 22
Plate D40027300 90 30
Plate D40031000 98 12
Plate, Name (Serial No.) D40509100 104 20
Plate, Name (Serial No.) D40509100 152 6
Plate, Name (New Machine) |D40509700 104 21
Plate, Name (New Machine) D40509700 152 7
Seal D40527200 98 6
Seal D40527300 98 11
Plate, Name (Caution) D40535900 104] 16
Plate, Name (Caution) D40535900 152] 30
Plate, Name (IHI) D40546500 104 26
Plate, Name (IHI) D40546500 152 15
Plate, Name (Lever, Shift D40546800 104 18
Pattern)
Plate, Name (Lever, Shift D40546800 152 35
Pattern)
Plate, Name (Caution) D40550300 104 27
Plate, Name (Caution) D40550300 152 17
Plate, Name (Caution) D40550400 104 33
Plate, Name (Caution) D40550400 152 14
Plate, Name (Caution) D40550500 104] 24
Plate, Name (Caution) D40550500 152] 10
Plate, Name (Caution) D40550600 104 14
Plate, Name (Caution) D40550600 152 32
Plate, Name (Safety Swing) [D40550700 104] 30
Plate, Name (Safety Swing) [D40550700 152 16
Plate, Name (Caution) D40550800 104 15
Plate, Name (Caution) D40550800 152 31
Plate, Name (Caution) D40551000 152] 28
Plate, Name (Caution) D40551100 104 10
Plate, Name (Caution) D40551100 152 1
Plate, Name (For Tops) D40557000 98 25
Plate, Name (For Tops) D40557000 137 123
Plate, Name (Lifting D40557300 104 12
Procedures)
Plate, Name (Lifting D40557300 152 3
Procedures)
Plate, Name (Caution) D40557500 104 22
Plate, Name (Caution) D40557500 152 8
Sheet D40560000 137 64
Plate, Name (Caution) D40567400 104] 31

*1 Note

I ndex—35



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Plate, Name (Caution) D40567400 152] 20
Plate, Name (Caution) D40567500 104] 32
Plate, Name (Caution) D40567500 152 21
Plate, Name (Boom Lower ing) |D40603600 104 7
Plate, Name (Boom Lowering) [D40603600 152 22
Plate, Name (A, B Change) [D40636000 104] 35
Plate, Name (A, B Change) D40636000 152 37
Plate, Name (Noise 93) D40636200 104] 37
Plate, Name (Noise 93) D40636200 152] 40
Plate, Name (IHI) D40661300 104 11
Plate, Name (IHI) D40661300 152 2
Plate, Name (Control A) D40662200 104 5
Plate, Name (Control A) D40662200 152 24
Plate, Name (Control B) D40662300 104 5-1
Plate, Name (Control B) D40662300 152| 24-1
Plate, Name (Control C) D40662400 104 5-2
Plate, Name (Control C) D40662400 152| 24-2
Plate, Name (Control D) D40662500 104] 5-3
Plate, Name (Control D) D40662500 152| 24-3
Plate, Name (Control A-D) |D40662800 104 34
Plate, Name (Control A-D) [D40662800 152 36
Plate, Name (Blade, Pedal) |D40663000 104 4
Plate, Name (Blade, Pedal) |D40663000 152] 25
Plate, Name (Environment) |D40678300 104 39
Plate, Name (Environment) [D40678300 152 41
Plate, Name (Engine Daily |D40683200 104 9
Check)
Plate, Name (Engine Daily |D40683200 152 26
Check)
Plate, Name (Lub. Chart) D40690200 104 6
Plate, Name (Lub. Chart) D40690200 152] 33
Plate, Name (Reflector) D40691800 104] 36
Plate, Name (Reflector) D40691800 152 38
Plate, Name (For Rops) D40693700 98] 26
Plate, Name (For Rops) D40693800 137] 124
Plate, Name (IHI) D40724900 104] 38
Plate, Name (IHI) D40724900 152] 39
Plate, Name (Model) D40744200 104 19
Plate, Name (Model) D40744200 152 13
Bracket, Boom Swing D41347900 120 17
Bracket D41349900 90 2
Bracket D41352300 14 5
Bracket D41352700 130 41
Bracket D41355900 14 14
Bracket D41356500 66| 58
Bracket D41357600 86 2
Bracket D41359200 66| 42
Bracket D41362100 66| 24
Bracket D41372500 70 21
Bracket D41374900 86 10
Bracket D41375000 86 11
Bracket D41376500 90 12
*1 Note

I ndex—36



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Bracket D41377200 9 24
Bracket D41377300 66 40
Bracket D41378600 86| 39
Bracket D41379300 130 60
Bracket D41379500 24 37
Bracket D41380000 137 102
Bracket (W/Suspension) D41381000 100 2
Bracket D41385900 150 1
Bracket D41386100 150 2
Bracket D41388000 86| 27
Bracket D41390900 134 13
Bracket D41391000 134 14
Bracket D41393800 142 11
Plate D41394000 137] 29
Bracket D41394500 142 21
Bracket D41394600 142 19
Bracket D41414000 66 8
Bracket D41466800 64 8
Bracket D41488800 74 44
Bracket D41517800 66 51
Bracket (L.H.) D41517900 66 19
Bracket (R.H.) D41518000 66 20
Bracket D41518400 66 21
Bracket D41556500 74 55
Bracket D41560700 112 14
Bracket D41591000 108 17
Bracket D41595900 741 47
Bracket D41596100 112 28
Bracket D41599400 72 16
Bracket D41599400 112] 38
Bracket D41608900 82| 34
Bracket D41609800 74 56
Bracket D41609900 74 52
Bracket D41621000 82 37
Bracket D41631400 90 15
Bracket D41632000 78 3
Bracket D41635200 74 37
Bracket D41648900 108 37
Bracket D41654000 64 39
Bracket D41674500 90 40
Bracket D41704100 108 42
Bracket D41748500 70 27
Pipe D43003100 78 10
Plate, Rubber D43306500 86| 22
Plate, Rubber D43306600 86| 23
Seal D43308100 137] 40
Seal D43308200 137 77
Box D45204200 66 28
Cover D45515800 98 23
Cover D45524400 2 8
Cover D45524500 2 10
Cover, Under D45529600 86| 46

*1 Note

I ndex-37



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Cover D45530100 148 13
Cover D45530200 148 11
Cover D45534200 90 5
Cover D45537200 126 2
Cover D45537600 70 19
Cover D45538400 148 19
Cover D45538700 146 12
Cover D45538800 64| 29
Cover D45540000 86 13
Cover (For Car Heater) D45541400 86[ 13-1
Cover D45541600 146 16
Cover D45541600 148 23
Cover D45542300 86| 44
Cover, Under D45542700 86 41
Cover D45543500 137 112
Cover D45546100 86 3
Cover D45548400 150 8
Cover D45553200 137 17
Cover D45553300 137] 81
Cover D45553400 137 27
Cover D45553500 142 9
Cover D45553600 142 14
Cover D45553700 137 78
Cover D45673000 108 15
Cover D45673100 86 5
Cover D45687200 86 26
Cover D45688100 90 28
Cover D45688200 90 57
Cover D45688300 86 33
Cover D45690100 86 34
Cover D45691400 124 25
Cover D45724200 116 25
Cover D45740700 98 14
Cover, Under D45743900 86 20
Cover, Under D45744000 86| 45
Cover, Under D45744100 86 43
Bracket D45751500 86 6
Panel D46504800 66 29
Panel D46504900 66 33
Panel D46505000 66| 41
Panel D46505100 112 5
Panel D46505200 112 37
Panel D46505300 112 21
Panel, Sponge D46713800 146 13
Panel, Sponge D46715000 146 14
Panel, Sponge D46715000 148 21
Panel, Sponge D46716200 137 97
Panel, Sponge D46716400 137 106
Panel, Sponge D46716500 137 107
Panel, Sponge D46716600 137 115
Panel, Sponge D46716700 137 99
Panel, Sponge D46722100 100 4
*1 Note

I ndex—38



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Panel, Sponge D46722200 94 21
Panel, Sponge D46722300 94 42
Panel, Sponge D46722400 94 41
Panel, Sponge D46722900 94 2
Panel, Sponge D46723300 94 15
Panel, Sponge D46723400 94 14
Panel, Sponge D46723500 74 8
Panel, Sponge D46723900 146 17
Panel, Sponge D46723900 148 24
Panel, Sponge D46724000 94 25
Panel, Sponge D46725100 98 19
Panel, Sponge D46725200 98 13
Panel, Sponge D46725400 74 4
Panel, Sponge D46725600 74 5
Panel, Sponge D46725800 74 12
Panel, Sponge D46726000 74 9
Panel, Sponge D46726100 137 108
Panel, Sponge D46726200 112 31
Panel, Sponge D46726600 148 20
Panel, Sponge D46727100 137 117
Panel, Sponge D46727200 137 116
Panel, Sponge D46727300 137 118
Panel, Sponge D46727500 98 3
Panel, Sponge D46727600 86 40
Panel, Sponge D46728000 94 19
Panel, Sponge D46728100 94| 20
Panel, Sponge D46728300 150 3
Panel, Sponge D46728500 94 27
Panel, Sponge D46729000 94 26
Panel, Sponge D46729100 94| 24
Panel, Sponge D46729200 94 9
Panel, Sponge D46729400 137 119
Panel, Sponge D46729500 94 10
Panel, Sponge D46730100 82 9
Panel, Sponge D46730300 94 22
Panel, Sponge D46730600 94 28
Panel, Sponge D46759800 94 8
Panel, Sponge D46809800 74 26
Panel, Sponge D46817800 94| 37
Panel, Sponge D46817900 94 34
Panel, Sponge D46818000 94 32
Panel, Sponge D46818100 94 30
Panel, Sponge D46818600 94 38
Panel, Sponge D46818700 94 39
Panel, Sponge D46818800 94 40
Panel, Sponge D46819300 74 2
Panel, Sponge D46819400 74 1
Panel, Sponge D46819500 74 24
Panel, Sponge D46819600 74 14
Panel, Sponge D46819700 74 29
Panel, Sponge D46820000 94 7
Panel, Sponge D46820100 94 13

*1 Note

I ndex—39



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Panel, Sponge D46820300 94 5
Panel, Sponge D46820400 94 16
Panel, Sponge D46821000 137 122
Panel, Sponge D46821100 86| 48
Panel, Sponge D46821200 86 49
Panel D46822200 78 21
Panel, Sponge D46822300 94 23
Panel, Sponge D46822900 94 17
Panel, Sponge D46824700 94 36
Panel, Sponge D46828900 94 18
Panel, Sponge D46829700 74 10
Panel, Sponge D46829800 74 6
Panel, Sponge D46829900 74 7
Panel, Sponge D46830000 74 13
Panel, Sponge D46836700 98 4
Panel, Sponge D46840500 74 60
Panel, Sponge D46840600 94 1
Panel, Sponge D46840700 94 43
Panel, Sponge D46840800 94 44
Panel, Sponge D46841400 94 46
Panel, Sponge D46841500 94 45
Panel, Sponge D46853600 74 62
Panel, Sponge D46853700 74 61
Panel, Sponge D46853800 82 40
Panel, Sponge D46853900 46 15
Panel, Sponge D46854000 94 3
Panel, Sponge D46854200 94 11
Panel, Sponge D46854300 94 29
Panel, Sponge D46854400 94 55
Panel, Sponge D46854500 94| 56
Panel, Sponge D46854600 94 57
Panel, Sponge D46854700 94 58
Panel, Sponge D46854800 94 54
Panel, Sponge D46854900 94 31
Panel, Sponge D46855000 94 48
Panel, Sponge D46855100 94 49
Panel, Sponge D46855200 94 33
Panel, Sponge D46855400 94 12
Panel, Sponge D46855500 94| 47
Panel, Sponge D46855700 94 51
Panel, Sponge D46855800 94 52
Panel, Sponge D46855900 94 50
Panel, Sponge D46860800 94 4
Guide, Fan D47030000 74 27
Handrai | D47039000 9| 21
Rest, Arm D48000500 66 7
Hub, Coupling D48301000 80 4
Retainer, Spring D48502100 4 12
Link, Arm (R.H.) D49019200 116 33
Link, Arm (L.H.) D49019300 116 36
Panel, Sponge D49301700 86 19
Panel, Sponge D49301800 94 35

*1 Note

I ndex—40



ALPHABET | CAL

| NDEX

Parts Name P/N Page *1 [tem
Panel, Sponge D49302700 94 6
Panel, Sponge D49302800 94 53
Panel, Sponge D49302900 94 59
Panel, Sponge D49303200 94| 61
Panel, Sponge D49303300 94 60
Panel, Sponge D49303400 137 126
Panel, Sponge D49303500 137] 127
Panel, Sponge D49303600 137 125
Panel, Sponge D49303700 86 21
Lever (R.H.) D49508200 64 3
Lever D49511000 66 27
Lever D49511100 66 3
Lever (L.H.) D49513900 64 14
Lever D49514800 72 3
Lever D49518400 70 7
Lever D49518700 70 17
Lever D49518800 66 57
Lever D49519200 130 50
Lever D49560900 64 35
Lever D49561000 72 5
Lever D49566100 70 2
Lever D49568700 64| 22
Pedal D50101000 70 13
Pedal D50103000 64| 32
Duct D52216000 74 3
Bracket D52216900 90 51
Seal D55000000 142 55
Seal D55003100 142 31
Strip, Weather D55003200 137 45
Strip, Weather D55003200 137 46
Packing D56000100 70 4
Packing D56000100 72 4
Pad, Rubber D58001900 148 10
Pad D58009700 18] 37
Mat (For Cabin) D58103200 100 5
Mat (For Cabin, Pedal) D58103400 100[ 5-1
Mat (For Tops Canopy) D58103500 100] 5-2
Mat (For Tops Canopy, D58103600 1001 5-3
Pedal)
Pipe, Tail D58409000 78 27
Harness D59119100 134 7
Harness D59120100 134 10
Harness (Revolving Light D59120200 134 7-1
Only)
Harness D59120400 142 5
Roller Ass’y, Upper F30000500 2 17
Roller Ass’'y, Upper F30000500 10 0
Cylinder Ass’y, Grease F30011100 4 0
Roller Ass'y, Lower F30022300 2 22
Roller Ass'y, Lower F30022300 8 0
Idler Ass’y, Front F30036000 4 20
Idler Ass’y, Front F30036100 4] 20-1

*1 Note

I ndex—41



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Idler Ass’y, Front F30036100 6 0
Unit Ass’y, Spring F30038000 4 10
Attachment Ass’y, Blade F30081400 126 0
Frame Ass’y, Swing F31125900 14 0
Bearing Ass’y, Swing F32007200 14 0-1
Swing Drive Device F32021200 16 0
Dribve Device, Oil Pump F33036400 80 0
Air Cleaner & Muffler Ass’y |F33039200 78 0
Engine & Accessories F33039200 74 0
Piping Ass'y, Fuel F33715300 82| 0-1
Tank Ass’y, Fuel F33719400 82 0
Piping Ass’'y, Blade F34064800 128 0
Piping Ass'y, Lower F34064800 12 0
Traction
Piping Ass’y, Hoe F34068600 124 0
Attachment
Piping Ass’y, Spare Port F34069601 130 0
Piping Ass’y, Spare Port F34069602 130 0-1
Piping Ass’'y, Blade F34151500 128| 0-1
Tank Ass’y, Hydraulic Oil F34167600 46 0
Piping Ass’y, Hoe F34191700 124 0-1
Attachment
Piping Ass’y, Pump F34191700 22 0
Discharge & Boom Swing
Piping Ass’y, Return & F34191700 18 0
Suction
Piping Ass’y, Swing & F34191700 20 0
Traction
Piping Ass’y, Control F34191800 24 0
Piping Ass’y, Grease F34700600 14 0-2
Mat Ass’y F35324300 100[ 0-1
Seat Ass'y, Operator F35325500 100 0
(W/Suspension)
Heater Ass’y, Car F35393400 146 0
Heater Ass’y, Car F35401500 148 0
Room Ass’y, Operator F35403500 137 0
Room Ass’y, Operator F35403500 142 0
Canopy Ass’'y (For F35404600 98 0
Tops/Rops)
Room Ass’y, Operator F35414400 1371 0-1
Room Ass’y, Operator F35414400 142 0-1
Absorbent Ass’y, Noise F35453500 94 0
Cover Ass'y F35453500 86[ 0-1
Cover Ass'y F35453500 90 0
Accessories Ass'y F35457600 108 0-1
Panel Ass’'y, Instrument F36087800 112 0
Control Ass’y, Engine F36088000 72 0
Lever Ass’y, Control (For [F36088000 66 0-1
Short Lever)
Panel Ass’'y, Instrument F36088000 701 0-1
Control Ass’y, Engine F36088700 721 0-1
Absorbent Ass’y, Noise F36133200 94| 0-1
Control Ass’y, Blade & Boom |F36133200 70 0

*1 Note

I ndex—42



ALPHABET | CAL |NDEX

Parts Name P/N Page *1 [tem
Swing
Cover Ass'y F36133200 86 0
Lever Ass’y, Control (For F36133200 66 0
Short Lever)
Lever Ass’'y, Traction F36133200 64 0
Electrical System F36636400 108 0
Battery Ass’y F36641000 108| 0-2
Weight Ass’y, Counter F37317600 102 0
Plate Ass’y, Name F37747100 104 0-1
Plate Ass’y, Name F37747100 152 0-1
Plate Ass’y, Name F37751400 104 0
Plate Ass'y, Name F37751400 152 0
Defroster Ass’y F38504100 150 0
Light Ass'y F38504300 134 0
Light Ass’y, Revolving F38504400 134 0-1
Bucket Ass’y, Hoe (0.04m3) |[F38804001 122 0-7
Bucket Ass’y, Hoe (0.08m3) [F38822001 122 0
Bucket Ass’y, Hoe (0.06m3) [F38822002 122 0-2
Bucket Ass’y, Hoe (0.07m3) [F38822003 122] 0-3
Bucket Ass’y, Hoe (0.09m3) [F38822004 1221 0-4
Bucket Ass’y, Hoe (0.05m3) [F38822101 122 0-1
Bucket Ass’y, Hoe (0.08m3 [F38822202 122 0-5
W/Hook)
Bucket Ass’y, Hoe F38822302 122 0-6
(Reinforced, 0.08m3)
Attachment Ass’y, Hoe F38826800 116 0
Swing Ass’y, Boom F38828800 120 0
Pump, Fuel ¥11922552102 82 36
Relay, Glow Y11965077910 112 23
Muffler Ass'y Y11974013500 78 22
Filter, Fuel Y11974055600 82 32
Relay, Safety ¥11980277200 112 22
Element Y11981055650 82| 32-1
Bracket Y12125644600 74| 38-2
Clamp Y12445044550 74| 38-1
Indicator Y12665012680 78] 6-2
Element Ass'y ¥12900412520 78 6-1
Timer (4sec) Y12915577925 112 19
Timer (1sec) Y12921177920 112 18
Cleaner, Air ¥12924012540 78 6
Sedimenter, Water Y12933555700 82 28
Tank, Surge Y17106444510 74 38
Element Y17108155910 82| 28-1
*1 Note

I ndex—43



[Memo]



IR FAT

FHHEY
Published,

N—yhsnoyg
25VXL PARTS CATALOG
WERUVEITR

IHEZ2E#NS S RigEc
Editing & Publishing Office

IHI Construction Machinery Limited
Design Department

T236-8611 #%x)I|E#EHmERXEMET 3174
3174 Syowa-machi, Kanazawa—ku, Yokohama, Kanagawa, 236-8611, Japan







